() nooing

SPEED SCRUB°RIDER

Hygenic “Fully Cleanable Tanks RIDER- SCRUBBER
IRIS® a Tennant Technology

PARTS MANUAL

O8O 9014887
For the latest Parts manuals and other
language Operator manuals, visit: Rev. 23 (07-2025)

ISR wwwnobies commanuals IO R




54930 (OOOOW Vaporizer, LPG

Ref Part No. Serial Number Description Qty.
82681 (000000- ) Bracket WIdt, Lpg Mount 1
63810 (000000- ) Latch Assy, Lpg Tank Mtg, W/Nut 4
51839 (000000- Nut Adjustable, Lpg Tank Mtg 2
‘ 49263 (00000 Tie, Cable 3
D 82556 (ooooom Bracket, Vaporizer 1
6 1

4.

HOW TO ORDER PARTS - See diagram above

Only use TENNANT Company supplied or equivalent parts. Parts and supplies may be ordered online,
by phone, by fax or by mail.

Follow the steps below to ensure prompt delivery.
1.
2.
3.

(A) Identify the machine model.

(B) Identify the machine serial number from the data label.

(C) Ensure the proper serial number is used from

the parts list.

Identify the part number and quantity.

Do not order by page or reference numbers.

Provide your name, company name, customer ID number,
billing and shipping address, phone number and

purchase order number.

Provide detail shipping instructions.

(D) V - identifies an assembly
A - identifies parts included in assembly

Please fill out at time of installation for
future reference.

Model No. -

Serial No. -

Machine Options -

Sales Rep. -

Sales Rep. phone no. -

Customer ID Number -

Installation Date -

Tennant Company
10400 Clean Street
Eden Prairie, MN 55344- 2650

USA

Phone: (800) 553- 8033

www.nobles.com
Specifications and parts are subject to change without notice.

Copyright © 2004- 2025 TENNANT Company, Printed in USA




GENERAL RECOMMENDED MAINTENANCE

T7, SSR
General Recommended Maintenance Items

Ref. Part No. Description Qty.
390942 Blade, Sqge, Rear, 37.50I Linatex[700mm] 1
390922 Blade, Sqge, Rear, 44.00I Linatex[800mm] 1
v 391384 Squeegee Kit, 700mm, Ure 1
A 391377 Blade, Sqge, Front, 35.001 Ure [700mm] 1
A 391378 Blade, Sqge, Rear, 37.501 Pyu [700mm] 1
v 391386 Squeegee Kit, 700mm, Gum 1
A 390943 Blade, Sqge, Front, 35.00I [Linx, 700mm] 1
A 390936 Blade, Sqge, Rear, 37.501 Gum [700mm] 1
v 391383 Squeegee Kit, 800mm, Ure 1
A 391379 Blade, Sqge, Front, 41.501 Ure [800mm] 1
A 391380 Blade, Sqge, Rear, 44.01 Pyu [800mm] 1
v 391385 Squeegee Kit, 800mm, Gum 1
A 390923 Blade, Sqge, Front, 41.50I [Linx, 800mm] 1
A 390934 Blade, Sqge, Rear, 44.001 Gum [800mm] 1
86859 Squeegee Assy, Side [Linatex] (Disk Head - Standard) 2
1058731 Squeegee Assy, Side, Disc, Ure (Disk Head - Optional) 2
1058729 Squeegee Assy, Side, Disc, Gum (Disk Head - Optional) 2
391334 Squeegee Assy, Side [Linatex] (Cyld Head - Standard) 2
1058728 Squeegee Assy, Cylrcl, Ure [T7/Ssr] (Cyld Head - Optional) 2
1058715 Squeegee Assy, Cylrcl, Gum [T7/Ssr] (Cyld Head - Optional) 2
1073476 Caster, Swivel, 50mmd, M10 X 30, Cir PI 2
1013531 Skirt, Spray, 650mm 1
1011376 Skirt, Spray, 800mm 1
1010560 Wheel, Bmpr, 80d X 25w, Non- Marking 1
1013611 Seal, Cover, Recvy 1
1020719 Seal, Afmkt, Bulb, Clsd Cell, Adh, 8ft 1
1020727 Seal, Afmkt, Bulb, Clsd Cell, Adh, 8ft 1
1020301 Seal, Afmkt, Bulb, Clsd Cell, Adh, 8ft 1
1014026 Hose, Vacuum, 1.50id X 057.1l, 2cuff,Blk 1
1037821 Filter, Panl, Dust, 2.3 X 04.5 X 06.4 1
1016392 Gasket, Fltr, Tank 1
v 1014274 Hose Assy, Drain, 1.50id X 27.8I, Blk (Recovery Tank) 1
AV 1008639 Cap, Drain Assembly 1
AA 1008637 O Ring, 1.48” Id, 1.76” Od 1
v 1014268 Hose Assy, Drain, 1.50id X 27.0I, Blk (Solution Tank) 1
AV 1008639 Cap, Drain Assembly 5
AA 1008637 O Ring, 1.48” Id, 1.76” Od 1
377500 Belt, Synchronous, 05mm 500I[05p,Plychn] 2
1035888 Belt, Drive, 6grv, 508 L X 14 W, [6pj] 2
v 9004968 Switch Kit, Key, [T7/Ssr/R14/Strv Rdr] 1
A 361144 Key, Ignition 1
v 1011402 Switch, Key 1
A 1017696 Key Set, Replmt [F/ Keyswitch 1011402] 1

10000000- 10346424
10346425-
10000000- 10403818
10403819-

Serial number
Serial number
Serial number
Serial number

P
~ O~

SpeedScrub Rider 9014887 (01-2022) 1-1



GENERAL RECOMMENDED MAINTENANCE

T7,SSR
General Recommended Maintenance Items
Ref. Part No. Description Qty.
v 9006161 Module Kit, Repimt [Ec- H20] (Replaced By 9007970) 1
A 9006324 Ec- H20 Kit, Module B, Plumbing 1
A 1054776 Grommet, Blind 1
A 1013236 Valve, Shutoff, Ele, 24vdc 1
A 1038159 Electrode, Cylindrical (Replaced By 1062006) 1
A 1044393 Switch, Rocker, Spst, Mom 1
A 9006159 Controller Kit, Replmt [Ec- H20] (Replaced By 9007969) 1
A 1044399 Harness, Main, Controller [Ec- H20, P3] 1
v 9007970 Module Kit, Repimt [Ec- H20] 1
AV 9006324 Ec- H20 Kit, Module B, Plumbing 1
AA 1062006 Electrode, Cylindrical 1
AA 1013236 Valve, Shutoff, Ele, 24vdc 1
AA 1057637 Electrode, 5 Plate, High Flow (Replaced By 1233516) 1
AA 1044393 Switch, Rocker, Spst, Mom 1
A 1054776 Grommet, Blind 1
A 9007969 Controller Kit, Replmt [Ec- H20] (Replaced By 9020642) 1
1030592 Seal, Afmkt, Bulb, 90, 0.75d F/11ga 03ft 1
1052726 Alarm, 9- 48vdc, 95 Db(A) [Ec- H20] 1
9013646 Cartridge, Ec- H20 Nanoclean Wcm, 270ml 1
v 9021553 [6] Module Kit, Replmt [Ec- H20, B 02] (Includes ec- H20 NanoClean Cartridge) 1
v 9020643 Module Kit, Repimt [Ec- H20, B 02] (Includes ec- H20 NanoClean Cartridge) 1
(Replaced By 9021553)
v 9011810 Module Kit, Repimt [Ec- H20, B 02] (Includes ec- H20 NanoClean Cartridge) 1
(Replaced By 9021553)
A 1233516 Electrode, 5 Plate [De Nora Tech] 1
A 1208164 Electrode, 5 Plate, High Flow (Replaced By 1233516) 1
A 9020642 Controller Kit, Replmt [Ec- H20 Nc] (Includes ec- H20 NanoClean Cartridge) 1
A 9014127 Controller Kit, Replmt [Ec- H20 Nc] (Includes ec- H20 NanoClean Cartridge) 1
(Replaced By 9020642)
1216973 Pump Assy, Dispenser 1
9010085 Control Box Assy Kit, Replmt, Telem[Usa] 1
9010086 Control Box Assy Kit, Repimt, Telem[Intl] 1
1247522 Antenna, Telem [4Qg, 727 2
1070659 Antenna, Telem, 70 In [Gprs] (Replaced By 1247522) 1

Serial number
Serial number
Serial number
Serial number
Serial number
[6] Serial number

PPy

10419534- 10449321)
10449322- 10740597)
10740598- )
10740598- 10998255)
10998256- SEP2022)
OCT2022- )

SpeedScrub Rider 9014887 (04-2023)



STANDARD PARTS

SECTION 2
Contents Page Contents Page
Fig. 1 - Brushes, Replacement, Cylindrical ..... 2-2 Fig. 29 - Vacuum FanGroup ................ 2-60
Fig. 2 - Replacement Brushes And Pad Drivers, Fig. 30 - Solution Tank Group, Disk Scrub
650 mm (261in) ..., 2-4 Head ............ ... ... ... 2-62
Fig. 3 - Replacement Brushes And Pad Drivers, Fig. 31 - Solution Tank Group, Cylindrical
800 mm (B2in) ...t 2-6 ScrubHead ....................... 2-64
Fig. 4 - Main Frame Group, Disk Scrub Head ... 2-8 Fig. 32 - Tanks Drain Group . ................ 2-66
Fig. 5 - Main Frame Group, Cylindrical Scrub Head, Fig. 33 - Battery Group, 235Ah
700 mm (28 in) (S/N 10523206- ) 2-68
(S/N 10448499- ) e 2-10 Fig. 34 - Battery Group, 235Ah
Fig. 6 - Main Frame Group, Cylindrical Scrub Head, (S/N 10000000- 10523205) ......... 2-70
800 mm (32 in) Fig. 35 - Rear Squeegee Lift Group, Disk
(S/N 10448499- ) e 2-12 ScrubHead ....................... 2-72
Fig. 7 - Main Frame Group, Cylindrical Scrub Head Fig. 36 - Rear Squeegee Lift Group, Cylindrical
(S/N 10000000- 10448498) ......... 2-14 ScrubHead ....................... 2-74
Fig. 8 - Seat Group (S/N 10961659- )...2-16 Fig. 37 - Rear Squeegee Group,
Fig. 9 - Seat Group 650 mm (261in) ..., 2-76
(S/N 10000000- 10961658) ......... 2-18 Fig. 38 - Rear Squeegee Group,
Fig. 10 - SteeringGroup .................... 2-22 800 mm (32in) ...t 2-78
Fig. 11 - Instrument Panel Group ............. 2-24 Fig. 39 - Circuit Board Group ................ 2-80
Fig. 12 - Front Drive Wheel Group Fig. 40 - Electrical Group .. .................. 2-82
(S/N 10518139- ) e 2-26 Fig. 41 - Electrical Schematic, Standard, FaST &
Fig. 13 - Front Drive Wheel Group ec- H20 Models (S/N 10740598- ) . 2-89
(S/N 10000000-10518138) ......... 2-28 Fig. 42 - Electrical Schematic, Standard & FaST
Fig. 14 - Brake Pedal and Accelerator Pedal Group Model (S/N 10426043- 10740597) ... 2-93
(S/N 10644406- ) I 2-30 Fig. 43 - Electrical Schematic, Standard & FaST
Fig. 15 - Brake Pedal and Accelerator Pedal Group Model (S/N 10000000- 10426042) ... 2-95
(S/N 10508137-10644405) ......... 2-32 Fig. 44 - Electrical Schematic, ec-H20 Model
Fig. 16 - Brake Pedal and Accelerator Pedal Group (S/N 10419534-10740597) ......... 2-97
(S/N 10000000- 10508136) ......... 2-34 Fig. 47 - Wire Harnesses Group, Main
Fig. 17 - Disk Scrub Head Lift Group ......... 2-36 (S/N 10236152- 10426042) ........ 2-105
Fig. 18 - Disk Scrub Head Drive Motor Group, Fig. 48 - Wire Harnesses Group, Main
650 mm (261in) ... 2-38 (S/N 10000000- 10236151) ........ 2-108
Fig. 19 - Disk Scrub Head Drive Motor Group, Fig. 49 - Wire Harnesses Group, Tank ....... 2-111
800 mm (32in) ... 2-40 Fig. 50 - Wire Harnesses Group, ec-H20 NanoClean
Fig. 20 - Disk Scrub Head Side Squeegee (S/N 10740598- ) 2-113
Group, Right ...................... 2-42 Fig. 51 - Wire Harnesses Group, ec-H20
Fig. 21 - Disk Scrub Head Side Squeegee (S/N 10419534-10740597) ........ 2-114
Group, Left .......... ..l 2-44 Fig. 52 - Wire Harnesses Group, Iris Telemetry 2-115
Fig. 22 - Cylindrical Scrub Head Lift Group .... 2-46 Fig. 53 - Cable Assembly, Iris Telemetry ..... 2-117
Fig. 23 - Cylindrical Scrub Head Group, Fig. 54 - Cable Assembly, Extension, Iris
700mm (28in) ... 2-48 Telemetry ........... .. 2-118
Fig. 24 - Cylindrical Scrub Head Group, Fig. 55 - Wire Harnesses Group, ec-H20 NanoClean
800mm (32in) ...t 2-50 Main Control Board
Fig. 25 - Cylindrical Scrub Head Drive Group, (S/N 10740598- ) 2-119
Right Side ..................... ... 2-52 Fig. 56 - Wire Harnesses Group, ec-H20 Main Control
Fig. 26 - Cylindrical Scrub Head Drive Group, Board (S/N 10419534- 10740597) .. 2-120
LeftSide ..............iiill 2-54 Fig. 57 - Label Group ...................... 2-121
Fig. 27 - Cylindrical Scrub Head Squeegee
Group ..o 2-56
Fig. 28 - Recovery Tank Group .............. 2-58

SpeedScrub Rider 9014887 (07- 2025) 2-1



STANDARD PARTS

Fig. 1 - Brushes, Replacement, Cylindrical

SpeedScrub Rider 9014887 (10-2015)



STANDARD PARTS

Fig. 1 - Brushes, Replacement, Cylindrical

Ref. Part No. Description Qty.
1 222305 Brush, Scb, 28I, 18sr, Nyl, Spl 2
1 222306 Brush, Scb, 28I, 18sr, Abr, Spl 2
1 222304 Brush, Scb, 28I, 18sr, Pyp, Spl 2
1 374041 Brush, Scb, 28I, 18sr, Hd Pyp, Spl 2
1 222308 Brush, Scb, 32, 18sr, Nyl, Spl 2
1 222309 Brush, Scb, 32, 18sr, Abr, Spl 2
1 222307 Brush, Scb, 32l, 18sr, Pyp, Spl [Grout] 2
1 374042 Brush, Scb, 321, 18sr, Hd Pyp, Spl 2

SpeedScrub Rider 9014887 (10-2015) 2-3



STANDARD PARTS

Fig. 2 - Replacement Brushes And Pad Drivers, 650 mm (26 in)

1 Previous Brush & Pad Driver Parts

24 SpeedScrub Rider 9014887 (07-2025)




STANDARD PARTS

356928
Fig. 2 - Replacement Brushes And Pad Drivers, 650 mm (26 in)

Ref. Part No. Description Qty.

v 1 1220226 Brush Assy, Disk, Scb, 13.0d, Nyl 2
A 2 9014664 Brush Kit, Hub Assy, Drive, Ci [Hdpe] 1
v 1 1220223 Brush Assy, Disk, Scb, 13.0d, Pyp 2
A 2 9014664 Brush Kit, Hub Assy, Drive, Ci [Hdpe] 1
v 1 1220228 Brush Assy, Disk, Scb, 13.0d, Sab 2
A 2 9014664 Brush Kit, Hub Assy, Drive, Ci [Hdpe] 1
v 3 1220243 Driver Assy, Pad, 13.0d 2
A 4 9014664 Brush Kit, Hub Assy, Drive, Ci [Hdpe] 1
A 5 370095 Device, Centering, Clip On, TI [Gf Pp] 1
A 6 360943 Screw, Pan, Phl, 10- 14 X 0.75, F/ Plstc 3
7 1243567 Pad, Stripper, 13.0d, Brn [1pick=1ctn] 2

7 1243655 Pad, Scb, 13.0d Blu [1pick=1ctn] 2

7 1243341 Pad, Buff, 13.0d, Red [1pick=1ctn] 2

7 1243342 Pad, Polish, 13.0d, White [1pick=1ctn] 2

7 1243666 Pad, Surf Prep, 13.0d Maroon[1pick=1ctn] 2

7 1243042 Pad, Polish, 13.0d, Yel [1pick=1pad] 2

v 8 1272026 Disk, Polish, 13.0d,1000grit[Diamabrush] (NA Only Option) 2
A 9 9014664 Brush Kit, Hub Assy, Drive, Ci [Hdpe] 1
A 10 1272996 Retainer, Blade, 12.0 1
v 8 1273963 Disk, Polish, 13.0d,2000grit[Diamabrush] (NA Only Option) 2
A 9 9014664 Brush Kit, Hub Assy, Drive, Ci [Hdpe] 1
A 10 1272996 Retainer, Blade, 12.0 1

Previous Brush And Pad Driver Parts
Ref. Part No. Description Qty.

11 24299 Bracket, Retainer, Spring 1

12 1017368 Hub, Drive, Brush, Disk, 3hole 5.8bc 1

13 32746 Screw, Pan, M6 X 1.0 X 35, Ss 3

14 01684 Washer, Flat, 0.25 Ss 1

15 1017957 Spring, Retaining, Brush 1
1018377 Brush Assy, Disk, Scb, 13.0 D, Soft Nylon (Replaced By 1220226) 2

1014346 Brush Assy, Disk, Scb, 13.0d, Pyp (Replaced By 1220223) 2

1018457 Brush Assy, Disk, Scb, 13.0 D, Super Abrasive (Replaced By 1220228) 2

379013 Driver Assy, Pad, 13.0d (Replaced By 1220243) 2

SpeedScrub Rider 9014887 (07-2025) 2-5



STANDARD PARTS

Fig. 3 - Replacement Brushes And Pad Drivers, 800 mm (32 in)

8 Previous Brush & Pad Driver Parts
14/ 10
- 1

- 12

2-6

SpeedScrub Rider 9014887 (07-2025)




STANDARD PARTS

358137
Fig. 3 - Replacement Brushes And Pad Drivers, 800 mm (32 in)

Ref. Part No. Description Qty.

v 1 1220225 Brush Assy, Disk, Scb, 16.0d, Nyl 2
A 2 9014664 Brush Kit, Hub Assy, Drive, Ci [Hdpe] 1
v 1 1220224 Brush Assy, Disk, Scb, 16.0d, Pyp 2
A 2 9014664 Brush Kit, Hub Assy, Drive, Ci [Hdpe] 1
v 1 1220227 Brush Assy, Disk, Scb, 16.0d, Sab 2
A 2 9014664 Brush Kit, Hub Assy, Drive, Ci [Hdpe] 1
v 3 1220244 Driver Assy, Pad, 16.0d 2
A 4 9014664 Brush Kit, Hub Assy, Drive, Ci [Hdpe] 1
A 5 370095 Device, Centering, Clip On, TI [Gf Pp] 1
A 6 360943 Screw, Pan, Phl, 10- 14 X 0.75, F/ Plstc 3
7 1243659 Pad, Strip, 16.0d BIk[Hi Prod1pick=1ctn] 2

7 1243685 Pad, Stripping, 16.0d, Brn [1pick=1ctn] 2

7 1243354 Pad, Scb, 16.0d, Blu [1pick=1ctn] 2

7 1243355 Pad, Buff, 16.0d, Red [1pick=1ctn] 2

7 1243668 Pad, Surf Prep, 16.0d Maroon[1pick=1ctn] 2

7 1243356 Pad, Polish, 16.0d, White [1pick=1ctn] 2

7 1243044 Pad, Polish, 16.0d, Yel [1pick=1pad] 2

Previous Brush And Pad Driver Parts
Ref. Part No. Description Qty.

8 24299 Bracket, Retainer, Spring 1

9 1017368 Hub, Drive, Brush, Disk, 3hole 5.8bc 1

10 32746 Screw, Pan, M6 X 1.0 X 35, Ss 3

11 01684 Washer, Flat, 0.25 Ss 1

12 1017957 Spring, Retaining, Brush 1
1016634 Brush Assy, Disk, Scb, 16.0 D, Soft Nylon (Replaced By 1220225) 2

1016633 Brush Assy, Disk, Scb, 16.0 D, Polypropylene (Replaced By 1220224) 2

1018455 Brush Assy, Disk, Scb, 16.0 D, Super Abrasive (Replaced By 1220227) 2

379016 Driver Assy, Pad, 16.0d (Replaced By 1220244) 2

SpeedScrub Rider 9014887 (07- 2025) 2-7



STANDARD PARTS

Fig. 4 - Main Frame Group, Disk Scrub Head

2-8

SpeedScrub Rider 9014887 (07-2025)



STANDARD PARTS

355001

Fig. 4 - Main Frame Group, Disk Scrub Head

22 1075258 6] Bracket, Mount, Tank [Disk]
23 1072628 6] Screw, Hex, M8 X 1.25 X 25, Ss, Sems
24 1075252 6] Tank, Mount, Bracket

Ref. Part No. Description Qty.
1 1259538 6] Frame Widt, Main, Disk 1
1 1054028 Frame WIdt, Main, Disk [T7] (Replaced By 1259538 and Qty 2 of 1257594) 1
1 1010160 Frame WIdt [T7] (Replaced By 1259538 and Qty 2 of 1257594 & 1072628, 1

Qty 1 of 1075258 & 1075252)

2 1010556 Stabilizer Widt (Replaced By 1054028) 2

3 1072628 Screw, Hex, M8 X 1.25 X 25, Ss, Sems 2

3 09010 Screw, Hex, M8 X 1.25 X 25, Ss 9

4 01685 Washer, Flat, 0.31 Ss 1

4 01685 Washer, Flat, 0.31 Ss 7

5 10632-13 Grommet, Rbr, 1.50id, F/ 1.8h, .19matl 4

6 1014318 Strap, Static 1

7 1038560 Tire Assy, Solid, 250mmx80mm, 25mm Id 2

8 1257594 6] Ring, Retaining, Shaft, Ext, 25mmd, Hd 2

8 09005 Ring, Retaining, Ext, 1.00D, Basic 2

(For Use With Frames 1010160 & 1054028)

9 1016957 Cap, Vyl, 70mm Id X 25mm L 2
10 1017688 Bracket WIdt, Stand, Jack 2
11 15678 Screw, Hex, M6 X 1.00 X 16, Ss 1
12 140300 Clamp, Cable, Stl, 0.50d [Insulated] 1
12  26395-1 Clamp, Cable, Stl, 0.56D X 0.38W, 1H 1
13 08716 Screw, Hex, M6 X 1.0 X 20, Ss 1
14 01684 Washer, Flat, 0.25 Ss 1
15 08712 Nut, Hex, Lock, M6 X 1.0, Ss, NI 1
16 1018505 Horn, 12- 48vdc 1
17 07515 Washer, Lock, Int, 0.25, Ss 1
18 1202181 Grommet, Rbr, 2.13id, F/2.5h, .19 Matl 1
19 41141 Washer, Lock, Int- Ext, 0.31 1
20 43500 Chain, Coil, Str, #2/0, 09.01 07 Link 1
21 1072816 Screw, Hex, M8 X 1.25 X 30, Ss, Sems 1

1
2
1

Serial number (10000000- 10441902)
Serial number (10441903- )
Serial number (10000000- 10518138)
Serial number (10518139- )
Serial number (10000000- 11057346)
[6] Serial number (11057347- )
Serial number (10000000- 11057346)

SpeedScrub Rider 9014887 (07-2025) 29



STANDARD PARTS

Fig. 5 - Main Frame Group, Cylindrical Scrub Head, 700 mm (28 in) (S/N 10448499- )

2-10

SpeedScrub Rider 9014887 (04-2023)



STANDARD PARTS

355002

Fig. 5 - Main Frame Group, Cylindrical Scrub Head, 700 mm (28 in) (S/N 10448499- )
Ref. Part No. Description Qty.
1 1077218 [6] Frame WiIdt, Main, Cyl, 70/80cm [T7, R14]
1056133 Frame WIdt, Main, 80cm [R14, T7 Cyl] 1
(Replaced By 1077218 and Qty 2 of 1257594)
1 1054035 Frame WIdt, Main [R14, T7 Cyl] 1
(Replaced By 1077218 and Qty 2 of 1257594)
2 1025354 Plate, Mtg, Horn 1
3 1034731 Screw, Hex, M6 X 1.00 X 16, Sems, Ss 1
4 1072816 Screw, Hex, M8 X 1.25 X 30, Ss, Sems 1
5 10632-13 Grommet, Rbr, 1.50id, F/ 1.8h, .19matl 1
6 1014318 Strap, Static, 10.3I [Afmkt, 71579] 1
7 1038560 Tire Assy, Solid, 250mmx80mm, 25mm Id 2
8 1257594 6] Ring, Retaining, Shaft, Ext, 25mmd, Hd 2
8 09005 Ring, Retaining, Ext, 1.00D, Basic 2
(For Use With Frame’s 1054035 & 1056133)
9 1016957 Cap, Vyl, 70mm Id X 25mm L 2
10 49263 Tie, Cable, Nyl, 11.41 .19w 3.0 Max D 4
11 140300 Clamp, Cable, Stl, 0.50d [Insulated] 1
11 26395- 1 Clamp, Cable, Stl, 0.56D X 0.38W, 1H 1
12 08716 Screw, Hex, M6 X 1.0 X 20, Ss 1
13 01684 Washer, Flat, 0.25 Ss 1
14 08712 Nut, Hex, Lock, M6 X 1.0, Ss, NI 1
15 1018505 Horn, 12- 48vdc 1
16 41141 Washer, Lock, Int- Ext, 0.31 1
17 43500 Chain, Coil, Str, #2/0, 09.0l 07 Link 1
Serial number (10448499- 10907664)
Serial number (10000000- 10518138)
Serial number (10518139- )
Serial number (10000000- 11057346)
[6] Serial number (11057347- )
SpeedScrub Rider 9014887 (04- 2023) 2-11




STANDARD PARTS

Fig. 6 - Main Frame Group, Cylindrical Scrub Head, 800 mm (32 in) (S/N 10448499-

)




STANDARD PARTS

355917

Fig. 6 - Main Frame Group, Cylindrical Scrub Head, 800 mm (32 in) (S/N 10448499- )
Ref. Part No. Description Qty.
1 1077218 [6] Frame WiIdt, Main, Cyl, 70/80cm [T7, R14] 1
1056133 Frame WIdt, Main, 80cm [R14, T7 Cyl] 1
(Replaced By 1077218 and Qty 2 of 1257594)
2 41619 Washer, Flat, 0.56b 1.38d .11, Ss 2
3 1034731 Screw, Hex, M6 X 1.00 X 16, Sems, Ss 1
4 1072816 Screw, Hex, M8 X 1.25 X 30, Ss, Sems 1
5 10632-13 Grommet, Rbr, 1.50id, F/ 1.8h, .19matl 1
6 1014318 Strap, Static, 10.3I [Afmkt, 71579] 1
7 1038560 Tire Assy, Solid, 250mmx80mm, 25mm Id 2
8 1257594 6] Ring, Retaining, Shaft, Ext, 25mmd, Hd 2
8 09005 Ring, Retaining, Ext, 1.00D, Basic (For Use With Frame 1056133) 2
9 1016957 Cap, Vyl, 70mm Id X 25mm L 2
10 49263 Tie, Cable, Nyl, 11.41 .19w 3.0 Max D 4
11 140300 Clamp, Cable, Stl, 0.50d [Insulated] 1
11 26395-1 Clamp, Cable, Stl, 0.56D X 0.38W, 1H 1
12 08716 Screw, Hex, M6 X 1.0 X 20, Ss 1
13 01684 Washer, Flat, 0.25 Ss 1
14 08712 Nut, Hex, Lock, M6 X 1.0, Ss, NI 1
15 1018505 Horn, 12- 48vdc 1
16 1025354 Plate, Mtg, Horn 1
17 51528 Pin, Clevis, 0.50d X 4.00I 2
18 222178 Roller, Pyu, 1.88d 0.53b 3.05I (800cyl. Scrubhead) 2
19 08712 Nut, Hex, Lock, M6 X 1.00, Ss, NI 4
20 08346 Pin, Cotter, .125 X 0.75 2
21 1033355 Bracket, Guard, Lh (800cyl. Scrubhead) 1
22 1032971 Bracket, Guard, Rh (800cyl. Scrubhead) 1
23 08716 Screw, Hex, M6 X 1.0 X 20, Ss 4
24 01684 Washer, Flat, 0.25, Ss 8
25 41141 Washer, Lock, Int- Ext, 0.31 1
26 43500 Chain, Coil, Str, #2/0, 09.0l 07 Link 1
Serial number (10448499- )
Serial number (10000000- 10518138)
Serial number (10518139- )
Serial number (10000000- 11057346)
[6] Serial number (11057347- )

SpeedScrub Rider 9014887 (04- 2023) 2-13



STANDARD PARTS

Fig. 7 - Main Frame Group, Cylindrical Scrub Head (S/N 10000000- 10448498)

2-14 SpeedScrub Rider 9014887 (11-2009)



STANDARD PARTS

355002

Fig. 7 - Main Frame Group, Cylindrical Scrub Head (S/N 10000000- 10448498)

Ref. Part No. Description Qty.
1 1023551 Frame, WIdt (Replaced By 1056133 for 700 mm & 800 mm) 1
2 1025473 Stabilizer WIdt (700cyl. Scrubhead) (Replaced By 1054035) 2
3 09740 Screw, Hex, M8 X 1.25 X 20, Ss 7
4 01685 Washer, Flat, 0.31 Ss 7
5 10632-13 Grommet, Rbr, 1.50id, F/ 1.8h, .19matl 1
6 71579 Strap, Static, .19 1.1w 25.01 W/ Grommet 1
7 1038560 Tire Assy, Solid, 250mmx80mm, 25mm Id 2
8 09005 Ring, Retaining, Ext, 1.00D, Basic 2
9 1016957 Cap, Vyl, 70mm Id X 25mm L 2

10 49263 Tie, Cable, Nyl, 11.41 .19w 3.0 Max D 4
11 26395- 1 Clamp, Cable, Stl, 0.56D X 0.38W, 1H 1
12 08716 Screw, Hex, M6 X 1.0 X 20, Ss 1
13 01684 Washer, Flat, 0.25 Ss 1
14 08712 Nut, Hex, Lock, M6 X 1.0, Ss, NI 1
15 1018505 Horn, 12- 48vdc 1
16 15678 Screw, Hex, M6 X 1.0 X 16, Ss 1
17 07515 Washer, Lock, Int, .25, Ss 1
18 01684 Washer, Flat, 0.25 Ss 2
19 1025354 Plate, Mtg, Horn 1
20 1032947 Stabilizer Widt, W/ Rlr (800cyl. Scrubhead) (Replaced By 1056133) 2
21 1033355 Bracket, Guard, Lh (800cyl. Scrubhead) 1
22 1032971 Bracket, Guard, Rh (800cyl. Scrubhead) 1
23 08716 Screw, Hex, M6 X 1.0 X 20, Ss (800cyl. Scrubhead) 4
24 01684 Washer, Flat, 0.25, Ss (800cyl. Scrubhead) 8
25 08712 Nut, Hex, Lock, M6 X 1.00, Ss, NI (800cyl. Scrubhead) 4
26 222178 Roller, Pyu, 1.88d 0.53b 3.05I (800cyl. Scrubhead) 2
27 51528 Pin, Clevis, 0.50d X 4.00I (800cyl. Scrubhead) 2
28 41619 Washer, Flat, 0.56b 1.38d .11, Ss (800cyl. Scrubhead) 2
29 08346 Pin, Cotter, .125 X 0.75 (800cyl. Scrubhead) 2

Serial number (10000000- 10448498)

SpeedScrub Rider 9014887 (08-2018) 2-15



STANDARD PARTS

)

Fig. 8 - Seat Group (S/N 10961659-

2-16



STANDARD PARTS

355741

Fig. 8 - Seat Group (S/N 10961659- )
Ref. Part No. Description Qty.
1 1015406 Plate, Seat, W/ Label 1
2 1046428 Seal, Afmkt, Rbr, Clsd, Adh, 02ft (ec-H20 Model) 1
3 76956 Screw, Hex, .31-18 X 1.25, G5 4
v 1038062 Holder Kit, Cup, Assy [T7] 1
A 4 1025867 Holder, Cup, Bk [T7] 1
A 5 1038081 Holder, Cup, Brkt, Blk, [T7] 1
A 6 1016435 Washer, Flat, 0.52b 0.75d .06, Stl, Blk 4
A 7 393135 Screw, Btn, M8 X 1.25 X 20, Blk 2
A 8 08709 Nut, Hex, Lock, M8 X 1.25, NI 2
9 9005082 Seat Kit, Std, Replmt (Kit Includes Screw and Spacer) 1
10 1048955 Switch, Seat, No [Delta 6440- 04] 1
13 1051052 Spacer, Rnd, .38b .88d .38| 4
14 69461 Washer, Flat, 0.38b 0.88d .12, Stl, PI 4
15 32491 Washer, Flat, 0.31 Std 4
16 01760 Nut, Hex, Lock, .31- 18, NI, Thin 4
17 46236 Clamp, Cable, Stl, 0.25D X 0.56W, 1H 1
18 1016000 Plate, Stop, Seat 1
19 1017699 Sleeve, P/M, 0.437d 0.318b 0.571 430ss 1
20 10928 Spring, Tors, 0.49id .05wir 05.0coll 1
21 1018151 Washer, Flat, 0.44b 0.88d .06, Nyl 1
22 09023 Screw, Hex, M8 X 1.25 X 35, Ss, FI 1
23 01685 Washer, Flat, 0.31 Ss 2
24 08713 Nut, Hex, Lock, M8 X 1.25, NI, Ss 1
25 391951 Harness, Seat, [ T7/Ssr ] 1
26 1020170 Molding, Afmkt, Trim, Pvc, .08- .11, 2ft 1
27 9002899 Cover, Box, Battery, Repair [Strv Rdr] 1
Serial number (10961659- )
Serial number (10000000- 10970072)
Serial number (10970073- )
Serial number (10950688- )

SpeedScrub Rider 9014887 (01-2022) 2-17



STANDARD PARTS

Fig. 9 - Seat Group (S/N 10000000-10961658)

(12-2019)

SpeedScrub Rider 9014887

2-18



STANDARD PARTS

355003
Fig. 9 - Seat Group (S/N 10000000-10961658)

Ref. Part No. Description Qty.
1 1015406 Plate, Seat, W/ Label 1
2 NA Holder Kit, Cup, Assy [T7] (Replaced by 1038062) 1
3 NA Holder Kit, Cup, Assy [T7] (Replaced by 1038062) 1
v 1038062 Holder Kit, Cup, Assy [T7] 1
A 4 1025867 Holder, Cup, Blk [T7] 1
A 5 1038081 Holder, Cup, Brkt, Blk, [T7] 1
A 6 1016435 Washer, Flat, 0.52b 0.75d .06, Stl, Blk 4
A 7 393135 Screw, Btn, M8 X 1.25 X 20, Blk 2
A 8 08709 Nut, Hex, Lock, M8 X 1.25, NI 2
9 9005082 6] Seat Kit, Std, Replmt 1
9 1048932 Seat, Std [Michigan, Model V- 2505] (Replaced By 9005082) 1
9 9005082 Seat Kit, Std, Replmt (Kit Includes Screw and Spacer) 1
10 223078 [6] Switch, Seat, No [Delta 6500] 1
11 1017054 Rail, Adj, Slide, Seat, 11.5l, W/ Latch 1
12 1017053 Rail, Adj, Slide, Seat, 11.5I 1
13 25537 6] Screw, Pan, Phl, .31-18 X 0.75, G2 4
14 69461 [6] Washer, Flat, 0.38b 0.88d .12, Stl, PI 8
15 32491 Washer, Flat, 0.31 Std 4
16 01760 Nut, Hex, Lock, .31- 18, NI, Thin 4
17 46236 Clamp, Cable, Stl, 0.25D X 0.56W, 1H 1
18 1016000 Plate, Stop, Seat 1
19 1017699 Sleeve, P/M, 0.437d 0.318b 0.571 430ss 1
20 10928 Spring, Tors, 0.49id .05wir 05.0coll 1
21 1018151 Washer, Flat, 0.44b 0.88d .06, Nyl 1
22 09023 Screw, Hex, M8 X 1.25 X 35, Ss, Fl 1
23 01685 Washer, Flat, 0.31 Ss 2
24 08713 Nut, Hex, Lock, M8 X 1.25, NI, Ss 1
25 223330 Harness, Switch, Seat, [7200] 1
25 391951 Harness, Seat, [ T7/Ssr ] 1
26 1020170 Molding, Afmkt, Trim, Pvc, .08- .11, 2ft 1
27 9003039 Cover, Box, Battery, Afmkt, Spruce[Ssr] 1
28 09740 Screw, Hex, M8 X 1.25 X 20, Ss (Fast Model) 2
29 1017218 Washer, Flat, 0.321b 1.00d .12, Ss (Fast Model) 2

Serial number
Serial number
Serial number
Serial number
Serial number
[6] Serial number
Serial number
Serial number
@] Serial number
Serial number

10000000- 10236151)
10236152- )
10000000- 10226853)
10226854- 10382115)
10382116- )
10000000- 10400496)
10400497- 10611439)
10611440- )
10400497- )
10000000- 10961658)

.~ o~ o~ o~ o~ o~ o~ o~ o~ o~

SpeedScrub Rider 9014887 (12-2019) 2-19



STANDARD PARTS

Fig. 9 - Seat Group - Cont’d (S/N 10000000-10961658)

355003

Ref. Part No. Description Qty.
30 1074968 Housing, Box Holder, CI [Ssr Fast, Spruce] (Fast Model) 1
31 1016553 Seal, Rbr (Fast Model) 2
32 1048955 [3 Switch, Seat, No [Delta 6440- 04] 1
33 49177 Screw, Pan, Phl, .31-18 X 1.00, G2 4
33 76956 Screw, Hex, .31-18 X 1.25, G5 4
34 1051052 Spacer, Rnd, .38b .88d .38l 4
35 69461 Washer, Flat, 0.38b 0.88d .12, Stl, PI 4
36 1046428 Seal, Afmkt, Rbr, Clsd, Adh, 02ft (ec-H20 Model) 1
37 08713 Nut, Hex, Lock, M8 X 1.25, NI, Ss (Standard & ec- H20 Models) 2
38 1017218 Washer, Flat, 0.32b 1.00d .12, Ss (Standard & ec- H20 Models) 4
39 09740 Screw, Hex, M8 X 1.25 X 20, Ss (Standard & ec- H20 Models) 2
40 1051138 Bracket, Cover, Fast Open [T7 Ec- H20] (Standard & ec- H20 Models) 1

Serial number
Serial number
Serial number
Serial number
Serial number
[6] Serial number
Serial number
Serial number
@] Serial number
Serial number

.~ o~ o~ o~ o~ o~ o~ o~ o~ o~

10000000- 10236151)
10236152- )
10000000- 10226853)
10226854- 10382115)
10382116- )
10000000- 10400496)
10400497- 10611439)
10611440- )
10400497- )
10000000- 10961658)

2-20

SpeedScrub Rider 9014887 (12-2019)



STANDARD PARTS

SpeedScrub Rider 9014887 (03-2014) 2-21



STANDARD PARTS

Fig. 10 - Steering Group

(S/N 10000000 - 11090782)

SpeedScrub Rider 9014887 (07-2025)

2-22



STANDARD PARTS

Fig. 10 - Steering Group

358066

Ref. Part No. Description Qty.
1 1072829 Support WIdt, Steering 1
2 04417 Screw, Hex, M10 X 1.5 X 60, Ss 4
3 01686 Washer, Flat, 0.44b 1.00 .08, Ss 4
4 69234 Clamp, Cable, Stl, 1.00d X 0.62w, 1h 3
5 39349 Washer, Flat, 0.31 Sae 3
6 08709 Nut, Hex, Lock, M8 X 1.25, NI 3
7 1040295 Joint, U, 0.75id 1
8 46820 Screw, Set, .31-18 X 0.38, NI 4
9 00912 Key, Sq, 0.19 X 0.19, 1.00I 1
10 223065 Bearing, Fing, 2- Hole, 0.75b [Nyl] 1
11 09740 Screw, Hex, M8 X 1.25 X 20, Ss 2
12 1013164 Shaft, Steering, Wheel 1
13 1014328 Key, Sq, 05mm X 05mm, 25| 1
14 1019706 Cap, Steering Wheel 1
15 1012002 Wheel, Steering, 300mm (Replaced By 9022928) 1
v 9022928 Steering Wheel Kit, Repimnt 1
A 14 1268482 Cap, Wheel, Steering 1
A 15 1268481 Wheel, Steering, 320mm 1
16 64154 Washer, Flat, 0.53b 1.12d .11, Stl, PI 1
17 08711 Nut, Hex, Lock, M12 X 1.75,NI 1
18 1012437 Bellows, Shaft, Steering 1
19 41142 Washer, Lock, Int- ext, 0.38 1

Serial number (10000000- 11090782)
Serial number (11090783- )

SpeedScrub Rider 9014887 (07-2025)

2-23




STANDARD PARTS

Fig. 11 - Instrument Panel Group

358066

SpeedScrub Rider 9014887 (07-2025)

2-24



STANDARD PARTS

Fig. 11 - Instrument Panel Group

Ref. Part No. Description Qty.
1 1076470 Panel, Instmt, Lh, Afmkt [T7] 1
1 1076471 Panel, Instmt, Lh, Afmkt [Ec- h20T7] 1
2 1012197 Cover, Panl, Instmt 1
3 1011952 Block, Pivot, Cover 2
4 1052607 Gasket, Panl, Instmt, Lh, .13, Foam, Adh 1
5 1046313 Panel, Instmt, Rh 1
5 9004968 Switch Kit, Key, [T7/Ssr/R14/Strv Rdr] 1
6 1014080 Gasket, Panl, Instmt, Rh 1

7 72969 Rivet, Plstc, .181d X 0.720 10
v 8 1011402 Switch, Key 1
A 9 1017696 Key Set, Replmt [F/ Keyswitch 1011402] 1
v 8 9004968 Switch Kit, Key, [T7/Ssr/R14/Strv Rdr] 1
A 9 361144 Key, Ignition 1
10 1072040 Switch, Rocker, Spst, Paddle 1
11 1266688 Switch, Safety, Shutoff 1
12 1017924 Column, Steering, W/Label [Nobles] 1
12 9006220 Column, Steering, W/ Label [Ssr Ech20] 1
13 1072628 Screw, Hex, M8 X 1.25 X 25, Ss, Sems 4
14 1041822 Light, Led, .312d, 2 Volt [Tri- Color] (ec-H20 Model) 1
15 1014832 Switch, Horn 1

Serial number (10000000- 10403818)
Serial number (10403819- )

SpeedScrub Rider 9014887 (07-2025)

2-25




STANDARD PARTS

)

Fig. 12 - Front Drive Wheel Group (S/N 10518139-

SpeedScrub Rider 9014887 (08-2018)

2-26



STANDARD PARTS

355169

Fig. 12 - Front Drive Wheel Group (S/N 10518139- )
Ref. Part No. Description Qty.
1 1019724 Steer- Control Assy, Wheel Drive (See Breakdown) 1
2 1019224 Strap, Nyl 1
3 09010 Screw, Hex, M8 X 1.25 X 25, Ss (Disk Brush) 4
3 09026 Screw, Hex, M8 X 1.25 X 40, Ss (Cylindrical Brush) 4
4 01685 Washer, Flat, 0.31 Ss 4
5 00912 Key, Sq, 0.19 X 0.19, 1.00I 1
6 1065808 Harness, Motor, Brake [T7/Ssr] 1
7 1028873 Plate, Spacer, Drive (Cylindrical Brush) 2
8 140300 Clamp, Cable, Stl, 0.50d [Insulated] 2
9 361339 Screw, Hex, M6 X 1.0 X 16, Fmg 2
10 19066 Washer, Flat, #10 2
11 130773 Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D 4
v 12 9008999 Gearbox Kit, Wheel, 250mm, W/ Connector 1
(Note: Does NOT Include Motor Brake Harness) (See Breakdown)
A 13 1047186 Connector, Fem, 3 Recept [Mp630] 1
14 130161 Plug, Hole, Rnd, 0.88d, Blk 1
15 1064972 Bracket, Cord 2
16 02938 Washer, Lock, Int, 08, Ss 2
17 33931 Screw, Pan, Phl, M4 X 0.70 X 30, Ss 2
Serial number (10518139- )
SpeedScrub Rider 9014887 (08-2018) 2-27




STANDARD PARTS

Fig. 13 - Front Drive Wheel Group (S/N 10000000-10518138)

SpeedScrub Rider 9014887 (08-2018)

2-28



STANDARD PARTS

355006
Fig. 13 - Front Drive Wheel Group (S/N 10000000-10518138)

Ref. Part No. Description Qty.
1 1019724 Steer- Control Assy, Wheel Drive (See Breakdown) 1
2 1019224 Strap, Nyl 1
3 09010 Screw, Hex, M8 X 1.25 X 25, Ss (Disk Brush) 4
3 09026 Screw, Hex, M8 X 1.25 X 40, Ss (Cylindrical Brush) 4
4 01685 Washer, Flat, 0.31 Ss 4
5 00912 Key, Sq, 0.19 X 0.19, 1.00I 1
v 6 391914 Harness, Motor, #10- 2, 48.0 L, [T7] (Replaced By 9008400) 1
A 7 1047186 Connector, Fem, 3 Recept [Mp630] 1
8 40678-1 Clamp, Cable, Stl, 0.88d X 0.62w, 1h 2
9 361339 Screw, Hex, M6 X 1.0 X 16, Fmg 2
10 19066 Washer, Flat, #10 2
11 49263 Tie, Cable, Nyl, 11.41 .19w 3.0 Max D 4
v 12 9001642 Gearbox Kit, Wheel, 250Mm W/Connector (See Breakdown) 1
(Replaced By 9009000 - Includes Motor Brake Harness)
A 13 9008400 Brake, Jumper Kit [T7] 1
14 1028873 Plate, Spacer, Drive (Cylindrical Brush) 2

15 1015761 Sleeve, Afmkt, Nyl, #13, 3ft

—

Serial number (10000000- 10518138)

SpeedScrub Rider 9014887 (08-2018) 2-29



STANDARD PARTS

Fig. 14 - Brake Pedal and Accelerator Pedal Group (S/N 10644406- )

2-30 SpeedScrub Rider 9014887 (03-2014)



STANDARD PARTS

Fig. 14 - Brake Pedal and Accelerator Pedal Group (S/N 10644406- )
Ref. Part No. Description Qty.

v 1 1072477 Pedal Assy, Accelerator, Brake 1
A 2 1058687 Vr, Sensor, Position [Hall] 1
A 3 1031716 Spring, Extn, 0.500d 0.07wir 03.0I 1
A 4 1061049 Vr, Spring, Extn, 0.350d 0.05wir 02.8I 2
A 5 1072478 Vr, Pedal, Foot, W/ Tread 2

6 09740 Screw, Hex, M8 X 1.25 X 20, Ss 2

7 01685 Washer, Flat, 0.38b 0.88d .08, Ss 2

8 41141 Washer, Lock, Int- Ext, 0.31 1
Serial number (10644406- )

SpeedScrub Rider 9014887 (03-2014) 2-31



STANDARD PARTS

Fig. 15 - Brake Pedal and Accelerator Pedal Group (S/N 10508137-10644405)

2-32 SpeedScrub Rider 9014887 (03-2014)



STANDARD PARTS

356189
Fig. 15 - Brake Pedal and Accelerator Pedal Group (S/N 10508137-10644405)

Ref. Part No. Description Qty.
v 1 1051837 Pedal Assy, Accelerator, Brake (Replaced By 1072477 Pedal Assy Kit) 1
A 2 1014548 Vr, Pedal, Brake, W/ Tread (Replaced By 1072477 Pedal Assy Kit) 1
A 3 1051836 Vr, Pedal, Propel, W/ Tread (Replaced By 1072477 Pedal Assy Kit) 1
A 4 1061049 Vr, Spring, Extn, 0.350d 0.05wir 02.8I 2
A 5 1031716 Spring, Extn, 0.500d 0.07wir 03.0I 1
A 6 1064665 Vr, Spring, Tors, 0.55id .05wir 04.0coil 1
A 7 1058687 Vr, Sensor, Position [Hall] 1
8 09740 Screw, Hex, M8 X 1.25 X 20, Ss 2
9 01685 Washer, Flat, 0.38b 0.88d .08, Ss 2
10 41141 Washer, Lock, Int- Ext, 0.31 1

Serial number (10508137- 10644405)

SpeedScrub Rider 9014887 (03-2014) 2-33



STANDARD PARTS

2-34 SpeedScrub Rider 9014887 (03-2011)



STANDARD PARTS

355007

Fig. 16 - Brake Pedal and Accelerator Pedal Group (S/N 10000000- 10508136)

Ref. Part No. Description Qty.
v 1 1037142 Pedal Assy, Accelerator, Brake [T7, Ssr] 1
A 2 1011562 Sensor, Position [Hall] 1
A 3 1014548 Pedal, Rest, Foot 2
A 4 1037141 Spring Kit, Ext. 1pc = 2 Springs 1
A 5 1031716 Spring, Extn, 0.500d 0.07wir 03.0I 1
6 09740 Screw, Hex, M8 X 1.25 X 20, Ss 2
7 01685 Washer, Flat, 0.38b 0.88d .08, Ss 2
8 41141 Washer, Lock, Int- Ext, 0.31 1
9 1037142 Pedal Assy, Accelerator, Brake [T7, Ssr] 1

Serial number (10000000- 10327781)
Serial number (10327782- 10508136)

SpeedScrub Rider 9014887 (03-2011) 2-35



STANDARD PARTS

Fig. 17 - Disk Scrub Head Lift Group

FRONT

Trr N\

‘1 _

\: VA
’1

N

7

(E’Qyﬂ

A

A
[/

SpeedScrub Rider 9014887 (03-2011)

2-36



STANDARD PARTS

Fig. 17 - Disk Scrub Head Lift Group

355008

Ref. Part No. Description Qty.
1 1056622 Actuator, 24vdc, 04.5strk, 0600Ib 1
2 1009356 Pin, Clevis , 10mm X 40l 1
3 86866 Pin, Hair Cotter, 0.38 D .072 Wir 2
4 1013278 Plate, Arm, Cntr, Lift, Scb Head 2
5 1010401 Pin, Clevis, 16d X 150l 1
6 02942 Pin, Hair Cotter, 0.62 D .120 Wir 5
7 1014076 Bracket, Lift 1
8 363087 Bushing, Fing, 0.44b 1.25d 0.25I 2
9 09770 Screw, Hex, M10 X 1.5 X 25, Ss, NI 2

10 01686 Washer, Flat, 0.44b 1.00 .08, Ss 6
11 09028 Screw, Hex, M10 X 1.5 X 25, Ss 2
12 1015413 Spring, Lift, Head, Scb 1
13 1013281 Sleeve, P/M, 18.5d 10.5b 341 430 Ss 2
14 09746 Screw, Hex, M10 X 1.5 X 90, Ss 1
15 08714 Nut, Hex, Lock, M10 X 1.5, NI, Ss 1
16 1013356 Pin, Clevis, 12mm D X 90mm L 1
17 57048 Washer, Flat, 0.53b 2.13d .11, Stl, PI 2
18 222027 Arm, Lift, Head 2
19 222210 Pin, Clevis, 0.62 D X 2.12I 4

SpeedScrub Rider 9014887 (11-2009)

2-37




STANDARD PARTS

Fig. 18 - Disk Scrub Head Drive Motor Group, 650 mm (26 in)

(S/N 10827968-11006137)

Replaced By 1253195

(S/N 10000000- DEC2020)

n
\?%

Replaced By 1071636

2-38

SpeedScrub Rider 9014887 (01-2022)



STANDARD PARTS

355009

Fig. 18 - Disk Scrub Head Drive Motor Group, 650 mm (26 in)

Ref. Part No. Description Qty.
1 1013560 Head, Scb, 650mm 1
2 1253195 [6] Motor, Ele, 24vdc 0285rpm 2
v 2 1210864 Motor, Ele, 24vdc 0260rpm (Replaced By 1253195) 2
A 372878 Brush Kit, Motor, Ele 1
A 372879 Hook, Safety 1
A 372880 Cover, Brush, Ele Motor 1
A 3 1212130 Shaft, Drive, Brush 1
A 4 1212132 Cap, Motor 1
A 5 363503 Screw, Pan, Phl, M6 X 1.00 X 12, Ss 4
A 6 1212131 Key, Sq, 06mm X 06mm, 60mmi 1
A 7 09740 Screw, Hex, M8 X 1.25 X 20, Ss 1
A 8 1017218 Washer, Flat, 0.32b 1.00d .12, Ss 1
v 2 1048884 Motor, Ele, 24 Vdc 0285rpm (Replaced By 1253195) 2
A 1048888 Vr, Brush Kit, Motor, 1048884 1
v 2 1000083 Motor, Ele, 24 Vdc 0285rpm (Replaced By 1253195) 2
A 372878 Brush Kit, Motor, Ele 1
A 372879 Hook, Safety 1
A 372880 Cover, Brush, Ele Motor 1
A 3 1008758 Shaft, Drive, Brush 2
A 4 1017553 Cap, Motor 2
A 5 363503 Screw, Pan, Phl, M6 X 1.00 X 12, Ss 4
A 6 1014303 Key, Sq, 06mm X 06mm, 60mm L 2
9 1014228 Manifold, Soltn, 650mm 1
10 1016520 Screw, Hex, M4 X 0.7 16 Fmg, Ss 3
11 1214973 Valve, Water, Solenoid, 24vdc, Bm10/Bm10 1
12 377367 Hub, Drive, Brush, Disk, 0.75b 6t (Replaced By 1071636) 2
12 1071636 Hub, Drive, Brush, Disk, 0.75b [6t] 2
13 00928 Key, Sq, 0.25 X 0.25, 1.00I 2
14 1020341 Screw, Hex, M8 X 1.25 X 20, Ss, Sems 2
15 01684 Washer, Flat, 0.27b 0.69d .05, Ss (ec-H20 Model) 2
16 1017218 Washer, Flat, 0.32b 1.00d .12, Ss 2
17 1013531 Skirt, Spray, 650mm 1
18 1013532 Retainer, Skirt, 650mm 1
19 1072816 Screw, Hex, M8 X 1.25 X 30, Ss, Sems 6
20 08713 Nut, Hex, Lock, M8 X 1.25, NI, Ss 6
21 1052198 Bracket, Wheel, Guiide 650mm 1
22 1010560 Wheel, Bumper, 80d X 25w, Non- Marking 1
23 222460 Sleeve, P/, 0.49D 0.318B 0.50L 430Ss 1
24 140027 Washer, Flat, 0.35b 0.75d .04, Ss 1
25 1014295 Clip, Grip, Hose, 0.75- 1.12, Stl,Blk Vyl (ec-H20 Model) 1
26 140011 Washer, Flat, 0.21b 0.45d .03, Ss (ec-H20 Model) 1
27 607006 Screw, Trs, M4 X 0.70 X 12, Phl, PI (ec-H20 Model) 1
28 33932 Nut, Hex, Lock, M4 X 0.70, NI, Ss (ec-H20 Model) 1
29 08712 Nut, Hex, Lock, M6 X 1.0, Ss, NI 8
30 NLA Bracket, Support, Hose [T7] (ec-H20 Model) (No Longer Available) 2
31 1013821 Plate, Sppt 2

Serial number (10000000- 10409227)
Serial number (10409228- 10827967)
Serial number (10000000- 10624412)
Serial number (10624413- )
Serial number (10827968- 11006137)
[6] Serial number (11006138- )

SpeedScrub Rider 9014887 (01-2022) 2-39



STANDARD PARTS

Fig. 19 - Disk Scrub Head Drive Motor Group, 800 mm (32 in)

(S/N 10827968-11006137)

(S/N 10409228- 10827967)

Replaced By 1253195

Replaced By 1071636

2-40

SpeedScrub Rider 9014887 (01-2022)



STANDARD PARTS

355010

Fig. 19 - Disk Scrub Head Drive Motor Group, 800 mm (32 in)

Ref. Part No. Description Qty.
1 1012630 Head, Scb, 800mm 1
2 1253195 [6] Motor, Ele, 24vdc 0285rpm 2
v 2 1210864 Motor, Ele, 24vdc 0260rpm (Replaced By 1253195) 2
A 372878 Brush Kit, Motor, Ele 1
A 372879 Hook, Safety 1
A 372880 Cover, Brush, Ele Motor 1
A 3 1212130 Shaft, Drive, Brush 1
A 4 1212132 Cap, Motor 1
A 5 363503 Screw, Pan, Phl, M6 X 1.00 X 12, Ss 4
A 6 1212131 Key, Sq, 06mm X 06mm, 60mmi 1
A 7 09740 Screw, Hex, M8 X 1.25 X 20, Ss 1
A 8 1017218 Washer, Flat, 0.32b 1.00d .12, Ss 1
v 2 1048884 Motor, Ele, 24 Vdc 0285rpm (Replaced By 1253195) 2
A 1048888 Vr, Brush Kit, Motor, 1048884 1
v 2 1000083 Motor, Ele, 24 Vdc 0285rpm (Replaced By 1253195) 2
A 372878 Brush Kit, Motor, Ele 1
A 372879 Hook, Safety 1
A 372880 Cover, Brush, Ele Motor 1
A 3 1008758 Shaft, Drive, Brush 2
A 4 1017553 Cap, Motor 2
A 5 363503 Screw, Pan, Phl, M6 X 1.00 X 12, Ss 4
A 6 1014303 Key, Sq, 06mm X 06mm, 60mm L 2
9 1014776 Manifold, Soltn, 800mm 1
10 1016520 Screw, Hex, M4 X 0.7 16 Fmg, Ss 3
11 1214973 Valve, Water, Solenoid, 24vdc, Bm10/Bm10 1
12 377367 Hub, Drive, Brush, Disk, 0.75b 6t (Replaced By 1071636) 2
12 1071636 Hub, Drive, Brush, Disk, 0.75b [6t] 2
13 00928 Key, Sq, 0.25 X 0.25, 1.00I 2
14 1020341 Screw, Hex, M8 X 1.25 X 20, Ss, Sems 2
15 01684 Washer, Flat, 0.27b 0.69d .05, Ss (ec-H20 Model) 2
16 1017218 Washer, Flat, 0.32b 1.00d .12, Ss 2
17 1011376 Skirt, Spray, 800mm 1
18 1012359 Retainer, Skirt, 800mm 1
19 1072816 Screw, Hex, M8 X 1.25 X 30, Ss, Sems 6
20 08713 Nut, Hex, Lock, M8 X 1.25, NI, Ss 6
21 1052393 Bracket, Wheel, Guide 1
22 1010560 Wheel, Bumper, 80d X 25w, Non- Marking 1
23 222460 Sleeve, P/, 0.49D 0.318B 0.50L 430Ss 1
24 140027 Washer, Flat, 0.35b 0.75d .04, Ss 1
25 1014295 Clip, Grip, Hose, 0.75- 1.12, Stl,Blk Vyl (ec-H20 Model) 1
26 140011 Washer, Flat, 0.21b 0.45d .03, Ss (ec-H20 Model) 1
27 607006 Screw, Trs, M4 X 0.70 X 12, Phl, PI (ec-H20 Model) 1
28 33932 Nut, Hex, Lock, M4 X 0.70, NI, Ss (ec-H20 Model) 1
29 08712 Nut, Hex, Lock, M6 X 1.0, Ss, NI 8
30 NLA Bracket, Support, Hose [T7] (ec-H20 Model) (No Longer Available) 2
31 1013821 Plate, Sppt 2

Serial number (10000000- 10409227)
Serial number (10409228- 10827967)
Serial number (10000000- 10624412)
Serial number (10624413- )
Serial number (10827968- 11006137)
[6] Serial number (11006138- )

SpeedScrub Rider 9014887 (01-2022) 2-41



STANDARD PARTS

Fig. 20 - Disk Scrub Head Side Squeegee Group, Right

2-42 SpeedScrub Rider 9014887 (11-2004)



STANDARD PARTS

355011
Fig. 20 - Disk Scrub Head Side Squeegee Group, Right

Ref. Part No. Description Qty.
1 1017910 Support WiIdt, Sqge, Rh 1
2 1017832 Retainer, Sqge, Rh 1
3 1015989 Pin, Hitch, .312d X 1.62l 2
4 1017495 Sleeve, P/M, 0.496d 0.318b 1.375 Ss 1
5 1074201 Block, Guard, Yellow 1
6 222504 Screw, Hex, M8 X 1.25 X 55, Ss 1
7 08713 Nut, Hex, Lock, M8 X 1.25, NI, Ss 1
8 86859 Squeegee Assy, Side [Linatex] (Standard) 1
8 1058731 Squeegee Assy, Side, Disc, Ure (Optional) 1
8 1058729 Squeegee Assy, Side, Disc, Gum (Optional) 1
9 1010876 Link, Sqge 1

10 1017785 Link, Sqge 1
11 1011344 Spring, Tors 1
12 1011334 Spring, Tors 1
13 1011317 Retainer, Spring 2
14 1011717 Sleeve, P/M, 0.625d 0.318b 1.00 L 430ss 4
15 1011719 Washer, Flat, 0.33b 1.38d .075, Ss 8
16 49694 Screw, Hex, M8 X 1.25 X 50, Ss 2
17 222505 Screw, Hex, M8 X 1.25 X 45, Ss 2
18 08713 Nut, Hex, Lock, M8 X 1.25, NI, Ss 2

SpeedScrub Rider 9014887 (03-2019) 2-43



STANDARD PARTS

Fig. 21 - Disk Scrub Head Side Squeegee Group, Left

SpeedScrub Rider 9014887 (04-2023)

2-44



STANDARD PARTS

355012

Fig. 21 - Disk Scrub Head Side Squeegee Group, Left

Ref. Part No. Description Qty.
1 1017534 Support WiIdt, Sqge, Lh 1
2 1017653 Retainer, Sqge, Lh 1
3 1015989 Pin, Hitch, .312d X 1.62l 2
4 1017495 Sleeve, P/M, 0.496d 0.318b 1.375 Ss 1
5 1074201 Block, Guard, Yellow 1
6 222504 Screw, Hex, M8 X 1.25 X 55, Ss 1
7 08713 Nut, Hex, Lock, M8 X 1.25, NI, Ss 1
8 86859 Squeegee Assy, Side [Linatex] (Standard) 1
8 1058731 Squeegee Assy, Side, Disc, Ure (Optional) 1
8 1058729 Squeegee Assy, Side, Disc, Gum (Optional) 1
9 1010876 Link, Sqge 1

10 1017785 Link, Sqge 1
11 1011344 Spring, Tors 1
12 1011334 Spring, Tors 1
13 1011317 Retainer, Spring 2
14 1011717 Sleeve, P/M, 0.625d 0.318b 1.00 L 430ss 4
15 1011719 Washer, Flat, 0.33b 1.38d .075, Ss 8
16 49694 Screw, Hex, M8 X 1.25 X 50, Ss 2
17 222505 Screw, Hex, M8 X 1.25 X 45, Ss 2
18 08713 Nut, Hex, Lock, M8 X 1.25, NI, Ss 2

SpeedScrub Rider 9014887 (03-2019)

2-45




STANDARD PARTS

Fig. 22 - Cylindrical Scrub Head Lift Group

2-46 SpeedScrub Rider 9014887 (03-2011)



STANDARD PARTS

Fig. 22 - Cylindrical Scrub Head Lift Group

355013

Ref. Part No. Description Qty.
1 1056622 Actuator, 24vdc, 04.5strk, 0600Ib 1
2 1009356 Pin, Clevis , 10mm X 40I 1
3 86866 Pin, Hair Cotter, 0.38 D .072 Wir 1
4 1013278 Plate, Arm, Cntr, Lift, Scb Head 2
5 1010401 Pin, Clevis, 16d X 150l 1
6 02942 Pin, Hair Cotter, 0.62 D .120 Wir 4
7 222210 Pin, Clevis, 0.62 D X 2.12] 2
8 222027 Arm, Lift, Head 2
9 01686 Washer, Flat, 0.44b 1.00 .08, Ss 2

10 1015413 Spring, Lift, Head, Scb 1

11 1013281 Sleeve, P/M, 18.5d 10.5b 341 430 Ss 2

12 09746 Screw, Hex, M10 X 1.5 X 90, Ss 1

13 08714 Nut, Hex, Lock, M10 X 1.5, NI, Ss 1

14 1013356 Pin, Clevis, 12mm D X 90mm L 1

15 57048 Washer, Flat, 0.53b 2.13d .11, Sil, PI 2
SpeedScrub Rider 9014887 (11-2009) 2-47




STANDARD PARTS

Fig. 23 - Cylindrical Scrub Head Group, 700mm (28 in)

2-48 SpeedScrub Rider 9014887 (03-2015)



STANDARD PARTS

355014_1
Fig. 23 - Cylindrical Scrub Head Group, 700mm (28 in)

Ref. Part No. Description Qty.
1 1029131 Housing, Machining, Head, 70 Cm Cyl 1
2 1031416 Mount, Link, Mach 2
3 1020341 Screw, Hex, M8 X 1.25 X 20, Ss, Sems 12
4 1034731 Screw, Hex, M6 X 1.00 X 16, Sems, Ss 2
5 1029531 Channel, Lift 1
6 363087 Bushing, Fing, 0.44b 1.25d 0.25I 2
7 1029538 Bracket, Lift, Upper 1
8 08714 Nut, Hex, Lock, M10 X 1.5, NI, Ss 2
9 01686 Washer, Flat, 0.44b 1.00d .08, Ss 4

10 578717 Screw, Hex, M8 X 1.25 X 50, Ss, FI 1
11 140027 Washer, Flat, 0.35b 0.75d .04, Ss 1
12 07786 Nut, Hex, Std, M8 X 1.25, Ss 1
13 1029215 Tube Assy, Bar, Spray [70cm] 1
14 1025580 Fitting, Pipe, Cap, P06, Nyl 2
15 33584 Clamp, Cable, Stl, 0.63d X 0.50w, 1h 2
16 11329 Screw, Hex, M6 X 1.0 X 16, Ss, NI 4
17 01684 Washer, Flat, 0.25, Ss 8
18 41440 Fitting, Plstc, Str, Bm10/Pm08 1
19 9005805 Hopper, Debris, 70cm, Black, Afmkt 1
20 1029274 Skirt, Tray, Debris [70cm] 1
21 1029272 Bracket, Lip, Debris, 70cm 1
22 07785 Nut, Hex, Std, M6 X 1.00, A2, Ss 4
23 1031132 Hose, Molded 1
24 1031037 Bracket, Mtg, Valve 1
25 09738 Screw, Hex, M5 X 0.8 X 12, Ss 2
26 09739 Nut, Hex, Lock, M5 X 0.80, NI, Ss 2
27 1214973 Valve, Water, Solenoid, 24vdc, Bm10/Bm10 1
28 54333 Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 3
29 222210 Pin, Clevis, 0.62d X 2.12| 2
30 02942 Pin, Cotter, Hair, 0.62d .120 Wir 2
31 09028 Screw, Hex, M10 X 1.5 X 25, Ss 2

SpeedScrub Rider 9014887 (10-2015) 2-49



STANDARD PARTS

Fig. 24 - Cylindrical Scrub Head Group, 800mm (32 in)

SpeedScrub Rider 9014887 (03-2015)

2-50



STANDARD PARTS

355015_1
Fig. 24 - Cylindrical Scrub Head Group, 800mm (32 in)

Ref. Part No. Description Qty.
1 1030273 80cm Scrubhead, Machining, T7/Cyl 1
2 1031416 Mount, Link, Mach 2
3 1020341 Screw, Hex, M8 X 1.25 X 20, Ss, Sems 12
4 1034731 Screw, Hex, M6 X 1.00 X 16, Sems, Ss 2
5 1029531 Channel, Lift 1
6 363087 Bushing, Fing, 0.44b 1.25d 0.25I 2
7 1029538 Bracket, Lift, Upper 1
8 08714 Nut, Hex, Lock, M10 X 1.5, NI, Ss 2
9 01686 Washer, Flat, 0.44b 1.00d .08, Ss 4

10 578717 Screw, Hex, M8 X 1.25 X 50, Ss, FI 1
11 140027 Washer, Flat, 0.35b 0.75d .04, Ss 1
12 07786 Nut, Hex, Std, M8 X 1.25, Ss 1
13 1031029 Tube Assy, Bar, Spray [80cm] 1
14 1025580 Fitting, Pipe, Cap, P06, Nyl 2
15 33584 Clamp, Cable, Stl, 0.63d X 0.50w, 1h 2
16 11329 Screw, Hex, M6 X 1.0 X 16, Ss, NI 5
17 01684 Washer, Flat, 0.25, Ss 10
18 41440 Fitting, Plstc, Str, Bm10/Pm08 1
19 9005806 Hopper, Debris, 80cm, Black, Afmkt 1
20 1025273 Skirt, Tray, Debris [80cm] 1
21 1025150 Lip, Tray, Debris, Scb Head, 80cm 1
22 07785 Nut, Hex, Std, M6 X 1.00, A2, Ss 5
23 1031132 Hose, Molded 1
24 1031037 Bracket, Mtg, Valve 1
25 09738 Screw, Hex, M5 X 0.8 X 12, Ss 2
26 09739 Nut, Hex, Lock, M5 X 0.80, NI, Ss 2
27 1214973 Valve, Water, Solenoid, 24vdc, Bm10/Bm10 1
28 54333 Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 3
29 222210 Pin, Clevis, 0.62d X 2.12| 2
30 02942 Pin, Cotter, Hair, 0.62d .120 Wir 2
31 09028 Screw, Hex, M10 X 1.5 X 25, Ss 2

SpeedScrub Rider 9014887 (10-2015) 2-51



STANDARD PARTS

Fig. 25 - Cylindrical Scrub Head Drive Group, Right Side

@iy,
Uty
Y, \\\\\\‘\7
W ,v
Rt a™f

Before Serial #10346425

SpeedScrub Rider 9014887 (03-2015)

2-52



STANDARD PARTS

Fig. 25 - Cylindrical Scrub Head Drive Group, Right Side

38 1024636 Sprocket, 48t, 5p
39 375195 Sprocket, Timing, 22tooth, 0.50b, [Gt/2]
40 377500 Belt, Synchronous, 05mm 500I[05p,Plychn]

Ref. Part No. Description Qty.
v 1 1042228 Motor, Ele, 24vdc 1500rpm 0.75hp 23.0a 1
A 1049739 Brush Kit, Carbon, Motor, Replmt [4pcs] 1
A 2 00954 Key, Sq, 0.12 X 0.12, 1.00I 1
v 1 1050372 Motor Kit, Cylrcl, Repimt, F/604980 [T7] 1
A 2 00954 Key, Sq, 0.12 X 0.12, 1.00l 1
3 1050099 Harness, Adapter, Motor [T7] 1
4 1034845 Strip, Pye, Hi- dns, 0.25 01.75w 05.6l 1
5 608964 Boot, 90deg .27id 0.64id 1.79I, Blk 2
6 1032496 Harness, Adapter, Motor, Cylrcl 1
7 43952 Washer, Lock, Int, 0.31, Ss 2
8 140027 Washer, Flat, 0.35b 0.75d .04, Ss 2
9 1044386 Bracket, Mtg, Motor 1
10 1020341 Screw, Hex, M8 X 1.25 X 20, Ss, Sems 8
11 01685 Washer, Flat, 0.31, Ss 2
12 1025026 Screw, Hex, M8 X 1.25 X 180, Ss 1
13 08713 Nut, Hex, Lock, M8 X 1.25, NI, Ss 1
14 578717 Screw, Hex, M8 X 1.25 X 50, Ss 1
15 07786 Nut, Hex, Std, M8 X 1.25, Ss 1
16 1033528 Sheave, 06grv, 1.33pd 0.50b, Alm [Pj] 1
17 222818 Screw, Set, #08-32 X 0.25, NI 2
18 1035888 Belt, Drive, 6grv, 508 L X 14 W, [6p]] 1
19 1021036 Bracket, Motor [Machined] 1
20 41360 Bearing, Ball, 0.59b 1.26d 0.35w[2seal] 2
21 1002077 Tube, 0.81d 0.59b 00.5I 1
22 1021050 Shaft, Drive 1
23 378805 Plug, Drive, Brush, Mach 1
24 00911 Key, Sq, 0.19 X 0.19, 0.75I 1
25 79246 Screw, FIt, M8 X 1.25 X 20, Ss 18- 8 2
26 1035173 Sheave, 06grv, 2.96pd 0.59b, Alm [Pj] 1
27 00961 Key, Sq, 0.19 X 0.19, 0.50I 1
28 1022401 Gasket, Cover, Belt 1
29 1022807 Cover, Belt 1
v 1057922 Door Assy, Cyl Head [7100] 1
A 30 390996 Screw, FIt, M10 X 1.5 X 20, 10.9, NI 1
A 31 1044145 Door, Brush 1
AV 222752 Plug Assy, Idler, Brush 1
AA 32 222184 Pin, Roll, .094 D X 0.25I, .094/.097 1
AA 33 222177 Shaft, Idler Plug 1
AA 34 1057629 Plug, Idler, Brush [Sgl Brg] 1
AA 35 01516 Ring, Retaining, Ext, 0.59d, Basic 1
36 1029358 Deflector, Water, Cyl Head 2
37 1034731 Screw, Hex, M6 X 1.00 X 16, Sems, Ss 4
1
1
1

Serial number (10000000- 10346424)

(
Serial number (10346425- )
Serial number (10000000- 10415583)
Serial number (10415584- )

SpeedScrub Rider 9014887 (03-2015) 2-53



STANDARD PARTS

Fig. 26 - Cylindrical Scrub Head Drive Group, Left Side

2-54 SpeedScrub Rider 9014887 (03-2015)



STANDARD PARTS

Fig. 26 - Cylindrical Scrub Head Drive Group, Left Side

38 1024636 Sprocket, 48t, 5p
39 375195 Sprocket, Timing, 22tooth, 0.50b, [Gt/2]
40 377500 Belt, Synchronous, 05mm 500I[05p,Plychn]

Ref. Part No. Description Qty.
v 1 1042228 Motor, Ele, 24vdc 1500rpm 0.75hp 23.0a 1
A 1049739 Brush Kit, Carbon, Motor, Replmt [4pcs] 1
A 2 00954 Key, Sq, 0.12 X 0.12, 1.00I 1
v 1 1050372 Motor Kit, Cylrcl, Repimt, F/604980 [T7] 1
A 2 00954 Key, Sq, 0.12 X 0.12, 1.00l 1
3 1052892 Harness, Adapter, Motor [T7] 1
4 1044386 Bracket, Mtg, Motor 1
5 608964 Boot, 90deg .27id 0.64id 1.79I, Blk 1
6 608963 Boot, 90deg .27id 0.64id 1.79I, Red 1
7 140027 Washer, Flat, 0.35b 0.75d .04, Ss 2
8 43952 Washer, Lock, Int, 0.31, Ss 2
9 1032496 Harness, Adapter, Motor, Cylrcl 1
10 1020341 Screw, Hex, M8 X 1.25 X 20, Ss, Sems 8
11 01685 Washer, Flat, 0.31, Ss 2
12 1025026 Screw, Hex, M8 X 1.25 X 180, Ss 1
13 08713 Nut, Hex, Lock, M8 X 1.25, NI, Ss 1
14 578717 Screw, Hex, M8 X 1.25 X 50, Ss 1
15 07786 Nut, Hex, Std, M8 X 1.25, Ss 1
16 1033528 Sheave, 06grv, 1.33pd 0.50b, Alm [Pj] 1
17 222818 Screw, Set, #08-32 X 0.25, NI 2
18 1035888 Belt, Drive, 6grv, 508 L X 14 W, [6p]] 1
19 1021036 Bracket, Motor [Machined] 1
20 41360 Bearing, Ball, 0.59b 1.26d 0.35w[2seal] 2
21 1002077 Tube, 0.81d 0.59b 00.5I 1
22 1021050 Shaft, Drive 1
23 378805 Plug, Drive, Brush, Mach 1
24 00911 Key, Sq, 0.19 X 0.19, 0.75I 1
25 79246 Screw, FIt, M8 X 1.25 X 20, Ss 18- 8 2
26 1035173 Sheave, 06grv, 2.96pd 0.59b, Alm [Pj] 1
27 00961 Key, Sq, 0.19 X 0.19, 0.50I 1
28 1022401 Gasket, Cover, Belt 1
29 1022807 Cover, Belt 1
v 1057922 Door Assy, Cyl Head [7100] 1
30 390996 Screw, FIt, M10 X 1.5 X 20, 10.9, NI 1
31 1044145 Door, Brush 1
AV 222752 Plug Assy, Idler, Brush 1
32 222184 Pin, Roll, .094 D X 0.25l, .094/.097 1
33 222177 Shaft, Idler Plug 1
34 1057629 Plug, Idler, Brush [Sgl Brg] 1
35 01516 Ring, Retaining, Ext, 0.59d, Basic 1
36 1034845 Strip, Pye, Hi- dns, 0.25 01.75w 05.6l 1
37 1034731 Screw, Hex, M6 X 1.00 X 16, Sems, Ss 4
1
1
1

Serial number (10000000- 10346424)

(
Serial number (10346425- )
Serial number (10000000- 10415583)
Serial number (10415584- )

SpeedScrub Rider 9014887 (03-2015) 2-55



STANDARD PARTS

Fig. 27 - Cylindrical Scrub Head Squeegee Group

SpeedScrub Rider 9014887 (03-2011)

2-56



STANDARD PARTS

355018
Fig. 27 - Cylindrical Scrub Head Squeegee Group

Ref. Part No. Description Qty.
1 391328 Frame WIdt, Sqge, Side, Lh 1
2 391334 Squeegee Assy, Side [Linatex] (Standard) 2
2 1058728 Squeegee Assy, Cylrcl, Ure [T7/Ssr] (Optional) 2
2 1058715 Squeegee Assy, Cylrcl, Gum [T7/Ssr] (Optional) 2
3 86759 Retainer, Sqge 2
4 69582 Pin, Clevis, 0.31d X 1.00l 2
5 44906 Pin, Cotter, Hair, 0.69d .092 Wir 2
6 1074203 Guide, Sqge, Side, Yellow 2
7 1029380 Angle WIdt, Stop, Lh 1
8 1029368 Angle WIdt, Stop, Rh 1
9 1020341 Screw, Hex, M8 X 1.25 X 20, Ss, Sems 2

10 44906 Pin, Cotter, Hair, 0.69d .092 Wir 2
11 1030365 Arm, Mtg, Link, Lh Sqge, Cylrcl Head 1
12 69582 Pin, Clevis, 0.31d X 1.00l 2
13 15047 Spring, Extn, 0.620d X 0.08wir, 3.0l 2
14 39019 Pin, Clevis, 0.37d X 0.75I 2
15 25709 Bellcrank, Lift, Sqge 2
16 380587 Screw, Flt, M10 X 1.5 X 20, Ss, 18-8 2
17 64425 Washer, Thrust, 0.61b 1.25d .06, Fgl 4
18 71607 Bushing, Sleeve, 0.63b 0.72d 0.38l 2
19 391345 Nut, T, M10 X 1.50 X 0.620d X 0.5l 2
20 391346 Nut, T, M8 X 1.25 X 0.500d X 0.5l 2
21 79246 Screw, FIt, M8 X 1.25 X 20, Ss 18- 8 2
22 86860 Bearing, Thrust, 0.50b 0.87d 0.06w 4
23 64173 Bushing, Sleeve, 0.50b 0.59d 0.38l, Stl 2
24 45280 Screw, Hex, .50- 13 X 5.50, G5 2
25 33925 Washer, Flat, M12, Ss 6
26 1031077 Bushing, Sleeve, 0.51b 0.75d 0.16l 2
27 02931 Nut, Hex, Lock, .50- 13, NI, Ss 2
28 391327 Frame WIdt, Sqge, Side, Rh 1
29 1030026 Arm, Mtg, Link, Rh Sqge, Cylrcl Head 1

SpeedScrub Rider 9014887 (07- 2025) 2-57



STANDARD PARTS

Fig. 28 - Recovery Tank Group

ee]
(3]

N v i ) \n
4
%ﬁgﬁq )BBN) @

e

SpeedScrub Rider 9014887 (03-2015)

2-58



STANDARD PARTS

355019

Fig. 28 - Recovery Tank Group

Ref. Part No. Description Qty.
1 1018036 Tank, Recvy, W/Label [Ssr] 1
1 1018037 Tank, Recvy. W/Label [Ssr FaST] 1
1 9006190 Tank, Recvy, Spruce, Replmt [Ssr Ec- H20] 1
2 9002007 Cover, Tank, Recvy, Afmkt, Spruce[Ssr] 1
3 222529 Hinge, Leaf 2
4 222463 Screw, FIt, M8 X 1.25 X 20, Blk 2
5 1012055 Hinge WiIdt, Cover 2
6 09740 Screw, Hex, M8 X 1.25 X 20, Ss 8
7 1017218 Washer, Flat, 0.321b 1.00d .12, Ss 8
8 1018304 Hinge, 10mm Pin, Crs, Blk [T7] 2
9 393135 Screw, Btn, M8 X 1.25 X 20, Blk 4

10 1016435 Washer, Flat, 0.52b 0.75d .06, Stl, Blk 4
11 1016430 Screw, Btn, M8 X 1.25 X 25,10.9, BIk 4
12 82829 Clamp, Cable, Stl, 0.63d X 0.75w, 1hole 2
13 15675 Screw, Hex, M8 X 1.25 X 16, Ss 2
14 1016855 Plate WiIdt, Seal, Tank 1
15 1020301 Seal, Afmkt, Bulb, Clsd Cell, Adh, 08ft 1
16 1016871 Spacer, Seal, Tank 2
17 397255 Spring, Cmpr, 0.850d .08wir 2.0l 2
18 605385 Washer, Flat, 0.69b 1.50d .05, Ss 4
19 1017218 Washer, Flat, 0.321b 1.00d .12, Ss 2
20 77270 Screw, Hex, M8 X 1.25 X 60, Ss 2
21 1017705 Pad, Rbr 1
22 1011752 Hinge WiIdt, Tank 1
23 1011753 Hinge WIdt, Tank 1
24 1017670 Angle, Sppt, Tank 1
25 1017607 Bracket WIdt, Tank, Sppt 1
26 1037821 Filter, Panl, Dust, 2.3 X 4.5 X 6.4 1
27 1016392 Gasket, Fltr, Tank 1
28 1014026 Hose, Vacuum, 1.50id X 057.11, 2cuff,Blk 1
29 1001992 Clip, Hose, Gripper, 1.75id, Blk Ny 2

30 607006 Screw, Trs, M4 X 0.70 X 12, Phl, PI 4

31 385685 Sensor, Level, Liquid, 14vdc O1a .62- 11 1

32 1014079 Clip, Grip, Hose, 1.50id, Dbl, Blk Pyp 1

33 1020341 Screw, Hex, M8 X 1.25 X 20, Ss, Sems 8

34 1017590 Plate, Hinge 2

35 1011536 Hinge, Tank 2

Serial number (10000000- 10346363)
Serial number (10346364- )

SpeedScrub Rider 9014887 (03-2015) 2-59



STANDARD PARTS

Fig. 29 - Vacuum Fan Group

(S/N 10000000 - 11037131)

2-60 SpeedScrub Rider 9014887 (04- 2023)



STANDARD PARTS

355020
Fig. 29 - Vacuum Fan Group

Ref. Part No. Description Qty.
1 1255137 6] Fan, Vacuum, 5.7d, 024vdc, 3 Stage [Bpp] (See Breakdown) 1
1 1039763 Fan, Vacuum, 5.7d, 024vdc, 3 Stage [Bpp] (See Breakdown) 1

(Replaced By 1255137)

1 1256475 [6] Fan, Vacuum, 5.7d, 024vdc, 3 Stage [Bpp] (Australia) (See Breakdown) 1
1 1021064 Fan, Vacuum, 5.7d, 024vdc, 3 Stage [Bpp] (Australia) (See Breakdown) 1
(Replaced By 1256475)

2 1015506 Screw, Pan, M5 X 16, F/ Plstc 4
3 19066 Washer, Flat, #10 4
4 1011127 Plate, Mtg, Fan 1
5 1013611 Seal, Cover, Recvy 1
6 1014858 Gasket, Adapter 1
7 1014711 Adaptor, Hose 1
8 1034731 Screw, Hex, M6 X 1.00 X 16, Ss, Sems 2
9 01684 Washer, Flat, 0.25 Ss 9
10 07790 Nut, Hex, Fing, M6 X 1.00 9
11 1011140 Seal, Fan 1
12 1011103 Bracket WIdt, Mtg, Fan 1
13 1011093 Isolator, Vib, .75d, M6 Stud Both Ends 3
v 9003365 Insulation Kit, Acstc, Vacfan 1
A 14 1028514 Insulation, Acstc, Vacfan 1
A 15 1028515 Insulation, Acstc, Hsng, Vacfan 1
16 1020341 Screw, Hex, M8 X 1.25 X 20, Ss, Sems 4
17 41169 Nut, Hex, Lock, .25- 20, NI, Ss 1
18 1011159 Hose, Vacuum, 1.5d X 8.3I, Clr, Blk Wire 1
19 79381 Clamp, Hose, Wormdrive, 1.25-2.00d, .50w 2
20 80491 Sleeve, P/M, 0.375d 0.250b 0.16l 430ss 1
21 08716 Screw, Hex, M6 X 1.0 X 20, Ss 1
22 1015803 Bracket, Mtg, Stop 1
23 1015808 Plate, Mtg, Tank 1
24 01684 Washer, Flat, 0.25, Ss 2
25 08712 Nut, Hex, Lock, M6 X 1.00, Ss, NI 1
26 1026322 Bracket, Mtg, Stop 1
27 1034731 Screw, Hex, M6 X 1.00 X 16, Ss, Sems 2
28 01684 Washer, Flat, 0.25, Ss 2
29 80491 Sleeve, P/M, 0.25b 0.38d 0.2] [430ss] 1
30 08712 Nut, Hex, Lock, M6 X 1.00, Ss, NI 1
31 1026270 Bracket, Arm, Prop 1
32 1026986 Screw, Trs, .25-20 X 3.00, Phl, Ss 1
33 578579 Spacer, 0.25b 0.88d 0.50I 1
34 140154 Sleeve, P/M, 0.25b 0.38d 0.3, PI 1
35 140053 Washer, Flat, 0.28b 0.88d .12, Ss 1
36 06946 Screw, Hex, M6 X 1.00 X 35, 8.8 1

Serial number
Serial number
Serial number
Serial number
Serial number
[6] Serial number

10000000- 10261378)
10261379- )
10261379- 10764500)
10764501- )
10000000- 11037131)
11037132- )

Py

SpeedScrub Rider 9014887 (04- 2023) 2-61



STANDARD PARTS

Fig. 30 - Solution Tank Group, Disk Scrub Head

SpeedScrub Rider 9014887 (04-2023)

2-62



STANDARD PARTS

355021
Fig. 30 - Solution Tank Group, Disk Scrub Head

Ref. Part No. Description Qty.
1 1017913 Tank, Soltn, W/Label [Nobles] 1
2 1017374 Cover, Tank, Soltn, Pyp, BIk[Ssr] 1
3 1020535 Catch, Cover [Ssr] 2
4 1020534 Plate, Cover, Tab [Ssr] 2
5 1020727 Seal, Afmkt, Bulb, Clsd Cell, Adh, 8ft 1
6 1020719 Seal, Afmkt, Bulb, Clsd Cell, Adh, 8ft 1
7 1021677 Rivet, Blind, .156DX0.55X.38D, Ss 10
8 1014072 Bracket, Mtg, Tank 3
9 09740 Screw, Hex, M8 X 1.25 X 20, Ss 6

10 1017218 Washer, Flat, 0.321b 1.00d .12, Ss 6
11 1011885 Cap, Tank 1
12 1011852 Arm, Tank, Retaining 1
13 222516 Sleeve, P/M, 0.496d 0.318b 0.311 430ss 5
14 223470 Screw, Btn, M8 X 1.25 X 25, Ss 3
15 1016435 Washer, Flat, 0.52b 0.75d .06, Stl, Blk 2
16 398770 Strainer, Soltn, 80mesh Cyl 1.3d 3.5l 1
17 377349 Fitting, Plstc, Pf12/Pf12, Bh 1
18 73468 Fitting, Plstc, E90, Bm10/Pm12 1
19 82829 Clamp, Cable, Stl, 0.63d X 0.75w, 1hole 2
20 67767 Clamp, Cable, Stl, 0.69d X 0.62w, 1h 1
21 1019879 Conduit, Nylon, .50d 3.0l 1
22 15675 Screw, Hex, M8 X 1.25 X 16, Ss 2
23 385685 Sensor, Level, Liquid, 14vdc O1a .62- 11 1
24 1014825 Hose, Mold 1
25 54333 Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 2
26 49800 Latch, Draw, Soft, Rbr W/ Keeper 2
27 607006 Screw, Trs, M4 X 0.70 X 12, Phl, PI 4
28 1035394 Washer, Flat, 0.17b 0.38d .04, Ss 4
29 01685 Washer, Flat, 0.31 Ss 2
30 08713 Nut, Hex, Lock, M8 X 1.25, NI, Ss 1
31 1011853 Arm, Tank, Retaining 1
32 1072628 Screw, Hex, M8 X 1.25 X 25, Ss, Sems 2
33 1020341 Screw, Hex, M8 X 1.25 X 20, Ss, Sems 4

SpeedScrub Rider 9014887 (01-2022) 2-63



STANDARD PARTS

Fig. 31 - Solution Tank Group, Cylindrical Scrub Head

SpeedScrub Rider 9014887 (03-2015)

2-64



STANDARD PARTS

355021

Fig. 31 - Solution Tank Group, Cylindrical Scrub Head

Ref. Part No. Description Qty.
1 1034286 Tank, Soltn, W/Label [Nobles] 1
2 1017374 Cover, Tank, Soltn, Pyp, BIk[Ssr] 1
3 1020535 Catch, Cover [Ssr] 2
4 1020534 Plate, Cover, Tab [Ssr] 2
5 1020727 Seal, Afmkt, Bulb, Clsd Cell, Adh, 8ft 1
6 1020719 Seal, Afmkt, Bulb, Clsd Cell, Adh, 8ft 1
7 1021677 Rivet, Blind, .156DX0.55X.38D, Ss 10
8 1014072 Bracket, Mtg, Tank 1
9 130773 Tie, Cable, Nyl, 11.0L, .14W, 3.0 Max. D 1

10 1017218 Washer, Flat, 0.321b 1.00d .12, Ss 2
11 1011885 Cap, Tank 1
12 1011852 Arm, Tank, Retaining 1
13 222516 Sleeve, P/M, 0.496d 0.318b 0.311 430ss 5
14 223470 Screw, Btn, M8 X 1.25 X 25, Ss 3
15 1016435 Washer, Flat, 0.52b 0.75d .06, Stl, Blk 2
16 398770 Strainer, Soltn, 80mesh Cyl 1.3d 3.5l 1
17 377349 Fitting, Plstc, Pf12/Pf12, Bh 1
18 73468 Fitting, Plstc, E90, Bm10/Pm12 1
19 82829 Clamp, Cable, Stl, 0.63d X 0.75w, 1hole 2
20 67767 Clamp, Cable, Stl, 0.69d X 0.62w, 1h 1
21 1019879 Conduit, Nylon, .50d 3.0l 1
22 15675 Screw, Hex, M8 X 1.25 X 16, Ss 2
23 385685 Sensor, Level, Liquid, 14vdc O1a .62- 11 1
24 1035355 Hose, Afmkt, Pvc, Clr, 0.621d, 02Ft 2
25 63810 Clamp, Hose, Wormdrive, 0.56- 1.06d, .56w 1
26 49800 Latch, Draw, Soft, Rbr W/ Keeper 2
27 607006 Screw, Trs, M4 X 0.70 X 12, Phl, PI 4
28 1035394 Washer, Flat, 0.17b 0.38d .04, Ss 4
29 01685 Washer, Flat, 0.31 Ss 2
30 09740 Screw, Hex, M8 X 1.25 X 20, Ss 2
31 1015026 Hose, Afmkt, Pvc, Brd, 0.62id, 03ft, Clr 1
32 41440 Fitting, Plstc, Str, Bm10/Pm08 4
33 54333 Clamp, Hose, Wormdrive, 0.31-0.88D, .31W 4
34 08713 Nut, Hex, Lock, M8 X 1.25, NI, Ss 1
35 1011853 Arm, Tank, Retaining 1
36 1072628 Screw, Hex, M8 X 1.25 X 25, Ss, Sems 2
37 1020341 Screw, Hex, M8 X 1.25 X 20, Ss, Sems 4

SpeedScrub Rider 9014887 (01-2022)

2-65




STANDARD PARTS

Fig. 32 - Tanks Drain Group

2-66 SpeedScrub Rider 9014887 (01-2022)



STANDARD PARTS

Fig. 32 - Tanks Drain Group

355022

Ref. Part No. Description Qty.
v 1 1014274 Hose Assy, Drain, 27.8I (Recovery Tank) 1
AV 2 1008639 Cap, Drain Assembly 1
AA 3 1008637 O Ring, 1.48” Id, 1.76” Od 1
4 14432 Clamp, Hose, Wormdrive, 1.81-2.75d, .56w 1
v 5 1014268 Hose Assy, Drain, 27.0l (Solution Tank) 1
AV 6 1008639 Cap, Drain Assembly 1
AA 7 1008637 O Ring, 1.48” Id, 1.76” Od 1
8 79381 Clamp, Hose, Wormdrive, 1.25-2.00d, .50w 1
9 222793 Clip, Hanger, Hose, .38d Hole, Ss 2
10 09740 Screw, Hex, M8 X 1.25 X 20, Ss 2
SpeedScrub Rider 9014887 (01-2022) 2-67




STANDARD PARTS

)

Fig. 33 - Battery Group, 235Ah (S/N 10523206-

(03-2012)

SpeedScrub Rider 9014887

2-68



STANDARD PARTS

355171

Fig. 33 - Battery Group, 235Ah (S/N 10523206- )
Ref. Part No. Description Qty.
1 222280 Battery, 06vdc, 235ah, Wet 4
2 1042532 Bracket, Battery [T7, 220ah Agm] 1
3 1025155 Tray, Battery, 605x370x25 1
4 09740 Screw, Hex, M8 X 1.25 X 20, Ss 2
5 1017218 Washer, Flat, 0.321b 1.00d .12, Ss 4
6 222682 Strap 1
7 223356 Wire, 04ga 12.0l Blk .34ring /.34ring 3
8 611221 Boot, Terminal, Battery, 25.4Mm, Blk 8
9 630375 Spacer, Battery, Foam, 1.25 X 3.3 X 13.7 2
10 87435 Nut, Hex, Flexlock, .31- 18 8
11 1010771 Angle, Sppt, Battery 1
12 397907 Wire Assy, Cable, 4ga, Red 1
v 13 397908 Wire Assy, Cable, 4ga, Red 1
A 1020446 Connector, Anderson, 1321 Series 1
A 1020447 Terminal, Contact, Anderson, 131994, 4ga 1
14 223364 Wire, 04ga 16.01 Blk .34ring /.34ring 1
15 1020105 Sleeve, Afmkt, Nyl, #13, 1ft 1
16 49263 Tie, Cable, Nyl, 11.41 .19w 3.0 Max D 3
17 15675 Screw, Hex, M8 X 1.25 X 16, Ss 2
18 1041030 Cap, Battery 8
Serial number (10523206- )

SpeedScrub Rider 9014887 (03-2012) 2-69



STANDARD PARTS

Fig. 34 - Battery Group, 235Ah (S/N 10000000- 10523205)

(03-2012)

SpeedScrub Rider 9014887

2-70



STANDARD PARTS

355023_1

Fig. 34 - Battery Group, 235Ah (S/N 10000000- 10523205)

Ref. Part No. Description Qty.
1 222280 Battery, 06vdc, 235ah, Wet 4
2 1015039 Bracket, Battery (Replaced by 1042532) 1
3 1017062 Angle, Spacer, Battery (Replaced by 1042532) 2
4 09740 Screw, Hex, M8 X 1.25 X 20, Ss 4
5 1017218 Washer, Flat, 0.321b 1.00d .12, Ss 6
6 222682 Strap 1
7 223356 Wire, 04ga 12.0l Blk .34ring /.34ring 3
8 611221 Boot, Terminal, Battery, 25.4Mm, Blk 8
9 83415 Spacer, Battery, 2 X 2 X 11, Foam 2
10 87435 Nut, Hex, Flexlock, .31- 18 8
11 1010771 Angle, Sppt, Battery 1
12 397907 Wire Assy, Cable, 4ga, Red 1
v 13 397908 Wire Assy, Cable, 4ga, Red 1
A 1020446 Connector, Anderson, 1321 Series 1
A 1020447 Terminal, Contact, Anderson, 1319g4, 4ga 1
14 223364 Wire, 04ga 16.01 Blk .34ring /.34ring 1
15 1020105 Sleeve, Afmkt, Nyl, #13, 1ft 1
16 49263 Tie, Cable, Nyl, 11.41 .19w 3.0 Max D 3
17 15675 Screw, Hex, M8 X 1.25 X 16, Ss 2
18 1041030 Cap, Battery 8
19 1025155 Tray, Battery, 605x370x25 1

Serial number (10000000- 10523205)

SpeedScrub Rider 9014887 (03-2012) 2-71



STANDARD PARTS

Fig. 35 - Rear Squeegee Lift Group, Disk Scrub Head

2-72 SpeedScrub Rider 9014887 (03-2014)



STANDARD PARTS

Fig. 35 - Rear Squeegee Lift Group, Disk Scrub Head

355024

Ref. Part No. Description Qty.
1 1009268 Actuator, 12vdc, 40mm Strk [750n] 1
(Replaced by Kit 9010845 - Includes Actuator & Housing)
v 1 9010845 Actuator Kit, Replmt [T7/Ssr] 1
2 1012607 Housing, Spring, Sqge Actuator (Replaced By 1031028) 1
A 2 1031028 Housing, Sqge, Spring, Actuator 1
3 86866 Pin, Hair Cotter, 0.38 D .072 Wir 2
4 94877 Pin, Clevis, 10d X 50I 1
5 01686 Washer, Flat, 0.44b 1.00 .08, Ss 1
6 1009356 Pin, Clevis , 10mm X 40l 1
7 1016639 Spring, Extn, 0.750d X 0.11wir, 4.5l 2
8 96184 Pin, Clevis, 12d X 100I, PI 1
9 86866 Pin, Cotter, Hair, 0.38d .072 Wir 1
10 1031379 Arm WiIdt, Sqge, Rear 1
11 1013515 Bushing, Flex, Ure 2
12 1010401 Pin, Clevis, 16d X 150l 1
13 02942 Pin, Hair Cotter, 0.62 D .120 Wir 1
14 1073476 Caster, Swivel, 50mmd, M10 X 30, Cir PI 2
15 41619 Washer, Flat, 0.56b 1.38d .11, Ss 2
16 01686 Washer, Flat, 0.44b 1.00 .08, Ss 2
17 07787 Nut, Hex, Std, M10 X 1.5, Ss 2
18 32716 Nut, Hex, Jam, M10 X 1.5, Ss 2
19 1018725 Channel, Arm, Lower Sqge 1
20 12138 Screw, Hex, M12 X 1.75 X 120, 8.8 1
21 09741 Nut, Hex, Lock, M12 X 1.75, NI, Ss 1
22 1020182 Spring, Cmpr, 20mm D X 44mm L 1
23 04417 Screw, Hex, M10 X 1.5 X 60, Ss 1
24 01686 Washer, Flat, 0.44b 1.00 .08, Ss 1
Serial number (10000000- 10280388)
Serial number (10280389- )
Serial number (10000000- 10627040)
Serial number (10627041- )
SpeedScrub Rider 9014887 (03-2015) 2-73




STANDARD PARTS

Fig. 36 - Rear Squeegee Lift Group, Cylindrical Scrub Head

2-74 SpeedScrub Rider 9014887 (03-2015)



STANDARD PARTS

355025

Fig. 36 - Rear Squeegee Lift Group, Cylindrical Scrub Head

Ref. Part No. Description Qty.
1 1028997 Support, Frame, Sqge 1
2 1028998 Support, Frame, Sqge 1
3 09291 Screw, Hex, M10 X 1.5 X 20, Ss 6
4 01686 Washer, Flat, 0.44b 1.00d .08, Ss 7
5 1029072 Bracket WIdt, Actuator 1
6 86866 Pin, Cotter, Hair, 0.38d .072 Wir 1
7 1020341 Screw, Hex, M8 X 1.25 X 20, Ss, Sems 2
8 1009268 Actuator, 12vdc, 40mm Strk [750n] 1

(Replaced by Kit 9010845 - Includes Actuator & Housing)

v 8 9010845 Actuator Kit, Replmt [T7/Ssr] 1
A 9 1031028 Housing, Sqge, Spring, Actuator 1
10 1032539 Arm, Spring, Mtg 1
11 1016639 Spring, Extn, 0.750d 0.11wir 04.5I 2
12 1018483 Pin, Clevis, 12mmd X 100mml| 1
13 08182 Pin, Cotter, .125 X 1.00 1
14 1032452 Arm WIdt, Sqge, Rear, Cylrcl 1
15 1013515 Bushing, Flex, Ure 2
16 1073476 Caster, Swivel, 50mmd, M10 X 30, Cir PI 2
17 07787 Nut, Hex, Std, M10 X 1.50, Ss 2
18 1018725 Channel, Arm, Lower Sqge 1
19 12138 Screw, Hex, M12 X 1.75 X 120, 8.8 1
20 09741 Nut, Hex, Lock, M12 X 1.75, NI, Ss 1
21 1020182 Spring, Cmpr, 0.700d, 01.7I 1
22 04417 Screw, Hex, M10 X 1.5 X 60, Ss 1
23 1010401 Pin, Clevis, 16mmd X 150mml| 1
24 02942 Pin, Cotter, Hair, 0.62d .120 Wir 1
25 41619 Washer, Flat, 0.56b 1.38d .11, Ss 2
26 01686 Washer, Flat, 0.44b 1.00d .08, Ss 2
27 32716 Nut, Hex, Jam, M10 X 1.5, Ss 2
28 94877 Pin, Clevis, 10mmd X 050mml| 1
29 1032733 Pin, Clevis, 10mmd X 070mml, PI 1
30 1032732 Pin, Clevis, 12mmd X 070mml, PI 1
31 41619 Washer, Flat, 0.56b 1.38d .11, Ss 1
32 01686 Washer, Flat, 0.44b 1.00d .08, Ss 2
33 08182 Pin, Cotter, .125 X 1.00 2
34 08713 Nut, Hex, Lock, M8 X 1.25, NI, Ss 2

Serial number (10000000- 10627040)
Serial number (10627041- )

SpeedScrub Rider 9014887 (03-2015) 2-75



STANDARD PARTS

Fig. 37 - Rear Squeegee Group, 650 mm (26 in)

2-76 SpeedScrub Rider 9014887 (01-2022)



STANDARD PARTS

355026
Fig. 37 - Rear Squeegee Group, 650 mm (26 in)

Ref. Part No. Description Qty.
v 9000139 Squeegee Assy Kit, 650mm, Ci [T7/Ssr] 1
A 1 1001468 Frame, Sqge, 700mm 1
A 2 1012934 Plate WIdt, Sqge, Retainer, 700mm 1
A 3 1074204 Knob,Star,2.75d 4ear 1.11 M8x1.25,Thru,Y 4
A 4 390943 Blade, Sqge, Front, 35.00I [Linx, 700mm] 1
A 5 390942 Blade, Sqge, Rear, 37.50I Linatex[700mm] 1
AV 6 1245861 Strap Assy, Squge, 700mm [T7/T7amr], YI 1
AA 7 1012643 Strap WIdt, Sqge, Wedge, Ss [T3] 1
A 8 09011 Screw, Hex, M8 X 1.25 X 30, Ss 2
A 9 140027 Washer, Flat, 0.35b 0.75d .04, Ss 2
A 10 222460 Sleeve, P/M, 0.496d 0.318b 0.501 430ss 2
A 11 08713 Nut, Hex, Lock, M8 X 1.25, NI, Ss 2
A 12 01685 Washer, Flat, 0.38b 0.88d .08, Ss 2
A 13 1010560 Wheel, Bmpr, 80d X 25w, Non- Marking 2
v 391384 Squeegee Kit, 700mm, Ure 1
A 14 391377 Blade, Sqge, Front, 35.001 Ure [700mm] 1
A 15 391378 Blade, Sqge, Rear, 37.501 Pyu [700mm)] 1
v 391386 Squeegee Kit, 700mm, Gum 1
A 16 390943 Blade, Sqge, Front, 35.00I [Linx, 700mm] 1
A 17 390936 Blade, Sqge, Rear, 37.501 Gum [700mm] 1

SpeedScrub Rider 9014887 (03-2019) 2-77



STANDARD PARTS

Fig. 38 - Rear Squeegee Group, 800 mm (32 in)

2-78 SpeedScrub Rider 9014887 (01-2022)



STANDARD PARTS

355027
Fig. 38 - Rear Squeegee Group, 800 mm (32 in)

Ref. Part No. Description Qty.
v 9000145 Squeegee Assy Kit, 800mm, Ci [T7/Ssr] 1
A 1 1012964 Frame, Sqge, 800mm 1
A 2 1013395 Plate WIdt, Sqge, Retainer, 800mm 1
A 3 1074204 Knob,Star,2.75d 4ear 1.11 M8x1.25,Thru,Y 4
A 4 390923 Blade, Sqge, Front, 41.50I [Linx, 800mm] 1
A 5 390922 Blade, Sqge, Rear, 44.00I Linatex[800mm] 1
AV 6 1033102 Strap Assy, Sqge, 800mm 1
AA 7 1012643 Strap WIdt, Sqge, Wedge, Ss [T3] 1
A 8 09011 Screw, Hex, M8 X 1.25 X 30, Ss 2
A 9 140027 Washer, Flat, 0.35b 0.75d .04, Ss 2
A 10 222460 Sleeve, P/M, 0.496d 0.318b 0.501 430ss 2
A 11 08713 Nut, Hex, Lock, M8 X 1.25, NI, Ss 2
A 12 01685 Washer, Flat, 0.38b 0.88d .08, Ss 2
A 13 1010560 Wheel, Bmpr, 80d X 25w, Non- Marking 2
v 391383 Squeegee Kit, 800mm, Ure 1
A 14 391379 Blade, Sqge, Front, 41.501 Ure [800mm] 1
A 15 391380 Blade, Sqge, Rear, 44.01 Pyu [800mm] 1
v 391385 Squeegee Kit, 800mm, Gum 1
A 16 390923 Blade, Sqge, Front, 41.50I [Linx, 800mm] 1
A 17 390934 Blade, Sqge, Rear, 44.001 Gum [800mm] 1

SpeedScrub Rider 9014887 (03-2019) 2-79



STANDARD PARTS

Fig. 39 - Circuit Board Group

SpeedScrub Rider 9014887 (12-2019)

2-80



STANDARD PARTS

Fig. 39 - Circuit Board Group

355028

Ref. Part No. Description Qty.
v 1 9012711 Controller Kit, Replmt, Ci [T7 Disk] 1
A 2 06922 Screw, Pan, M3 X 0.5 X 20, 4.8 4
A 3 1019218 Washer, Flat, 0.14b 0.31d, Nyl 3
A 4 579211 Nut, Hex, Lock, M3 X .5, Ss 3
A 5 1016825 Support, Circuitboard 2
A 6 3701.6 Screw, Pan, #06- 32 X 0.38, Phl Ss Shtmtl 2
A 7 07785 Nut, Hex, Std, M6 X 1.0, A2, Ss 4
A 8 1057560 Washer, Flat, M6.4b, X 16d X 1 Ss 6
A 9 32982 Washer, Lock, Int, 0.25 2
A 10 55248 Mount, Cable Tie 1
A 11 1017754 Panel, Widt, Cntrl 1
A 12 1020284 Seal, Afmkt, Rbr, Clsd, Adh, 03ft (C410217) 1
A 13 1016816 Pad, Thermal, Heat Sink 1
A 14 1030692 Vr, Fuse, 15a, Replmt 1
v 1 9012712 Controller Kit, Replmt, Ci [T7 Cyl] 1
A 2 06922 Screw, Pan, M3 X 0.5 X 20, 4.8 4
A 3 1019218 Washer, Flat, 0.14b 0.31d, Nyl 3
A 4 579211 Nut, Hex, Lock, M3 X .5, Ss 3
A 5 1016825 Support, Circuitboard 2
A 6 3701.6 Screw, Pan, #06- 32 X 0.38, Phl Ss Shtmtl 2
A 7 07785 Nut, Hex, Std, M6 X 1.0, A2, Ss 4
A 8 1057560 Washer, Flat, M6.4b, X 16d X 1 Ss 6
A 9 32982 Washer, Lock, Int, 0.25 2
A 10 55248 Mount, Cable Tie 1
A 11 1017754 Panel, Widt, Cntrl 1
A 12 1020284 Seal, Afmkt, Rbr, Clsd, Adh, 03ft (C410217) 1
A 13 1016816 Pad, Thermal, Heat Sink 1
A 14 1030692 Vr, Fuse, 15a, Replmt 1
15 01685 Washer, Flat, 0.31 Ss 1
16 76426 Washer, Sealing, 0.28b 0.75d Ss/Neo 6
17 1036368 Cover, Panl, Ele, Afmkt, Na, Ce, Tj 1
18 24199 Screw, Hex, M5 X 0.8 X 16, Ss 6
19 1016865 Cable, Ribbon 1
20 41141 Washer, Lock, Int- Ext, 0.31 1
21 1019083 Seal, Cut 1
22 09740 Screw, Hex, M8 X 1.25 X 20, Ss 1

SpeedScrub Rider 9014887 (03-2015)

2-81




STANDARD PARTS

Fig. 40 - Electrical Group

2-82 SpeedScrub Rider 9014887 (08-2018)



STANDARD PARTS

Fig. 40 - Electrical Group

355029

Ref. Part No. Description Qty.
1 1062850 Support WiIdt, Actuator (For Disk Scrub Head) (Note: For machines built 1
before S/N 10490105 also order Grommet P/N 10632- 13)
1 1021531 Support WIdt, Actuator (For Cylindrical Scrub Head) 1
2 10632-13 Grommet, Rbr, 1.50id, F/1.8h, .19 Matl 1
2 54345 Grommet, Rbr, 1.62id, F/1.9h, .13 Matl 1
3 09023 Screw, Hex, M8 X 1.25 X 35, Ss, FI 1
4 07786 Nut, Hex, Std, M8 X 1.25, Ss 1
5 09740 Screw, Hex, M8 X 1.25 X 20, Ss 5
6 1017218 Washer, Flat, 0.321b 1.00d .12, Ss 5
7 02424 Relay, 24vdc, 100a, Sp N/O [White] 1
8 01684 Washer, Flat, 0.25 Ss 2
9 08712 Nut, Hex, Lock, M6 X 1.0, Ss, NI 2
10 07514 Washer, Lock, Int, #10, Ss 2
11 01689 Nut, Hex, Std, #10- 32, Ss 2
12 20170 Nut, Hex, Jam, .31-24 2
13 32984 Washer, Lock, Int, .31 2
14 39349 Washer, Flat, 0.31 Sae 3
15 32490 Washer, Flat, 0.25 Std 5
16 86379 Fuse, .88 X 3.2l 100a 125vac 1
17 1018546 Bracket, Stand- Off (For Disk Scrub Head) 1
18 1034731 Screw, Hex, M6 X 1.00 X 16, Ss, Sems 1
19 76062 Insulator, Panel & Switchboard 2
20 58670 Screw, Hex, .25-20 X 0.50, NI 2
21 32982 Washer, Lock, Int, 0.25 4
22 1017807 Rod, Thrd, Full, .25-20 01.0l 2
23 32520 Nut, Hex, Jam, .25- 20 2
24 383720 Circuitbreaker, 5.0a 1
25 383722 Circuitbreaker, 15.0a 1
26 377433 Gauge, Hourmeter, 12- 60vdc, Analog [10K] 1
27 222683 Gasket, Hourmeter 1
28 09146 Screw, Pan, M3 X 0.5 X 12, 4.8 2
29 39658 Washer, Lock, Int, #04 2
30 01754 Nut, Hex, Std, M3 X 0.5, 8 2
31 391915 Harness, Chrgr [T7] (Off- Board Charger Model w/out Telemetry) 1
32 1020168 Molding, Afmkt, Trim, Pvc, .08- .11, 1ft 1
33 25005 Screw, Pan, #06- 32 X 1.00, 1 2
34 19064 Washer, Flat, #06 (Off- Board Charger Model w/out Telemetry) 2
35 75939 Nut, Hex, Lock, #06- 32, NI (Off- Board Charger Model w/out Telemetry) 2
36 600437 Switch, Snap Actn, 250vac 16a (Off- Board Charger Model w/out Telemetry) 1
37 06922 Screw, Pan, M3 X 0.5 X 20, 4.8 2
38 39658 Washer, Lock, Int, #04 (Off- Board Charger Model w/out Telemetry) 2
39 01754 Nut, Hex, Std, M3 X 0.5, 8 (Off- Board Charger Model w/out Telemetry) 2
40 69234 Clamp, Cable, Stl, 1.00d X 0.62w, 1h 1
41 01685 Washer, Flat, 0.31 Ss 1
42 08713 Nut, Hex, Lock, M8 X 1.25, NI, Ss 1
43 391916 Harness, Power, [T7] 1
44 222290 Diode, Ele, Plug 2
45 601359 Plate, Backing, Switch (Off- Board Charger Model w/out Telemetry) 1
46 41141 Washer, Lock, Int- Ext, 0.31 1

Serial number (10000000- 10490104)
Serial number (10490105- )

SpeedScrub Rider 9014887 (08-2018)

2-83




STANDARD PARTS

)

Fig. 41 - Electrical Schematic, Standard, FaST & ec-H20 Models (S/N 10740598-

- N M| < n ©
HOSN3S TT19
BN T Ngg/vazl
N9t
dnv zz
T N Naa /28 ee-or LNENT 24vi8 Nd HOLOW
N —
v OVA[TE  SINd/TV WiNd/Va Vi Td VAﬁ.ulA 514 G o G
&
. T
T Mg e e 915 TILLOHL &
. o w
— HLvd YOVaATd [E-er T3A/Gv1 N
dhdyrg N a
UG LMH0 o o
an T-2d T1d = N
REWVZLd] o Z " h
AENVZAI - z i
9 Y HSHE NIVA|¥8  NVL1/0T . o 2
NOLLNEHSNd MS NHOH Wd "OLON N Mm
(o ‘NS NHOH =<
Na8/32¥ 124 2o 119 NV.1/0E 01-sr . 0 [
vV H HSNYB NIVW|E-8r 1HM/6 v-1d VI*H.HTAa w NEW
WON- 1SdS NS 3 Téo
i . il [aNER
NEa/HZh w1a T4 TrAm/6z ser| MOT TS g 1 HeMWE NIV ZE  AZ9/B8 J voor 3sns |
Nd H0LON anv oe
13
NON- 15dS NS
Ul
Ndg/92# o NED, ViEey {14 Xgo/vaee wo/8z veer | 1114 93 v 7 Hsmug Niva| e 8nd/L e VIW.HTAmmi © .
B T dw oozl =
8 N7 2
_ ONNDH9 A3LLVE LON “ONNOHO 3V "EW 9704 oanezi| T - % S
=
ONNOH9 31v1d Lv3s N9 G5 2 2 Ng9 ass .
INOD NIVN|5ar ng/: 1-ad 1-5d T o
HOLING LV3S T o
T\ - 1vEs N £
N8/ 4218 8 v40/cRE -4 Ng9/42 WNd/ L2 L-or OHINI-MS -
ons na/sNg  wie % STNEO/VS | NH5/S T2 O aw IECI R oG V7
) - 04 Yyba Lieo
YOO THILN] HIOHVHO OOV -5
O OUTHAINI 1545 NS
T3A/Gped 1-1d n1a/8z 81-ar .
e ATlddNS H3N0d 019071|¥Z-er Vd0/€ T2 (BT REIVZ
THOL NS A
. NSNL3Y YNIIS| 5 3 abln q g
NE8/2r Ge-or l : | ]
o 2713d0ud| T-0Ir N99/a52 Ng9/952 I AN/ b2
E (ATNO SINTHOVA 30)
B AVI3d T3d0Hd
VLY
STE/ET T .
OND Ui 13088 2 5ir 35/8ve Ya/5e1e -g- R 39UV
P o
HOLON T3d0Hd Qdv0d NO *.1dO
Z 1ndnT
eV
N9 +d
STG/ET £ " a3/t
Aa/en
LN, ol — /64 Tnoma/er— £
1 4400NV1S T ]
HOTH INNHS (TYNOILO) INITT-NI MO LNNHS
1-INNHS | 7 | 7
IA 7 7‘ IA 7 7 - 7 7’ - 7 7* a3u/T
INNHS AHL3IW3T13L
20A 9 20 9 J0A' 9 200 9
YOEL1Z1# . ,
z z
< mm <
(@] = @]
w
=
n
e 5
o
[ =
. | z
GIBIBE# sSIYIM NVD % AYLINITTL w s m
1NOHLIM S371GYD 439dYHD CQYVANYLS < > 0] o
| AN N <
i} + ' =
"LLYSLOT# y z z
*NVO ® AHLIN3T3L HLIM °ASSY 371Gv0 — m — M o +
H394YHO dYvod 440 °L1d0 HLIM NMOHS [an} a a [1a}
% b b b

TELEMETRY

TO

1074196_G

SpeedScrub Rider 9014887 (01-2022)

2-84



STANDARD PARTS

)

Fig. 41 - Electrical Schematic, Standard, FaST & ec-H20 Models (S/N 10740598-

<13

13/BLK

Aa/aen

1HO1T
a E Y18/VEET Tz 3T VHO/VEEE (- EENAEIE EREWVELD
v
RENVAI o
> N
r T
N F O
NoWoul
=
O
i
g -
N
NI dhnd 1S4
N
=
N (T W) 02H-03/ 1Sy o T Ngd/zz o4 VIﬁ.ulAmfu REIV
SHOLYJIONI Y9 | N30
Houy3 £eoe ) N30
= N30
SLive sl Ry dHSS /4L ol
aINOZH eoaa] LA ST-or vH0/EZ 124 114 AENVES
MOI02H 204 603 .
i =S S
vZ-od |
SN ez .
Fnss AT Y 531N HnOH /12 H315N Hnon
a3 NV g8 | 209 RENVat
111V 294} 21097 .
JM_Z(\Q Laitig 0z-5d | g0 2 WMd 03SNNN|[ez-er
211vd 01-8d | €107 .
a3nda ﬂ‘mm 037 avaH| 12" NVL/02
;mofw*\m 91-8d, ..mwfﬂ Nd _HOLOW XV ¥4 01
y11va mmumm 51037
IQDOF E1-3d M@MDWJ QVIH[ez-or 1HM/BT 8-Td Vlm MVAM v-1d
2025300 e
d3153N0 ] 8ad : XY V4 91
6-9d B 6-9r AHO/81
mm/\mmuzwmmu mwom h&»m 33933n0s W LoLo
35v2030d Goa] oS
G-9d .
F5V3HONIH0 v-9d m% 3393305 [21-er dnd/L1T v VIﬁ.ulAmm‘E
E-9d IS
S3HOLIMS ol 3%
3IATVA QION3T0S Z10s
705 HALVM [v-ar nas/st 1-2d 1-1d
62589, - 10dS MS
g e 7100 AYI3Y 1304
% T-ed  NH9/GEzz-or
Nd8/2y 12 NN NEO/VST v IEYARE
il o W
n e 1-1d (ATNO SENTHOVW 30)
ams s 03SN LON
1NdLNO INvea[zz-er NHY9/ST NY9/9GT v-T1d 9-Td REIVATD
Nd8/82% At S 271
M < n ©

FAST

OPT.

SYSTEM

1074196_G

2-85

SpeedScrub Rider 9014887 (04-2017)



STANDARD PARTS

)

Fig. 41 - Electrical Schematic, Standard, FaST & ec-H20 Models (S/N 10740598-

+8 1V ST 300M aNY
-9 L1V ST JF18YN3 N3HM
JATLOVY ST FINACW 02HI3

SSANYVYH 02HI3 TTYNY3LINI

25 HSn4

IHM-MTg/eT 1-hn

% 15 HSM14

“MS HSNT4 02HI3

gmau REIVZES 1733 02HO3
19771130 T Im_>\¢ ;
(A=l e VU0 E H
W e

vd40/E

914N0D

13/BLK

13—

nnd 105

NH9/G01 2 ﬁ@@w t13A/701

| A1a/el e dhnd NOTLNT0S
| N18/ET sair | T0°
W19/€1 sz | O
hd MS *SS3Hd NBLZ NON = 99715
ATREL oy - g3somo ATvieoN NG/ T9 s | M =
dinnd oM
ang a3
Mg/etl 121 \.|A
7% NI9 Ngg9/56 S| N9 @3 KNS MM g n1g/99 2 QQH_w r
nd
w N o AH9,/88 ez | BT
2281401 -037 HOI02 WvNad rons .
rrar ezt 3A/PG
oz | S T EYV
FTINAON OcH-03 Vo1 3504
REIVZSS

2> 22/BRN

24

2/BRN

2

OFPTITONAL

ECHZ2O SYSTEM

1074196_G

SpeedScrub Rider 9014887 (01-2022)

2-86



STANDARD PARTS

Fig. 41 - Electrical Schematic, Standard, FaST & ec-H20 Models (S/N 10740598- )
GROUND/
SHUNT Low
13/BLK 13/BLK
=
£ 5 i A -
Z = [} m [}
> —_ N N N >
_ = z ™ ™ ™ 1w
i) 0 o o - - - =Z ©
~ N O «
3 o
— [\) > ~
I = o ™~
o9 U =9
W = %
-
z = 0
i) = 0
N . =z
o —
o <<
O T
® 2 § %
o o o T
5 2 : I
- _
]
Y - LNNHS 8
=
CAN- /GRN &
CAN- — Poe e | W E
]
=
L
CAN+ [—__ CAN+/YEL P-1 Lo o
B
79/WHT =
79 > ST NS %
SHUNT HI1GH s = |
3 o 5 s =
& & z z (Al
O
[ N - E
T T B &
o o
) )
o o
N N
™~ ™~
™~ ™~
i
o}
o
N
™~
™~
N
Lt
)
D
b |
L
=z <<
Clog
z
[m]
L
i
>
L
BATTERY B+
OPTIONAL s

TELEMETRY ONLY

1074196_G

SpeedScrub Rider 9014887 (04-2017) 2-87



STANDARD PARTS

Fig. 42 - Electrical Schematic, Standard & FaST Model (S/N 10426043-10740597)

(4] (3] < n
s3|0A
SFa/eET p2 R|ddo pesnun i
HOSN3S 1119 *pa|qosip s! |adoud
S3|0A §'0 UPYy sse| S| .
N9 57 pE-OF 40 gE-Of 41  LNdIND 3ivee [Ze Ngo/aT % REIVAE] Sdv 2t
Tﬁm 51d NG/ZE  Eeer]| LNdN1 Bivea atuLN
8 OVA/Jz-&  Nge/el NG/ VaeT
¢ M4 =7 YN/ TE Ye-or | 9IS 31LLOMHL zusmOmmz
Hid g
V OVA [T6 WNd/TT YNJ/VETT V|_H H_lA
z2n
AT
Hxya LM40
NOLLNGHSNd MS NYOH HLVd MOVEATd [ereor  —3o/@p1 REIVZ 3 et
Qo © MS NYOH 280
Y9/0E1 T2 20T NVL/0E oo
25 ~
WOWN- 1SdS MS 9 d HSNYE NIVA[+-er — NVL/OT w
dV_OE =
Sa/HET OV TAR/6e  @ar| MO 08 G HOLOW
PHS HOLOVINGD
NOW- 1SdS MS V 4 HSNEE NIVN [ THR/6 Y_Hau_lA 0L 3sn4
o NOILO3NNOD
Ya/9E T Nga/vEs - Ore Auo/vasz \ AHo/gz | | p 103410
= EMS = @ 1 HSNHE NIVN [Z& X09/8 ]
ANNO¥Y dNv O Z
ERLIAES N >.%..mwmm Wd HOLON 5 vool 3snd |
oo <<t 3AVYS 310N Vlﬁ ulA @ )\/.\O _.I_ _.N_u
HOLINS Lv3s Y 1 HSNHE NIVN [T gnd/z " Ted
ain
g/ 1 voo/aze O Ngo/alz \Nuna/zz rer| 1Y Mo Soneze '
2MS gy ¢ e a3yy0s €a
a3p|ndod pup o8zz22-30010
QD eAowad NV 021
/_\ andul si g-9r JI INOD NIVW [ “g/ éT *
YOOTFINI HISHVHO
REIN O Ma/oz ~ear | HOOMIIND QINI-AS
s a3V
T1a/v % N5 | O L0 A
¥30UYHO QYYO8-NO e Ty 15 180
34dIN03 NN 038N TON e Al ars UyHE 1¥H0
HOLIMS MOOTY3LNI NY9/VYS 1SdS MS
[P o | ATddNS ¥aMOd 01907 [rzer VEO/E O e
THOLIMSAIN
213d0yd [Torr Ng9/d952 W18/52
oo =
HOLON 13d0Yd wIouVHO
L NO| | R ] ] auvog-NO
TENVED | ONO HAd ~ T IV Zar V=% , “IVNOLLHO
n
e O\ T340
_ TYNNDO 1¥NNOD _ n4
N /\ 9Nd YIOHVHI { Yovia
$4400NVLS nascet 20A 9 o0A 9 a0A 9 20A © /a1
| | | _ |
|1 =1 1F———=| 1 F—]1]1F =

1053088

SpeedScrub Rider 9014887 (06-2015)

2-88



STANDARD PARTS

Fig. 42 - Electrical Schematic, Standard & FaST Model (S/N 10426043-10740597)

NV1=01X NH9=GX
1HM=6% 3A=¥X
AH9=8% (M1g9/€1 3deoxs)vyo=£x
dnd= L% Ndg=2x%
nig=gx (Q34/1 3deox8) YNd= 1%

$SMO| |04 SO JOqUNU SJiM 8Yg Jo 31610 S,9U0 8Yj U0 PasSDQ JO|00 8diM 1 4108dS D BADY || IM SOdIM JaYzo ||V °2

*9J0jeq SD UlDWaJ | [[M  YIE/E1 PUD QIM/T °1

. 1H917
Ya/ee YI8/VEET T2 14 VH0/VEEE TN TEAVERT REVVELA!
LNS
NHOH
1d1 — 151
! Nada d3 1M0dd NEOH Teror VH0/E2 E/ T
S N3do m
€941 N3dO
el N3do
tz-ea| Nad0 1nd1ND F1@Y-WMd 3d 1SN
aooa] N3do dANd_Lsvd
) s
52-0d | ©
szea] JHO T Whd/1SV4 [gzar NYa/22 vlﬁ@HTA REIVZIa1
sl ian
gl @
54 zam
e Zian H3LIN HNOH
e eamn )
S Eia
e AN H3LIN HNOH [Fier NG/ T2 =1 G
ored] S 1-1d 3A/ap1
s> Sian
ANV o ez "
erar| 10 2 WMd G3SNNN [ez-ar
a4 Nado
18 1 8a31
HONOL s-ea| 442 QvV3H [Tz-or  NVL/02
L-9d
Lod) ams
Sed| SN2 XVN V14 01
+2e | ENS Nd HOLOW
N_..w“ OPAG+
\\\ QvV3H [ez-sr 1HM/6T WVl_H H_IA
62589L - 10dS NS ]
o] A3y
T\¢ NHo/se 33933005 (65 xg9/a1
ME/ET )
n 9o
MS Wd HOLON AU
Iiveg _|
W1a/VET 2N VHO/EE | OMd 33933N0S [ zr-or ynd/L1 FGH_IA
=S
3AVA QION3T0S
F010HO WNOIS Iivdg ILYNYALTY
70S H3LVM [V /91 m / Wv TBAHET |
270
AN (3] < n

1053088

2-89

SpeedScrub Rider 9014887 (06-2015)



STANDARD PARTS

Fig. 43 - Electrical Schematic, Standard & FaST Model (S/N 10000000- 10426042)

N (3} < n
Ngg/82v
¥OSN3S TI9
ar a-1d
¢ A3d5g N6/2E ee-ar | LNENT 3vea
1NdLNO 3%WVHE [Zor Ngo/ST V1d T ¢v|9z TRV [ sdwv el
Allg.fm WIIE vear| 9IS TILLOHHL aran
un
SNy
8 OVA/[zer  Ndg/zl a a Nea/vaeT
2n
B dnv 22
Wd_HOLOW
NOLLNBHSNd MS NHOH
NJ8/32% T-zd w.ulo T-1d NV.L/0E or-er | MS NHOH VY OVA [T6r  yNd/T1T v ¥ yNJd/VETT v-id VﬁeulA 8-1d
2
UHE I YHO
HLVd MOVEATd [et-er J3A/gb1 REIVZa =] 282 14
WON- L1SdS MS
NSg/HSY e1d A3 1HW62 8-sr | MOT 10S
YMS 8 ¥ HSNYE NIVW [v-er  NvL/O1
E~3Ez
WOW- 1SdS MS v Vlﬁ HOLOVINOD
NUG/92h 8/ % Nua/vezy 12 T AHO/VESZ T&o\mm e | 14 0 V ¥ HSNug NIVK [Eo  1rm/e via &1a 0L 3snd
ens NOILO3NNOO
192} =z
= = J 103410
ONNOY9 AH3LLvE
ANNOXO 1ON “ONNOH9 8 1 HSNYa NIVA [Z5&r  Ag9/8
3V L3S Qst 310N A
2
ST 9 ST E SE: n voor 3sn4 _
HOLINS LV3S 1
) v M Vlﬁ Tvd | [Tz
NIg/ 328 W 9 vHO/G2E T Ng9/4l2 Zor| 1v3s v 1 HSNY8 NIVWAT&  gnd/Z v-ia o 4 - Ted
208 und/Lz CNF e
Y3M0d IOAbZ+ A Tir m
3 4]
V\ o
s AlA HHYmWVIlll + dwv ozl
AINOD NIVA [ger T-8d 1-5d
REIVES EZRE S o] a/gz era| ROREINI mess i
Y39HVHO O4V08-NO VNOILdD
HLIA Q3dd1N03 N3HM OHINI-MS
e Lo S D> oo =l
= = EramEan S aar
N&NL3Y WN9IS masve "M g 19 No/vG | NBI/S |1y g TR | T E7]
QHOTV - + uba Lo
X -or
Ndg/acy o o 15dS NS
ATddNS ¥3MOd 21907 [ve- E =
w o VE0/E 2 e REIV ary A v
E THOLIMSAIN
m 2713d04d [Tr-oir NuS/as2 ] e  yg/sz
a3y
HDLON_T3dOHd
HIOHVHO
Wia/vel o« QNO Hikd 173d08d [Z-oir 3A/8ve WV A -e- VNOILJO
1HMW/¥2
) :
35N4
: Hﬂ#ll\/&
T¥NNOD TPNNOD OVHE
N /\ 9Md H39HVHO /\
>
14400NVLS et . a3/t
o0A 9 0A 9 o0A 9 J0A 8
1] (1)1}
=1 _ 0 e _ ¥ a3/t

1021038

SpeedScrub Rider 9014887 (03-2011)

2-90



STANDARD PARTS

Fig. 43 - Electrical Schematic, Standard & FaST Model (S/N 10000000-10426042)

NVL=0T1X NYO=GX
1HM=6%X A3A=pX
AH9:=8X  (MTIG/ET 4doOX®)YHO=EX
dNd=/,X NYg=2%x
Nn1g=9%x (03Y/1 3deoXa) iNd= X
ISMO| |O4 SD JoQUNU &diM 8yg 4o 31681p $,9U0 8Yjg UO PISDq JO|0D BdIM Ol j109ds D 9ADY || IM SSUIM Jd8Yj0o ||V °2
- Aageagoq yigser ¢ + Adessoq gad/1 1
1HO11
Y18/ger o T ya/vael 2 14 VHO/VEEE T2 ™ T1d TEA/VERT 2 3 REIVETA]
LNS
dAV]
1d1
d37IM0Hd NHOH
157
- NHOH E E _
SHOLVOIONI reod st-or VHO/EZ ] m 114 REIVZTal
2€-8d
Houy3 Je-gd
s1iva m 1Nd1No 318vY-AMd 38 1SNN
62-6d dhnd_1Sv4
a3nozH Le-8d
0z-0d
MOT02H s2-pd T Whd/LSV4 fez-ar Ndg/zz @14 vl_H H_lA v-1d 3A/9%1
031d31S3N0 -
MO T10S £2-0d
Sl
,_MZ(\D_ a3 INV4 MN_” H3L3IN HNOH
T11Va oL )
Imoh_umm L1- H3LIN HOH [Fer N/ T2 =
o1- T-1d REIVAa1
G3Nda ot
£11va
Mo1da E H
HONOL ‘#iiva e Z Whd G3SNNN - [oz-er
11§
=l 5
d31S3N0 8- QVIH 2o NVL/OZ
3SY3HONTO2H -
1Sv4d -
mm<wmomm¢m = XVA V14 OF
3SV3HINIA - Nd_BOLON
=
S3HOLIMS av3H [ez-or 1HW/BT &-1d WVI_H@H_IA v-1d
62589L - 10dS NS =)
= T-ed N99/GE zzor | A3Y
33933N0S fe-or Ag9/81
NHa/2y 1N
iz e XVN V14 9°1
oMS Wd HOLOW
d3gsn 1ON Tyr-er | AM4 33033N0S [Zi-er ynd/Z1 V-1d VﬁeulA 8-Td
3ATIVA AION3T0S
70S H3LVM vt ng/or T-2d m / w 1-1d T3A/HET
270Ss
N (3] <

1021038

2-91

SpeedScrub Rider 9014887 (03-2011)



STANDARD PARTS

Fig. 44 - Electrical Schematic, ec-H20 Model (S/N 10419534-10740597)

AN (3] < n
QvaH
1290 NV1/0Z
XV
Nd ¥O10W Y140l
1HMWeL
O [ gra” V-id
9dIN
NO
62989/ - 1AdS MS 1¢d NID/SE Zz-or| A\3d 3933N0S [
T Mm\.._m ) G AwomL -~
1-ld INd MOLOW V149
Ims
UndiLL
33933N0S (5757 - =574
@3SNION 15| AM4 SN
Ngar/acy IATVA QIONTT0S
YOSN3S TIID A/ JIRN
10S ¥3LYM 50F nger bed 1Td TaAHYL
9 [TTd 7108
v (5774 Ngare  ecor|LNdNI Diveg N49/5) .
1NdLNO 3NVYE [7zor V-id A v a-1d TIAVEE | SdAV Sl
IR
N AGE YNd/IE veor |28 I1LLOYHL
d [V7q RV 7 e T \RERES
ean NOLLNEHSNd INd ¥OLOW
EYV) MS NHOH vonn Vid g-1d Ve
N ER7S 12d === |-ld  NvILot  009r| MS NYOH 16 JNdILE MNP FEENNERL]
° HLVd YOYgATd IV Bawon 0
INOW- 1SdS MS €1-or TINE 12d T-7d
Nug/Hzy g1d Vid TAWEZ 91| MO170S a9y 8
S HSNYE NIVIN
¥-8r NYL1/0L dWV 0g
INOW- 1SdS MS INd HOLOW
Nug/vecy AMOIVERE ¢ AMOZ | o HsnYE NI LHWE HOLOVINOD |
NYg/ioTy  77g 12d 1-td 0c-9r >, K& oL3SNd  |®
= EMS T =aNnowo Av3LLYE er gd Void 2
ANNOYD Q0 piLLYE a1 oI NOILOINNOD
31V1d 1V3S : HSNYE NIV 103Hid
T 3 ETREEEITY o KGO ANV 08
INd ¥OLOW 4400NVLS YOOI 35N
8LINNOD__80LNNOO  HOLIMS 1¥3S Nyoy4/2 N2 wndize HSnyE NIV NG
N9/ 3y 97 Ve0IaeE 12 s T VW 9 V38 ¢ T Vid Hg1q
MIMOd DTNV 4=} T
HIOTUILNI Qxv08 NO anLs (+)
13A/87  H3OHVHO
ed <" 14 e g1-or | OO0 THILNI LNOD NIVI [=gr TTTam g
IMS VI OMINIMS
NYO/YS] g L
J—— W-1d 37 49/5 [1-2d En_vm»o 1-ld
o NIN13Y - 1S
SETT “ynois Alddng| £1-9F NHO/ES HOLIMSA3M LSdS MS
43MOd 9901 7-or—vaore 7 TTd TIAY | VS diHE LD
SMS
¢13d0¥d T Ngorase ET
YOLOW T3dOYd
TINEIZ s LHWHE
Ynavey Zr| NS ¥Md et FZT 2 N.F% < 7b7ld
Quvog No anis () VIdIN
N
NY8/azy
OMYIUYHO
6ZNNOD
| 4400NV1S Y %
STAraEr STATOET el v a3urar
| _ | _ _
STart =1 CE— - ERT])
00A9 00A9 00A9

1053576

SpeedScrub Rider 9014887 (06-2015)

2-92



STANDARD PARTS

Fig. 44 - Electrical Schematic, ec-H20 Model (S/N 10419534-10740597)

r—— "7 -~ @ - 7
_ 139 _
97130 ]
! ror T3A !
_ v J%%ﬁ _ _
| O¥OE  \3ouvas |
i _ gvds i
_ M18Er| ~g-or oor andiL _
! ¥ vdS !
o 1 _ .
i o IR | ~F-or E9 X998 3p7w OzH0e i
_ HOLIMS 8108 _
08 _
_ HSN4 OZH zor oo _
SININOWOD 1 ¥ 108 |
JNaowoeHoe | o e ]
_vad
R) NgO/%6 z6r NYD/VS0L
_anNoaI . TAAVKOL
@N\_ne TEIREY| T 1gr Q¥v0g T04INOD 4110
:EY OcH-08 %)
[eE}S PREIEH €-Gr dNnd NOILNT0S
HOLIMS FUNSSTd AndinoaRtd !
IN3LSAS oN_._.sb\_G\o 4NSSTNd ’Iz Z M
ig/Lel IAMBE | — 6" 1NdLNO WEYTY HO/S0L T3 A0
LSt YING7TO% m TIAWL
STaXEr | 9ar mmw% _ WYYV OcH-98
iaizel 1 ans TIARY
M18/MEL SGr Az csr— TINES VoL 3sn4
_318VN3 Lgr—
Ng8/zz -ar TAANKS TIAG Nug 28
24
g 1HON
/agl Yiaveael 1-¢d 1-1d 9Y0/VEEE l-¢d 1-ld 13ANVEYL RENNEI]
IMS
dNYTONIHSYTH
1d1
HOLYOIANI e NYOH
24l N5do NYOH 75157 5g0kZ 7 Ted m [ REIVEL!
= N3dO
HOHH3 = mwm_w._
e 181
NENE SLLve T i NY8/Z
HONOL WNICIN ¥ILYM Zog! o | NMdIOZH-98 Iﬁdl
MOTHILYM x 1031
Bl iy
Q37 Lse1 =9t 71097 d313W ANOH
R AT
T Y3LIN ¥NOH =
HOIH 3NSS34d KNG o I yi-or Nd/ie ENT
cllvg = Sad 1-¢d l-ld
ANITIN FANSSTAd m_._@_.@m ~ mmﬁmm._._ IH
MO TNSSTUd NiMOQ =24l o/a37 ¢ WMd G3SNNN —gzgp
v1lve = N340
= N340
L3d - 8037
HOIH ¥31VYM - LMS
3SvO3A ¥ILYM = IMS
d3LSANO — IMS
3SV03A ¥ILYM = NS
-09 - SMS
3Sv03a mm:wmmw_n_mw,w\ﬂoo = EMS
NY4 x S,
ISVIHONI FANSSTd NMOA = IPAGH
S3HOLIMS
AN (3] < n

1053576

2-93

SpeedScrub Rider 9014887 (06-2015)



STANDARD PARTS

Fig. 45 - Wire Harnesses Group, Main (S/N 10961681 -

NO QINNLLNOD
9 Tvlaa

0l

d-4 MIIA
ALIAVD '8nd X SE - = - L1 O 2l
IE O YE 8l © £2 ALIAYD ‘9NTd X I
zzO| se scen| zz ecd| o
ALIAYD ‘ond X | ZE 02 O it slo|l &
ALLAVD ‘anid X i€ 20| oz sz0| &
ALIAVD ‘antd X | 0E | ALIAva 'gn1d X | 8 zol| L
ALiAva 'BnTd X | 62 oz0| s AllAva'onTd X | 8
X1AvD 'onid X | 82 @sof 4 s o| s
50| £z |ALlAveenTd x| ol 9o ¢
ALIAVD '8nTd X | 92 e2o| al AlIAVI ‘onTd X | E
zzo| sz izo| ¥l ALV ‘onTd X |z
e ol +z aio| & ALIAVD ‘anTd X i
“aN “ON “aN “ON "N ON
ENM) LI20S 3HIM 13X208 38 1ia0s
ONIYIM
9-d HOLIINNOGD
TINVe
LNIANH SN
[669]
5.2 A
lz62] _ [veql 4
€1 Sl Qm~.||||||4 i
] 3A08V 33S 2| I
— S __- u.mumz,mhxx,(owmum
——— — ———uo o
/"" L L I_.__w_zou = 21
[e8] d
muzoz mm
il ] L] | 22 | o]
>mu>m [zs1] | [9L
O'E AHIAZ
I
€| 2%
.‘rllllll o
(2 8
[262] ,
3A0QY 33s 0 2) g'1
a mviaa _
d015|
[ >
3 HOLIMS dO1S
10q) | KNPy
2=l O) 4
5 [zol]
3HONI 0%
68 oL _ws.
I-d b-d I-¢ 2-d §'€ AH3IAT r S v
arL uz_s HILINS
3 Tviaa = faon | i)
HNLva =m| @ SMS
[evE]
00 =———— ¥ el
el 28] _ ozmﬁm z%..hmm
ovEl 928 989
[8++1] 0'ES S'ZE t 02
o'Ls \ Mﬁu nUm@mw
ed NOLLE
0’62 E_ NagH
H_ ()
peod
- O)4
i wdTihs
3 TvLaa | H_ ®
o0 e
[g8€]
21 opl
-~ € ]
nniva

1076635_01

SpeedScrub Rider 9014887 (12-2019)

2-94



STANDARD PARTS

:
®[#][5]

i
3

.
¥z

o,
Z!

0|
of

Fig. 45 - Wire Harnesses Group, Main (S/N 10961681 -

2-95

1076635_01

HO LVALOY
avaiinkas
HALIMS
X3 MAINT SN
HIBHVHO
IMS E ﬂ | 4IWIWE  HOLIVINOD
Lingars NLgh

ANNOHD av
1440aNY1s G,

- T\ " (=) (=)
s 1 Ta B
_“m.mmu (B[] (513]

AL [821] T
M VA k @ 0L mﬂ; . [z01]

121 \/ SIHONI 0%
2l fes] oL
ENEENS n S 1a By
D NLoRiesd ane| [N _m_m (2 z4
9] L FHM 9l (€11 i1
A 3 leg w1 o WNOHd QINNILNOD
006 QALYLOY
a TIvidd
wniva
el PO N, T salvnia!Ho
9NIAZI TS r 1B 0%l (&) =0l NoISHINIG
A EVRENI b
B N " NIN sl 199 280 o p—
R 5| = 5 || 2
e X
VA 2
() 05
ooy 291 sl
12) Hc.m os 1252

H ’
H3LIN v dny ol
E dnoH diAv & 2¢ My IuE
H I» dIYIHG AINJYID

SpeedScrub Rider 9014887 (12-2019)



STANDARD PARTS
Fig. 45 - Wire Harnesses Group, Main (S/N 10961681 - )

L LFE

B

DETAIL J

DETAIL H

57.0

SW4.
SOLUTION
TANK LOW

SWITCH

28.0
710

33.0
[838]

N1448]
(] =]
@D !
IEI
|TI

RY

S
CONNS
TO MTR4
g. .
ilii

O
BB = 1 1 5
E o = 3‘1"
o ng 0% o2
gg -
8E =
El 9
o B =4
1076635_01
Ref. Part No. Description Qty.
v 1 1076635 Harness, Main [T7] 1
A 2 1047189 Connector, Mal, 3 Cav [Mp630] 1
A 3 1076631 Harness, Ele, Connector 1
A 4 1051629 Connector, Fem, 4 Cav [Molex] 1
A 5 1076630 Harness, Ele [Vac Fan Euro Conn. Repl.] 1
Serial number (10961681- )

2-96 SpeedScrub Rider 9014887 (01-2022)



STANDARD PARTS

Fig. 46 - Wire Harnesses Group, Main (S/N 10426043-10961680)

NO QINNLLNOD
9 Tvlaa

[¢]]

e8]
€1 &l

3A08Y 33S
a Tviaa

J mviaa

[oVa-1

3 TvLaa

d=d M3IA
ALTAVD 'on7d X | &€ - — = aK:) 2l
€0| ve 61 0| € |ALAVD 'onTd X 1l
20| eg SED 22 ee | ol
ALIAVQ "omId X | ZE 0z O H 8o &
ALIAVD ‘@nd X 1€ sz2o0| oz 20| 8
ALIAVD *9NTd X | OE [ ALIAY3 ‘onld X | &l zZo| L
ALLAVI ONTd X | 82 ezo| s ALIAVZ '8N X | 8
ALIAVD BNTd X | 82 esO| L 9 0| 5
SOl [z |ALIAVO'enTd X| 9l go|l ¥
ALIAVS 'anTd X | 82 ezo| a ALIAVY ‘ONTd X | €
zo| =uz zo| + ALIAVY *9N7Td X z
€ O +z Sl 0| &l ALIAYD *BNTd X i
ON ON ON "GN ON ON
EM LIID0S UM 134308 JHIM LINI0S
ONLYIN
9-d HG1D3NNOS
RENC]
LNIANELEN]
[669]
8.2 L
[+85] 4
o't |l_ 0
| 3A0EY 335 42 |
—————F—— 4-4 %Wx@owmum
N ——— 3
N ——— ._o,#.zoo - "
d
[z | o]
941
0'E AHIAZ
3L_JHIM
€)1 z*
L !‘/
(y]
¥oLON
JGome (D8
’ @ B _
0.
[ vﬂ
8 HOLINS dOLS
E | KON
5 0 == N4
zol]
IHONI O
STCE ron
I-d z-d |
ETNEN ) T > %@ HaLIMS
24 / | FSUIATY
& EXL /ORgiio s
Aniva = @
[EvE]
(¥) SEl
alvas NIoIg
[e8g]
012 \
T
\
[Les] s g.@q NOLLNE
0’82 _@__ _ @ NggH
(@)
INHO!
o (Hv
A3 | A
IHILINS
oo = a ©
[89¢]
12) &'l

Y-
NNlva

@ |

1052906

2-97

SpeedScrub Rider 9014887 (12-2019)



Fig. 46 - Wire Harnesses Group, Main (S/N 10426043-10961680)

STANDARD PARTS

H0 LvnLOY
avatinkas
HALIMS
%90 THIIN S4LN

HIGHYHD

MS | 43RG HOLIVINOD
E ﬂ LINgHI 3 NLYW
aNNOMO o] " «“ a4
1440aNY1S D

_ = e OMOIO,
He Ej yu@ 38 05
_“m.mmu (B[] (513]

i k o soq
@ 0L
z > Ta _ [zon
L2, JHON1 O't
2l V mm.mu oL
3A33TS n za a By
- e vl pedfo] -
vy 3L 3 g ' il
19 E €] . il NOYd QANNILNOD
006 QALYLOY
a Tv.lad
Ee niva
[9ge] o0 k84 SIING1 O
t 1ED) O°¥l 18 50l NOISNINIG
_M NIN m_ m_ B 43 H.w.mcm_“_|....

(@) 311

um_;
e/ el amt
1] Hmwu [¥s]

m..m 21 oL 1262
< Laad L goos
|y B8 BUET

v

14521
a%or
L2 terz)
0% 0- 11
uzian any ol
woH anv s o HivIe
H O O
iV 285
H

183

1052906

SpeedScrub Rider 9014887 (12-2019)

2-98



STANDARD PARTS

Fig. 46 - Wire Harnesses Group, Main (S/N 10426043- 10961680)
-
e

24.0 ()
[s10]
—
20.0
[508]
6.0
[157]
— 1
12.0
[308]

o 3 g e
32 ! 5 ok
f;‘ —_
s I 1
: g
=
5
a é -~ 1
2
{

MTRS

i
ACTUATOR
MTR7
&
PUMP

a2l
7
8.5 12
[218]

DETAIL H
5 (@)

LS|
HORN

5,0 —=i
[12€]
°
B8
u‘
6.0
[152)
1)
A
] :
]
13 2) H E
[145]

10.5
[267]
67.5 (2
[1715]
1

6.0
[152]

o 28.0
71

245

[622]

18.5

[470]

1z

IC,
SQUI
OR
t—IN$RT—

oF -

o 2| B

L*ag of o=

8 3

1052906
Ref. Part No. Description Qty.

v 1 1052906 ) Harness, Main [T7] (Replaced by 9001454) 1
A 2 1047189 Connector, Mal, 3 Cav [Mp630] 1
A 3 1013835 Connector Body, Fem, 2 Recept.[Molex] 2
A 4 1051629 Connector, Fem, 4 Cav [Molex] 1

Serial number (10426043- 10961680)

SpeedScrub Rider 9014887 (12-2019) 2-99



Fig. 47 - Wire Harnesses Group, Main (S/N 10236152-10426042)

STANDARD PARTS

d
e -l S 133HS NO +2| !
- 4.4 M3IA 335
T —_— |__-\ w..__uxn_._.ﬂ«moom ]
S—— -_ n SE| 2!
h z
d

o1 Gl ][] | 20 |[oe]

,
YOLJ3NNOD 378v0 14| 2¢
e 2INN0 _gx / ™
14| 2d
HOLON
SHOLOW J3d0Yd
HSNHE NV4
JVA
g 40 3 LTINS \ /
NO QE(NILNOD M )
a TvLIa Guvos.

It

g HOLIMS dOlS

H3

A4

1 >oz“nmrw2w
“x ﬁm“ T Heq
wm ° ° m E I3A0N
__ \ St )
4 TvLaa ] 9 TIVLAd | @ oOMS

NO Q3INNLLNOD
0 TvLaa

8 v NOLLing

A_f

= g
)
Twwf = a (Hv
A3
a4 TIvLaa 0 TIvL3d LIf1] E n_n_ @ 1HbIths

AN

SpeedScrub Rider 9014887 (03-2015)

2-100




STANDARD PARTS

Fig. 47 - Wire Harnesses Group, Main (S/N 10236152-10426042)

¥OLvNLIV
avtidntos
HOLIMS
A0 THIINI SYIN

H39H¥VHO

IMS E | ¥BIYIYE  HOLOVLINOD
highin NIVA
aNNO¥9 . 20 ia
14300NVLS E&D
OO %
(3]3)

X
g,

- ane WOJ(| ON (2)

1 g 40 T LITHS
WOHdaINILNOO
206 GALYLOY
€ TvLdd

¥3L3N dNY ol
YNOH dWY S 2¢ YDV IHE
IH I Y3Iv3yg LINJYID
AINJHID 289
HOL1JV.INOJ 189
NIVN v9
YIN
vs
109
NIV
gIn

2-101

SpeedScrub Rider 9014887 (11-2009)




STANDARD PARTS

Fig. 47 - Wire Harnesses Group, Main (S/N 10236152-10426042)
-]

LFT

2 W=
~ofY n =058
sud hﬁﬂia’a
ngEs W= =zR&Es
@

-

=

£

(<]

(=]

=

=

P

(<]

(=]

STATIC
GROUND
L]

t—mssm—@

TO RECOVERY

TANK HARNESS
SQUEEGEE
ACTUATOR

T7
CYLINDRICAL

2 =
oF
Ref. Part No. Description Qty.
v 1 391991 Harness, Main, Disk / Cylrcl [T7] (Replaced by 9001454) 1
A 2 1047189 Connector, Mal, 3 Cav [Mp630] 1
A 3 1013835 Connector Body, Fem, 2 Recept.[Molex] 2
A 4 1051629 Connector, Fem, 4 Cav [Molex] 1

Serial number (10236152- 10426042)

2-102 SpeedScrub Rider 9014887 (12-2019)



STANDARD PARTS

Fig. 48 - Wire Harnesses Group, Main (S/N 10000000-10236151)

4
4-4 M3IA 335
————————————————————————————————— $-d Quvod
= 708LNOD
in
f E
_ m 6d old
I
| i %
_ ¥OLI3INNOD 37870 i
LAGLNO 0's
i EN] 2INNOD o
_ d| 124
i HOLON
SHOLON 13doydd
_ HSNYE v
i L J
_ Y
QIONILNOO e
| NuaT: PR I - BN
_ 5|V HOLIMS dO1S
vle E AON3GHIN
_ T GE > g@
| ol - .
! I-d 2-d  1-d 2-d T > |z A4
| -
_ ! ] ® /ayymio
AINNLLNOD f
— - = - — —————————q——
\ 2 GOV g
2s
= = ®
Avla[o]a
* TTT « .| ®@
280 150 pox AB
4 Tvlaa 9 TIvLad E E o &) LS

A

YOSN3S
a9
zn

2-103

SpeedScrub Rider 9014887 (02- 2009)




STANDARD PARTS

Fig. 48 - Wire Harnesses Group, Main (S/N 10000000-10236151)

SW2
CONN8
SEAT
SWITCH
JUMPER
HARNESS

; [ oy

GND
STANDOFF I
GROUND

«
eqm}
=5
Tay = | ><
=
q¢] o z s
2 S =3
: o [ 4%
i 62
o | Zacxh
z CLuz
0[] EE5
i z
I
o3 |
Sea <
[oWs <+ = I
OX <
°EZa |
°% m ~ .
)
N I 2] |
¢
2y dE)2] Ox .
o ¥
Se
NDOLZ
R ' |
-0
52® [~] o 5 !
] o |
= a
f 2 f: I! ﬁ g
< @ afm) OTE
D chL<
/ B & £353
D SR
i Lt N/ [N
| 5=
w
I
~ -
| 2 O® =
i ¢ ~3¥
= & 0@ &
o
@
— o«
: I
1 G 25
—Zo
= N e
o
o

DETAIL D
ROTATED 90°
CONTINUED

2-104 SpeedScrub Rider 9014887 (02-2009)



STANDARD PARTS

Fig. 48 - Wire Harnesses Group, Main (S/N 10000000-10236151)

NYOH
151

o
(2] b

g

N —

b ﬁ u3s Ry
LYIN

E _m_ HOLVNLOV
L1417
JAWA SYLN
Y3LYM

QION310S
270s

HOLIMS
MO INYL
NOILNTI0S

YMS

Q3NNLLNOD
D TIVL3a

SSINYVH JINV.L
AY¥3A0034 OL

Qty.

Description

Ref. Part No.

Harness, Main, [ T7/SSR ] (Replaced by 9001454)

Serial number (10000000- 10236151)

391950

1

2-105

SpeedScrub Rider 9014887 (02- 2009)



STANDARD PARTS

Fig. 49 - Wire Harnesses Group, Tank

RECOVERY [ 1
TANK
LIGHT
REVOLVING A 1
REK?LV]NG

SWITCH A [33BA

RECOVERY
ok
SWITCH
355031
Ref. Part No. Description Qty.
1 391913 Harness, Tank, [T7] 1

2-106 SpeedScrub Rider 9014887 (02- 2009)



STANDARD PARTS

SpeedScrub Rider 9014887 (12-2019) 2-107



STANDARD PARTS

Fig. 50 - Wire Harnesses Group, ec-H20 NanoClean (S/N 10740598- )
A
33 53 33
e = g <
H e 1 &
—e- i
e
=) ~
; J | B
2 3 - Su o
- !
° . W
[ ]
| [ P4 [ ) ) ) 4 b4 4
| 2 B B 2 B B
%29292:2|2|2|::2|2|222°’! [a]ole
e
d | & [elelelsleleieielelslselels i
g
E o[~ | (0|2 \
§ KN
— ,\/ \1
N \
68 B
i
a1
<]
E
o =&
R |4 g
& §2 3
in _l
I @
'é%; iz §<
£ tg 8
Fze = ==
4 8 8
Ref. Part No. Description Qty.
1 1074374 Harness Assy, Wire [T7 Ec- H20 G2] 1
2 1047470 Fuse, Blade, 010a, 32vdc, Red 1
3 1040868 Capacitor, Plug [.01 Uf, 200v] 1

Serial number (10740598- )

2-108 SpeedScrub Rider 9014887 (10-2015)



STANDARD PARTS

Fig. 51 - Wire Harnesses Group, ec-H20 (S/N 10419534-10740597)

ec-H20
WIRE TERMINATION FOR "N” PLUG MODULE

I
POSITION# WIRE # DDDDDD
= ALARM CONNECTOR END VIEW

1 13V - WITH WIRE LOCATION

2 95

3 88 (COMPONENT END OF CONNECTOR)
: 7 N 101

5

2 74

7

8

13X
101

105

9 99
10 64 — K
11 547
12 548

PRESSURE

SWITCH 12X 30.0

@ ©
2X 50

NEGATIVE MAIN A

STAND-OFF CONTACTOR
-~ ==Y

3
WIRE #52
POSITION [B]
- > QL FILTER
9 cAPACITOR
WIRE #1058
WIRE #54 POSITION [B]
POSITION [A]
D
(oD
LED B | SOLUTION
@ A PUMP
WIRE #1048
POSITION [A]

=i | MAIN HARNESS
&

CONNECTION
(ENABLE SIGNAL)
#22
POSITION B
1050394
Ref. Part No. Description Qty.
1 1050394 Harness Assy, Wire [T7 Ec- H20] 1
2 1047470 Fuse, Blade, 010a, 32vdc, Red 1
3 1040868 Capacitor, Plug [.01 Uf, 200v] 1
Serial number (10419534- 10740597)
2-109

SpeedScrub Rider 9014887 (10-2015)



STANDARD PARTS

Fig. 52 - Wire Harnesses Group, Iris Telemetry

*Sd-2210-%1-2901 V991-¥1 Sd-2210-S1-2901 vO8I1-91 *ITVNIH® (2) IWNINEIL . SSANGYH O2H-03 0L :(1)713av7
*S2M# 3207 HOLO3NNQD  *S2-9010# ‘42 *HOSIN3A * (1)A00E HOLOINNOD SS3NHVH 02H-03 :0L
*LSE' = 20 *.S2° = I S3ZIS Y313AVIA 'd'l LINANOD NANIXYN “3dvL1
WOIH103 13 ¥Ov1g HLIM 03dvl 38 01 SONI ONV SNOILOISHIINI 11V °37IS H3A0 r
1ON 0Od "ONIGNL d31NT0ANOD 3781X3714 J3LL0TIS MOVIGNOTIAN ‘°03d SY °LINONOD
*(JSE91 BVANND HO ‘JAV 3LI1LVHISY HO ‘L1JVSHIA NIHOAVH)
"0 MATOE-dd4# WNE MOV *MNIYHSLV3H ‘*SNI MNVHS " (9BT10-++#061 X3TTOW H
€0 6010-69061 X3TON) HO SZI1pE# OOAL ‘VO91-¥1 ‘.zlE® ‘SN IVNIWY3L ONIY
“dXH' 20D ¥1€0# 3SNd SLL11 HO ‘4-2-0ave 5
NNVWSSNE :3SNd dNv0"2 HLIM 030VO1  "SB10Xd#* ‘Y30I0HISNS INIT-NI *NI9TNG
ONIENL ANTYHS 4
LV3H HLIM Y3A0D ONY ‘Y3H1390L S3HIM J713M OINOS HO JNIHO :3011dS d1710 Amwv [-40151S34 11v.L3d
SINIIVAINDI HO 1844004021 14d40# 4O + 168340040211 4d40# 3
SIVA/AVHSIA ‘%1 “M5°0 ‘AHO 021 ‘W14 WI3W ‘Qv3] WIXY ‘HOLSIS3Y
i “17181-102-29v0# Y90Z-91 A1 10S 'Sd-22l0-+1-2901#
VO9I-+1 “5d-2Z210-91-2901# VOBI-91 ‘IIVW3d ‘ (EJ IWNINJ3L  “SEM a .
‘(1)X007 HOLO3NNOJ  "SE-9010 ‘46 *S3IH3IS 1d ‘HOSIN3d ‘(1) A008 HOLJI3INNOID tevd
"8# 3LON 335 5200°-/+ .0S2° ONI 3HL 404 1d30X3 ‘ WNINY3L I5IIN3
IHL ONTHIADD *MOVIE “MNIHHSLYIH *(11b1%+ OOAL) HO BLLIb# OJAL VORI-81 2
*O03LVINSNINA ‘1 .2ED° X u0SZ2° 1 WATB® X WASE'Q IV ‘310v.1d3034 ° IWNINY3L
ONIGNL YNI8HS =
LV3H HLIM H3A00 ONV *Y3H1390L S3HIM O713M OINOS HO oNIHD $3017dS d113 +
*1-B/90/L# 901d 1v3S 3HIND3Y_LON 0a €z uNd/LL
ONV *ATIVNYILNI 037%3S 3dv SNOILISOd OISANA " T-+58dLL  *YOBI-ST ‘1v3SdAV v Tz SAa el
*3IWW34 °(E2) IVNINY3L °1-0890/L °JE2 *IIWWE4 ° VISV ° (1)HOLOINNOD = NEEYZEN)
NOILdIH0530] W31l
8 Ndg/22
i L LHM-X19/E1
. i 9 LHM/6L
T8 € I3A/8+NVD
"sod "ON 35IM
[ Ag13n373L oL
AH3LIVE 8 O0AYZ2+ 0L
7
o0 — © :
| 906° S
1651 [ - f ﬁ Q
0s1 [e1=0}
| 1-401s1534
[ €] YB/ET " f !
[ 2] Iew-siaset e
=30 [B°E] N
[ [ TrN/e/] oso Sor b
[NoTiicod| o 3uih|
@ T 16°51
(*NNOQ NId E2)
- o=t 3INAON
SL2
LINNHS OL :73av] AHL1IN3T3L
NOILJ3NNOD LNNHS
ET# 310N 335 :1X9 EX N=9/8-NVD
El# 310N 335 :1x9 Ell REIVZEINA) H39YVHO €04 uNVIJ. 38V
Nl 13 E1# 310N 335 X9 ST[ N&9/V-NvD NYJ H39HVHO QUV08 440 101
JAN Sz ad ET# 310N 335 *IX9 o1 T3A/V+NYO [ 2] Ng9/v-NvO
TYNING3L 3HL I norivansnt oaonaixa ET# 310N 335 :1X9 ER 1HIN/6L [ 1] 13A/v+NVD
1SV¥d SONILX3 ig ET# 3ION 335 = 1X9 ol |nd/LL NOJLISOd| "ON 3JdIM
ANV SH3A03 T ET# 310N 33S :7IX9 =l Ndg/22
ET# 310N 335 :7IX9 =1 LHW-MTG/ET
AT3LI 0 == Q3L¥VANSNT HSN4 ET# 310N 335 X9 o1 S18/E1
11 SHEAS -] T Z1# 310N 335 Ell 035/1
23ds Vg ON 3d1M

A3LVINSNT MNVHS

|
N1 SUIR60 = b

3AIN9 NOILVOIIddY IV IH3LVA MNIEHS Lv3H

SpeedScrub Rider 9014887 (04-2017)

2-110



STANDARD PARTS

Fig. 52 - Wire Harnesses Group, Iris Telemetry

Ref. Part No. Description Qty.
v 1 1074466 Harness, Ele, Telem [T7] 1
A 9009990 Vr, Fuse, 002a, 250vdc, Cartridge 1
Serial number (10740598- )

SpeedScrub Rider 9014887 (04-2017) 2-111



STANDARD PARTS

Fig. 53 - Cable Assembly, Iris Telemetry

N33 L

[ ET# 3L1ON 335 ] 91 NH9/-NVO
N SB/c1 [ €1# 310N 335 | 9l TIA/+NYO
B NERG) | 21# 310N 335] 01 AIG/ET
s NERT) | 21# 310N 335 01 a3/ 1
zd N9/ -NVO 23ds Vo ON 3dIMm
[9°2z2]
d A3A/+NYD L
+ a3u/1 mumwv
°S0d TON 3HIM -
| I TENERENI
[ Z2[NY9/-NVO . .
SSANGYH W3T3L 0L
e — [ | O[o] ol SRR
18711 167°L1 16711 50d]*ON 3d1Mm|
oS [o[ab=) 0s I
q3av ON
YIOWVHO Quvod 440 0L
O [=]
[9°021
S25
[HONT 1° ]
SN S 2 AD
Withs1 i ST NOTLYINSNT 030N3LX3 "B#3L0N I35 YOV 18 *MNIZHSLVIH °°SNI MNVHS ° (1220-69061 5
LSVd mDZMFxm\I;fm X3ITION *9110-£6161 XITION) HO 8S¥EC# 00AL ‘YOO01 *.0S2° ‘9N IYNINYIL ONIY
ANV SH3A00 "5d-2210-+1-0901 V991 -v1 ‘Sd-2210-91-0901 vOB1-Sl ‘T WNW® 2] WNING3IL " dem# a
“Y007 HOLOINNOD  “dZ2-+010# ‘W2 *S31¥3S 10 ‘HOSLNIA (1) A009 HOLOINNOD
AT3137NOD = Q3LVANSNT HSNT14 “LSE° - 20 '.S2° - 10 :5371S "a°1 LINONOD WAWIXYA  *3dvl
IYNINGTL I¥O14133713 ¥Ov¥1d HLIM O3d¥Ll 39 0L SON3 ONY SNOILJ3ISHIINI 11V “3ZIS §3A0 o
IHL SH3IA0D LON 00 "9NIGNL J3LNTIOANOD 3181X371d 03LLOTS MOVIE NOTAN “°D3Y S¥Y °1INANOD
"B#3LON 335 MOV 18 MNIYHSIVIH “°SNI MNVHS ° (4420 69061 g
1= J3LVINSNT MNVHS X3ITION “0Z210-£6161 XITION] HO BSYEE# 0JAL V90Tl ‘uL2TE° “BAN TIYNINYIL ONIY
xz<1mL r *OEVIIVIdIING# ‘VOST-+1 *ITIVA °(2) SNId WNOIS *EIBEET#
3HL SH3A00 ‘VOZT1-0T ‘(1) HIVd LOVINOD H3IMOd "NHEXS/SS# “S1IMO0S WNOIS 2 ‘SNId v
IYNDIS 2 “SNOJLO3NNGD H3MOd 2 “NMOYE °S3193S S8S ‘NOSHIANY  *HO1J3INNOD
301N9 NOTLVOIIdaV W IHILVA YNIYHS LvV3H NOI.1d189530] W3LL

£ 7139V
01

Qty.

Description

Part No.

Ref.

Cable, Assy, Telem [T7, Sbs- brn]

1075477
Serial number (10842681 -

1

SpeedScrub Rider 9014887 (04-2017)

2-112



STANDARD PARTS

Fig. 54 - Cable Assembly, Extension, Iris Telemetry

ITEM |DESCRIPTION
TERMINAL, FEMALE, .2507, FASTON, UNINSULATED, 14-168GA, TYCO #41274 OR

A (TYCO #41774, TYCO #61375-1., FLUSH INS. HEATSHRINK, BLACK, SEE NOTE#8.
TERMINAL, MALE, .2507", FASTON, UNINSULATED, 14-18GA, TYCO #41778 OR (TYCO
B #41411, TYCO #42474-2. HEATSHRINK, BLACK, COVER THE ENTIRE TERMINAL

EXCERPT FOR THE END .257 +/- .0625, SEE NOTE#8,

CONDUIT, AS REQ., NYLON,BLACK,SLOTTED FLEXIBLE CONVOLUTED TUBING. DO NOT
C OVER SIZE, ALL INTERSECTIONS AND ENDS TO BE TAPED WITH BLACK ELECTRICAL

TAPE.

HEAT SHRINK MATERIAL APPLICATION GUIDE WIRE NO GA SPEC
YELLOW 16 SEE NOTE #13
»‘ COVERS THE BLUE 16 SEE NOTE #13
SHANK
SHANK [ NSULATED =1
——W COVERS THE
TERMINAL
FLUSH [NSULATED COMPLETELY
——i COVERS AND
EXTENDS PAST
THE TERMINAL
EXTENDED [NSULATION =770 205 ="y
[ .1 INCH]
Ref. Part No. Description Qty.
1 1075494 Cable, Assy, Extension [T7, Faston] 1

Serial number (10842681- )

SpeedScrub Rider 9014887 (04-2017) 2-113



STANDARD PARTS

Fig. 55 - Wire Harnesses Group, ec-H20 NanoClean Main Control Board

(S/N 10740598-

[v]

LHM-MIE/VIET

*s0d "ON 3dIM

€ 7lvlad

738V ON
*w8. NOILO3NNOD 7730 :0L

& &L

eer

138V ON
37N0ON OHO3 :0L

0E

il

*NS HSN4 (2)738V7
HOLIMS HSN4 fOL

.mm:s. m._ﬁxﬂw_h% J_mom m_._mxo.._s 80 | lHM-XT8/v3ET
‘BN LG o= | B LHM/v36
“SuiM Belan 4o o-1n | O T3A/63%
‘SuIM LG o= | O] T3A/V3Y
SN L G xe-Tn | O vH0/33€
‘SN XL G xe-Tn | O vH0/03E
‘31N L M0 he-Tn | O v4d0/03€
SN L G xe-Tn | ©F vH0/83€
SN L G xe-Tn | ©F vH0/V3E
SdAL oWV | __"ON JdIR

13av1 ON
“u¥u NOILI3NNOD 7130 :0L

Qty.

Description

Ref. Part No.

Harness, Ele, Module B2 [Ec- H20]

1073286
Serial number (10740598-

1

SpeedScrub Rider 9014887 (06-2015)

2-114



STANDARD PARTS

Fig. 56 - Wire Harnesses Group, ec-H20 Main Control Board (S/N 10419534-10740597)

CELL A
|
o] o] [o]
CELL B E
/_'IE w
B @ X
3
[ ®
N )
X
9 SOLUTION
8 SPARGER SF“',‘ [UTSé"H VALVE B
A B | + 1
—N— —

)
®
@
©

52Z Xz

SL

0E X8

I
CONTROLLER

Ref. Part No. Description Qty.
1 1049489 Harness, Main,Controlboard[Ec- H20 5cell] 1

Serial number (10419534- 10740597)

SpeedScrub Rider 9014887 (06-2015) 2-115



STANDARD PARTS

Fig. 57 - Label Group

Ref. Part No. Description Qty.

1 1015167 Label Set, Info/Hzrd 1
2 1064992 Label, Model [Spd Scrub Rider] 2
3 N/A Label [Nfsi Certification] 1
4 1034637 Label, Front, 3.50 [Nobles Icon] 2
5 1026686 Label, Battery, Diagram [T7 / R14] 1
6 1216533 Label, Logo [Ech20 Nano Nobles] 2
6 1064823 Label, Logo, 12.3I 4color [Ech20 Nobles] 2
6 1064994 Label, Logo, 06.11 Dk Gr [Fast] 2
7 1050003 Label [User, Attention, Ec- H20] 1
7 391451 Label [Attention Fast Users, 5400s] 1
8 1068925 Label, Do Not Add Detgt[Ec- H20] 1
9 1030507 Label, Warning, 2x2 [No Step] (Disk Model) 3
9 1030507 Label, Warning, 2x2 [No Step] (Cylindrical Model) 1

Serial number (10449322- 10740597)

Serial number (10740598- )

2-116 SpeedScrub Rider 9014887 (06-2015)



OPTIONS

SECTION 3

Contents Page

Fig. 1 - ec-H20 NanoClean Group, Disc Scrub Head

(S/N 10740598- ) 3-1
Fig. 2 - ec-H20 Group, Disc Scrub Head

(S/N 10419534- 10740597) .......... 3-3
Fig. 3 - ec-H20 NanoClean Group, Cylindrical Scrub

Head (S/N 10740598- ) R 3-5
Fig. 4 - ec-H20 Group, Cylindrical Scrub Head

(S/N 10419534- 10740597) .......... 3-7
Fig. 5 - Iris Telemetry Group .................. 3-9
Fig. 6 - Kit, Iris Telemetry Battery Manager .... 3-11
Fig. 7 - Flashing LightKit.................... 3-13
Fig. 8 - Battery Group, 180Ah, Maintenance

Free ... .. 3-14
Fig. 9 - Battery Group, 220Ah, Maintenance

Free ... .. 3-15
Fig. 10 - Battery Group, 360Ah .............. 3-16
Fig. 11 - Battery Charger Kit, On- Board

(S/N 10847945- ) 3-17
Fig. 12 - Battery Charger Kit, On- Board

(S/N 10740598- 10847944) ......... 3-19
Fig. 13 - Battery Charger Kit, On- Board

(S/N 10000000- 10740597) ......... 3-21
Fig. 14 - Battery Chargers Group, Off-Board .. 3-23
Fig. 15 - Manual Battery Watering System

(S/N 11021176- ) P 3-25
Fig. 16 - HydroLinkR Battery Watering System Kit

(S/N 10000000 - 11021175) ........ 3-27
Fig. 17 - BasketKit ............. ... ... .... 3-28
Fig. 18 - Seatbelt Kit ....................... 3-29

Fig. 19 - Documentation Group (Online Only) .. 3-30

SpeedScrub Rider 9014887 (07-2025) 3-1



OPTIONS

Fig. 1 - ec-H20 NanoClean Group, Disc Scrub Head (S/N 10740598- )

3-1 SpeedScrub Rider 9014887 (08-2018)



OPTIONS

Fig. 1 - ec-H20 NanoClean Group, Disc Scrub Head (S/N 10740598- )

Ref. Part No. Description

1 08713 Nut, Hex, Lock, M8 X 1.25, NI, Ss

2 1017218 Washer, Flat, 0.32b 1.00d .12, Ss

3 1051138 Bracket, Cover, Fast Opng [T7 Ec- H20]

4 09740 Screw, Hex, M8 X 1.25 X 20, Ss

5 9013646 Cartridge, Ec- H20 Nanoclean Wcm, 270ml

6 01685 Washer, Flat, 0.38b 0.88d .08, Ss

7 1034731 Screw, Hex, M6 X 1.00 X 16, Ss, Sems

8 1216192 Bracket, Module, Ec- H20 [T7]

9 9021553 [6] Module Kit, Replmt [Ec- H20, B 02] (See Breakdowns)

9 9020643 Module Kit, Repimt [Ec- H20, B 02] (See Breakdowns)

(Replaced By 9021553)
9 9011810 Module Kit, Repimt [Ec- H20, B 02] (See Breakdowns)
(Replaced By 9021553)

10 603654 Clamp, Hose, Ear, .44d [Ctb]

11 150713 Fitting, Plstc, Tee, Bm04/Bm04/Bm04

12 575523000 Hose, Pvc, Brd, 0.25id 0.440d 043.5I,ClIr

13 150520 Fitting, Brs, Str, Bm04/Pf02

14 1044415 Switch, Press, 20psi, Pm02

15 1215186 Fitting, Plstc, E90, Qf06/Qm06

16 9014146 Hose, Afmkt, Pvc, 0.06id .380d, 05ft

17 1212573 Fitting, Plstc, Tee, Qf06/Qf06/Qf06

18 1014987 Hose, Afmkt, Pvc, Clr, 0.25id, 01ft

19 1214339 Fitting, Plstc, E90, Qfo4/Qm04

20 9014147 Hose, Afmkt, Pvc, 0.06id .250d, 05ft

21 1214339 Fitting, Plstc, E90, Qfo4/Qm04

22 613735 Clamp, Hose, Wir, .40 - .42, Yel

e ® I @ o B S N R e e e e N N e e T A Y e e e e e e D e S N N e e e e S N N N @) ] — _L_L_LN_L_L(A)_L_';N‘EF

23 1216973 Pump Assy, Dispenser
24 9014210 Hose, Afmkt, Pvc, Brd .25id .440d, 05ft
25 1212855 Fitting, Plstc, Tee, Qf04/Qf06/Qf06
26 1215186 Fitting, Plstc, E90, Qf06/Qm06
27 1006400 Hose, Afmkt, Pvc, Brd, 0.38id, 03ft, Clr
28 20950 Fitting, Plstc, Str, Bm06/Bm06
29 607775 Clamp, Hose, Wir, .63 - .66, Blk
30 1216879 Valve, Check, 0005psi Bm04/Bm04
31 150417 Fitting, Plstc, E90, Bm04/Pm06
V. 32 1042495 Pump, Soltn, Ele, 24vdc, 35psi
A 9004759 Pump Kit, Head, Soltn [Ec- H20]
A 78950 Connector, Fem, 2cav, Mp280 Sealed
A 78951 Terminal, Fem, Mp280, Sealed, 18- 16ga
A 10917 Seal, Wire, 14/16ga [Wp / Mp280 Sealed]37
A 78952 Lock, Secondary, 2cav, Mp280 Sealed
33 64778 Fitting, Plstc, E90, Bm08/Pm06
34 54333 Clamp, Hose, Wormdrive, 0.31-0.88d, .31w
35 1014617 Bracket, Pump, Soltn
36 43555 Clamp, Hose, Wormdrive, 2.50- 3.50d, .50w
37 1020341 Screw, Hex, M8 X 1.25 X 20, Ss, Sems
38 10632-13 Grommet, Rbr, 1.50id, F/1.8h, .19 Matl
39 130773 Tie, Cable, Nyl, 11.0I, .14w, 3.0 Max. D
40 20951 Fitting, Plstc, E90, Bm06/Bm06
41 1212857 Fitting, Plstc, Str, Qm06/Bm04

Serial number
Serial number
Serial number
[6] Serial number

10740598- )
10740598- 10998255)
10998256- SEP2023)
OCT2022- )

_—~ o~ o~ o~

SpeedScrub Rider 9014887 (04- 2023) 3-2



OPTIONS

Fig. 2 - ec-H20 Group, Disc Scrub Head (S/N 10419534-10740597)

3-3 SpeedScrub Rider 9014887 (06-2015)



OPTIONS

Fig. 2 - ec-H20 Group, Disc Scrub Head (S/N 10419534-10740597)

Ref. Part No. Description Qty.
1 08713 Nut, Hex, Lock, M8 X 1.25, NI, Ss 2
2 1017218 Washer, Flat, 0.32b 1.00d .12, Ss 4
3 1051138 Bracket, Cover, Fast Opng [T7 Ec- H20] 1
4 09740 Screw, Hex, M8 X 1.25 X 20, Ss 3
5 1052726 Alarm, 9- 48vdc, 95 Db(A) [Ec- H20] 1
6 01685 Washer, Flat, 0.38b 0.88d .08, Ss 1
7 1034731 Screw, Hex, M6 X 1.00 X 16, Ss, Sems 2
8 1050052 Bracket, Module, Ec- H20 [T7] 1
9 9007970 Module Kit, Repimt [Ec- H20] (See Breakdown) 1
9 9006161 Module Kit, Repimt [Ec- H20] (See Breakdown) 1
10 603654 Clamp, Hose, Ear, .44d [Ctb] 11
11 150713 Fitting, Plstc, Tee, Bm04/Bm04/Bm04 1
12 575523000 Hose, Pvc, Brd, 0.25id 0.440d 043.51,Clr 1
13 150520 Fitting, Brs, Str, Bm04/Pf02 1
14 1044415 Switch, Press, 20psi, Pm02 1
15 575523000 Hose, Pvc, Brd, 0.25id 0.440d 043.51,Clr 1
16 613735 Clamp, Hose, Wir, .40 - .42, Yel 3
17 1052705 Fitting, Plstc, Str, Bm04/Bm04 1
18 1006415 Hose, Afmkt, Pvc, Clr, 0.25id, 03ft 1
19 575523000 Hose, Pvc, Brd, 0.25id 0.440d 043.51,ClIr 1
20 1011170 Fitting, Plstc, E90, Bm04/Pm04, Nyl 2
v 21 1043866 Fitting Assy, Qdc, Pf04 1
A 22 1047655 Washer, Flat, 0.40b 0.75d .12 [Viton] 1
23 607006 Screw, Trs, M4 X 0.70 X 12, Phl, PI 1
24 140011 Washer, Flat, 0.21b 0.45d .03, Ss 1
25 1014295 Clip, Grip, Hose, 0.75- 1.12, Stl,Blk Vyl 2
26 33932 Nut, Hex, Lock, M4 X 0.70, NI, Ss 1
27 575523000 Hose, Pvc, Brd, 0.25id 0.440d 043.51,ClIr 1
28 1039557 Fitting, Plstc, Str, Bm04/Bm06 1
29 43844 Clamp, Hose, Wormdrive, 0.25- 0.62d, .31w 1
30 1016520 Screw, Hex, M4 X 0.70 X 16, Fmg, Ss 1
31 607306 Fitting, Plstc, Tee, Bm04/Bm04/Pm04, Br 2
32 150302 Fitting, Brs, Str, Pf04/Pf04 1
33 1044790 Valve, Check, 0025psi Pm04/Pf04 1
34 1037595 Fitting, Plstc, E90, Bm04/Pm02, Nyl 1
35 26426 Fitting, Brs, Tee, Pf02/Pf02/Pm02, Run 1
36 1017386 Valve, Vent, Air, Float Type 1
37 24698 Fitting, Brs, Str, Pf02/Pm06 1
38 24584 Fitting, Brs, E90, Pf06/PmO06, Spcl 1
v 39 1042495 Pump, Soltn, Ele, 24vdc, 35psi 1
A 9004759 Pump Kit, Head, Soltn [Ec- H20] 1
A 78950 Connector, Fem, 2cav, Mp280 Sealed 1
A 78951 Terminal, Fem, Mp280, Sealed, 18- 16ga 1
A 10917 Seal, Wire, 14/16ga [Wp / Mp280 Sealed] 1
A 78952 Lock, Secondary, 2cav, Mp280 Sealed 1
40 64778 Fitting, Plstc, E90, Bm08/Pm06 1
41 54333 Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 1
42 1014617 Bracket, Pump, Soltn 1
43 43555 Clamp, Hose, Wormdrive, 2.50- 3.50d, .50w 1
44 10632-13 Grommet, Rbr, 1.50id, F/1.8h, .19 Matl 1
45 1020341 Screw, Hex, M8 X 1.25 X 20, Ss, Sems 3
Serial number (10419534- 10449321)
Serial number (10449322- 10740597)
SpeedScrub Rider 9014887 (06-2015) 34




OPTIONS

Fig. 3 - ec-H20 NanoClean Group, Cylindrical Scrub Head (S/N 10740598- )

3-5 SpeedScrub Rider 9014887 (08-2018)



OPTIONS

Fig. 3 - ec-H20 NanoClean Group, Cylindrical Scrub Head (S/N 10740598- )

Ref. Part No. Description

1 08713 Nut, Hex, Lock, M8 X 1.25, NI, Ss

2 1017218 Washer, Flat, 0.32b 1.00d .12, Ss

3 1051138 Bracket, Cover, Fast Opng [T7 Ec- H20]

4 09740 Screw, Hex, M8 X 1.25 X 20, Ss

5 9013646 Cartridge, Ec- H20 Nanoclean Wcm, 270ml

6 01685 Washer, Flat, 0.38b 0.88d .08, Ss

7 1034731 Screw, Hex, M6 X 1.00 X 16, Ss, Sems

8 1216192 Bracket, Module, Ec- H20 [T7]

9 9021553 [6] Module Kit, Replmt [Ec- H20, B 02] (See Breakdowns)

9 9020643 Module Kit, Repimt [Ec- H20, B 02] (See Breakdowns)

(Replaced By 9021553)
9 9011810 Module Kit, Repimt [Ec- H20, B 02] (See Breakdowns)
(Replaced By 9021553)

10 603654 Clamp, Hose, Ear, .44d [Ctb]

11 150713 Fitting, Plstc, Tee, Bm04/Bm04/Bm04

12 575523000 Hose, Pvc, Brd, 0.25id 0.440d 043.5I,ClIr

13 150520 Fitting, Brs, Str, Bm04/Pf02

14 1044415 Switch, Press, 20psi, Pm02

15 1215186 Fitting, Plstc, E90, Qf06/Qm06

16 9014146 Hose, Afmkt, Pvc, 0.06id .380d, 05ft

17 1212573 Fitting, Plstc, Tee, Qf06/Qf06/Qf06

18 1014987 Hose, Afmkt, Pvc, Clr, 0.25id, 01ft

19 1214339 Fitting, Plstc, E90, Qfo4/Qm04

20 9014147 Hose, Afmkt, Pvc, 0.06id .250d, 05ft

21 1214339 Fitting, Plstc, E90, Qfo4/Qm04

22 613735 Clamp, Hose, Wir, .40 - .42, Yel

LG e T T Ot I T o e e e e e e e e e T @ 2 T SN I e O S e I N o I N e I e e N e e e 01 | — _L_L_LN_L_L(A)_L_';N‘EF

23 1216973 Pump Assy, Dispenser
24 9014210 Hose , Afmkt, Pvc, Brd .25id .440d, 05ft
25 1212855 Fitting, Plstc, Tee, Qf04/Qf06/Qf06
26 1215186 Fitting, Plstc, E90, Qf06/Qm06
27 1006400 Hose, Afmkt, Pvc, Brd, 0.38id, 03ft, Clr
28 20950 Fitting, Plstc, Str, Bm06/Bm06
29 607775 Clamp, Hose, Wir, .63 - .66, Blk
30 54333 Clamp, Hose, Wormdrive, 0.31-0.88d, .31w
31 1015026 Hose, Afmkt, Pvc, Brd, 0.62id, 03ft, Cir
32 1015486 Fitting, Plstc, Tee, Bm08/Bm10/Bm10, Br
33 1031304 Hose, Pump (376716)
34 64778 Fitting, Plstc, E90, Bm08/Pm06
35 1031738 Hose, Pvc, Brd, 0.62id 0.880d [C460117]
36 43555 Clamp, Hose, Wormdrive, 2.50- 3.50d, .50w
V. 37 1042495 Pump, Soltn, Ele, 24vdc, 35psi
A 9004759 Pump Kit, Head, Soltn [Ec- H20]
A 78950 Connector, Fem, 2cav, Mp280 Sealed
A 78951 Terminal, Fem, Mp280, Sealed, 18- 16ga
A 10917 Seal, Wire, 14/16ga [Wp / Mp280 Sealed]
A 78952 Lock, Secondary, 2cav, Mp280 Sealed
38 1029095 Bracket, Pump, Soltn
39 1020341 Screw, Hex, M8 X 1.25 X 20, Ss, Sems
40 1216879 Valve, Check, 0005psi Bm04/Bm04
41 150417 Fitting, Plstc, E90, Bm04/Pm06
42 10632-13 Grommet, Rbr, 1.50id, F/1.8h, .19 Matl
43 130773 Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D
44 20951 Fitting, Plstc, E90, Bm06/Bm06
45 1212857 Fitting, Plstc, Str, Qm06/Bm04
Serial number (10740598- )

Serial number (10740598- 10998255)
Serial number (10998256- SEP2023)
[6] Serial number (OCT2022- )

SpeedScrub Rider 9014887 (04-2023) 3-6



OPTIONS

Fig. 4 - ec-H20 Group, Cylindrical Scrub Head (S/N 10419534-10740597)

3-7 SpeedScrub Rider 9014887 (06-2015)



OPTIONS

Fig. 4 - ec-H20 Group, Cylindrical Scrub Head (S/N 10419534-10740597)

Ref. Part No. Description Qty.
1 08713 Nut, Hex, Lock, M8 X 1.25, NI, Ss 2
2 1017218 Washer, Flat, 0.32b 1.00d .12, Ss 4
3 1051138 Bracket, Cover, Fast Opng [T7 Ec- H20] 1
4 09740 Screw, Hex, M8 X 1.25 X 20, Ss 3
5 1052726 Alarm, 9- 48vdc, 95 Db(A) [Ec- H20] 1
6 01685 Washer, Flat, 0.38b 0.88d .08, Ss 1
7 1034731 Screw, Hex, M6 X 1.00 X 16, Ss, Sems 2
8 1050052 Bracket, Module, Ec- H20 [T7] 1
9 9007970 Module Kit, Repimt [Ec- H20] (See Breakdown) 1
9 9006161 Module Kit, Repimt [Ec- H20] (See Breakdown) 1
10 603654 Clamp, Hose, Ear, .44d [Ctb] 11
11 150713 Fitting, Plstc, Tee, Bm04/Bm04/Bm04 1
12 575523000 Hose, Pvc, Brd, 0.25id 0.440d 043.51,Clr 1
13 150520 Fitting, Brs, Str, Bm04/Pf02 1
14 1044415 Switch, Press, 20psi, Pm02 1
15 575523000 Hose, Pvc, Brd, 0.25id 0.440d 043.51,Clr 1
16 607306 Fitting, Plstc, Tee, Bm04/Bm04/Pm04, Br 2
17 150302 Fitting, Brs, Str, Pf04/Pf04 1
18 1014295 Clip, Grip, Hose, 0.75-1.12, Stl,Blk Vyl 1
19 607006 Screw, Trs, M4 X 0.70 X 12, Phl, PI 1
20 33932 Nut, Hex, Lock, M4 X 0.70, NI, Ss 1
21 1044790 Valve, Check, 0025psi Pm04/Pf04 1
22 613735 Clamp, Hose, Wir, .40 - .42, Yel 1
23 575523000 Hose, Pvc, Brd, 0.25id 0.440d 043.51,ClIr 1
24 50901 Fitting, Plstc, Str, Bm04/Pm04 2
V. 25 1043866 Fitting Assy, Qdc, Pf04 1
A 26 1047655 Washer, Flat, 0.40b 0.75d .12 [Viton] 1
27 575523000 Hose, Pvc, Brd, 0.25id 0.440d 043.51,ClIr 1
28 1039557 Fitting, Plstc, Str, Bm04/Bm06 1
29 43844 Clamp, Hose, Wormdrive, 0.25- 0.62d, .31w 1
30 54333 Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 6
31 1015026 Hose, Afmkt, Pvc, Brd, 0.62id, 03ft, Clr 1
32 1015486 Fitting, Plstc, Tee, Bm08/Bm10/Bm10, Br 1
33 1031304 Hose, Pump (376716) 1
34 64778 Fitting, Plstc, E90, Bm08/Pm06 1
35 1031738 Hose, Pvc, Brd, 0.62id 0.880d [C460117] 1
36 43555 Clamp, Hose, Wormdrive, 2.50- 3.50d, .50w 1
v 37 1042495 Pump, Soltn, Ele, 24vdc, 35psi 1
A 9004759 Pump Kit, Head, Soltn [Ec- H20] 1
A 78950 Connector, Fem, 2cav, Mp280 Sealed 1
A 78951 Terminal, Fem, Mp280, Sealed, 18- 16ga 1
A 10917 Seal, Wire, 14/16ga [Wp / Mp280 Sealed] 1
A 78952 Lock, Secondary, 2cav, Mp280 Sealed 1
38 1029095 Bracket, Pump, Soltn 1
39 575523000 Hose, Pvc, Brd, 0.25id 0.440d 043.51,Clr 1
40 24584 Fitting, Brs, E90, Pf06/PmO06, Spcl 1
41 24698 Fitting, Brs, Str, Pf02/Pm06 1
42 26426 Fitting, Brs, Tee, Pf02/Pf02/Pm02, Run 1
43 1017386 Valve, Vent, Air, Float Type 1
44 1037595 Fitting, Plstc, E90, Bm04/Pm02, Nyl 1
45 10632-13 Grommet, Rbr, 1.50id, F/1.8h, .19 Matl 1
46 1020341 Screw, Hex, M8 X 1.25 X 20, Ss, Sems 3

Serial number (10419534- 10449321)
Serial number (10449322- 10740597)

SpeedScrub Rider 9014887 (06-2015) 3-8



OPTIONS

Fig. 5 - Iris Telemetry Group

X
A
48 T
<) '\‘
7 A~

AN @@s

RS

Q
A
§
S
S
S
A
)
f
D
&
N
S

‘
5
£
S
£
S
A
£
S
A
£
N
£
S
IS

3-9 SpeedScrub Rider 9014887 (07-2025)



OPTIONS

Fig. 5 - Iris Telemetry Group

355342

Ref. Part No. Description Qty.
1 1216714 Bracket Widt, Module 1
v 9021969 Telemetry Kit, 3g- 4g, Na [B5, B7, T7] 1
A 2 9010085 Control Box Assy Kit, Replmt, Telem[Usa] 1
(USA Only - Upgrade from 3G to 4G Order Kit 9021969)
2 9010086 Control Box Assy Kit, Replmt, Telem[Intl] 1
A 3 1247522 Antenna, Telem [4Qg, 727 2
3 1070659 Antenna, Telem, 70 In [Gprs] (Replaced By 1247522) 1
(USA Only - Upgrade from 3G to 4G Order Kit 9021969)
4 32483 Washer, Flat, 0.25, Sae 4
5 1216382 Bar, Mtg, Antenna, Telem 1
6 08708 Nut, Hex, Lock, M6 X 1.00, NI 4
7 130773 Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D 15
8 1215943 Bracket, Shunt 1
9 1217304 Shunt [Empro, 250amp/50mv, Metric] 1
10 3914083 Screw, Pan, Phl, M4 X 0.70 X 8, Ss 2
11 02938 Washer, Lock, Int, 08, Ss 2
12 41578 Washer, Flat, 06, Ss 2
13 15675 Screw, Hex, M8 X 1.25 X 16, Ss 2
14 01685 Washer, Flat, 0.38b 0.88d .08, Ss 2
15 43952 Washer, Lock, Int, 0.31, Ss 2
16 1202868 Clip, Tie, 0.25D, Plstc 2
v 17 1074466 Harness, Ele, [Telem, T7] 1
A 9009990 Fuse, 002a, 250vdc, Cartridge 1
18 1074488 Cable, 04ga, 36.0l, Blk .31ring/.31ring 1
19 1074489 Cable, 04ga, 40.01, Blk .25ring/.31ring 1
20 1074595 Harness, Ele [Telem, Shunt] 1
21 1217818 Heatshrink [1.5” Dia., 7.0” Sections] 1
Serial number (10740598- )
Serial number (10740598- 10978463)
Serial number (10978464- )
SpeedScrub Rider 9014887 (07-2025) 3-10




OPTIONS

Fig. 6 - Kit, Iris Telemetry Battery Manager

SpeedScrub Rider 9014887 (01-2022)



OPTIONS

355588
Fig. 6 - Kit, Iris Telemetry Battery Manager

Ref. Part No. Description Qty.

-

v 9015309 Harness Kit, Amii, Ci [T7] 1
(Kit Needed to Add Iris Battery Manager Functionality to Telemetry Models)

AV 1 1074466 Harness, Ele, [Telem, T7] 1
AA 9009990 Fuse, 002a, 250vdc, Cartridge 1
A 2 1230028 Bracket, Switch, Charger [T7] 1
A 3 1034731 Screw, Hex, M6 X 1.00 X 16, Sems, Ss 2
A 4 1013705 Plate, Thread, Switch, M3 Nut, 96hr PI 1
A 5 579211 Nut, Hex, Lock, M3 X 0.50, NI, Ss 2
A 6 1017218 Washer, Flat, 0.32b 1.00d .12, Ss 1
A 7 611005 Switch, Rlr, 16a, Micro 1
A 8 06922 Screw, Pan, Phl, M3 X 0.50 X 20, 4.8 2
A 9 130773 Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D 5
A 10 1075494 Cable, Assy, Extension [T7, Faston] 1
A 11 1075477 Cable, Assy, Telem [T7, Sbs- Brn] 1
A 12 06923 Screw, Pan, Phl, M3 X 0.50 X 25, 4.8 2
A 13 1230312 Charger, 24vdc, 650w,100- 240vac[Off Brd] 1

(Models With Iris Battery Manager Functionality Only)

14 1017079 2

N
—

Cord, Extn, 16ga /3, 10ft [Sjt]
(Not Included In Kit - Use Cord From Current Off- Board Charger)

Serial number (10740598- )
Serial number (10842681- )

SpeedScrub Rider 9014887 (04-2017) 3-12



OPTIONS

Fig. 7 - Flashing Light Kit

\
N
\
\
v/
%//
355035
Ref. Part No. Description Qty.
v 9000581 Light Kit, Fish, Ci [T7/Ssr] 1
A 1 1014564 Lamp, Strobe, 12- 80Vdc, 4Watt 1
A 2 24196 Screw, Pan, M5 X 0.8 X 20, Ss 2
A 3 01683 Washer, Flat, #10 Ss 2
A 4 09739 Nut, Hex, Lock, M5 X 0.8, NI, Ss 2
A 5 1014527 Bracket WIdt, Light, Flsh 1
A 6 61913 Nut, Isolator, .25- 20 Wall Thk .031-.187 4
A 7 01699 Screw, Hex, .25-20 X 1.25, Ss 4
A 8 01684 Washer, Flat, 0.25 Ss 4
A 9 07515 Washer, Lock, Int, .25, Ss 4
A 10 130717 Switch, Rocker, 250vac 15a Spst On/Off 1
A 11 130040 Tie, Cable, Nyl, 06.0L .12W 1

3-13 SpeedScrub Rider 9014887 (08-2018)



OPTIONS

Fig. 8 - Battery Group, 180Ah, Maintenance Free

355036
Qty.

Ref. Part No.
1 390764
2 140221
3 140506

Battery, 06vdc 0180ah, Maint Free
Screw, Hex, .31-18 X 1.25, Ss
Nut, Hex, Std, .31-18, Ss

Description

3-14

SpeedScrub Rider 9014887 (03-2011)



OPTIONS

Fig. 9 - Battery Group, 220Ah, Maintenance Free

3

/]
A

-

/N

\

ﬁﬁ«vﬂb, .
D #@W%//

3ERTAARA. /

"/
\\\\
Amwv / /

7/,
\\\
A

\V/ S\
\AVAVAV/ /4

355037
Qty.

Description

Ref. Part No.

Battery, Agm, 06vdc, 220ah (Discover) (Replaced By 1262245)

Battery, Agm, 06vdc 0210ah
Bracket, Battery [T7, 220ah Agm]

1262245
1074042
1042532

1
1
2

SpeedScrub Rider 9014887 (04-2023)

3-15



OPTIONS

Fig. 10 - Battery Group, 360Ah

355037

Qty.

Description

Ref. Part No.

Battery, Wet, 06vdc, 0360ah, W/ Carton

1070587

1

3-16

SpeedScrub Rider 9014887 (01-2013)



OPTIONS

- Battery Charger Kit, On-Board (S/N 10847945-

Fig. 11

SpeedScrub Rider 9014887 (01-2022)

3-17



OPTIONS

355038

Fig. 11 - Battery Charger Kit, On-Board (S/N 10847945- )
Ref. Part No. Description Qty.

v 9001994 Charger Kit, Ci [On-Board, T7] 1
AV 1 1250064 Charger, 24vdc 25a 115vac (T7) 1
AA 1206662 Fuse, 015a, 250vac [Baf- 15] 1
A 2 1231256 Bracket, Chrgr, On- Board [T7] 2
A 3 1034731 Screw, Hex, M6 X 1.00 X 16, Ss, Sems 2
A 4 06549 Nut, Hex, Lock, M5 X 0.80, NI 4
A 5 230920.BK Hook, Cord, Blk [Boss] 2
A 6 06933 Screw, Pan, M5 X 0.80 X 16, 4.8 4
A 7 19066 Washer, Flat, #10 4
A 8 10632-13 Grommet, Rbr, 1.50id, F/1.8h, .19 Matl 1
A 9 09163 Screw, Flt, Soc, M6 X 1.00 X 16, 18-8,Ss 2
A 10 1020280 Seal, Afmkt, Rbr, Clsd, Adh, 01ft 1
A 11 130040 Tie, Cable, Nyl, 06.01 .12w 5
A 12 10632-13 Grommet, Rbr, 1.50id, F/1.8h, .19 Matl 1
Serial number (10740598- )

Serial number (10847945- )

SpeedScrub Rider 9014887 (01-2022) 3-18



OPTIONS

Fig. 12 - Battery Charger Kit, On-Board (S/N 10740598-10847944)

3-19

SpeedScrub Rider 9014887 (08-2018)



OPTIONS

Fig. 12 - Battery Charger Kit, On-Board (S/N 10740598- 10847944)

355038

Ref. Part No. Description Qty.
v 9001994 Charger Kit, Ci [On-Board, T7] 1
AV 1 1031491 Charger, 24vdc 25a 115vac [Wet/Gel] (Replaced by 9016185) 1
AA 1206662 Fuse, 015a, 250vac [Baf- 15] 1
A 2 1031180 Bracket, Chrgr (Replaced by 9015973) 2
A 3 1034731 Screw, Hex, M6 X 1.00 X 16, Ss, Sems 4
A 4 06549 Nut, Hex, Lock, M5 X 0.80, NI 4
A 5 230920.BK Hook, Cord, Blk [Boss] 2
A 6 06933 Screw, Pan, M5 X 0.80 X 16, 4.8 4
A 7 19066 Washer, Flat, #10 4
A 8 10632-13 Grommet, Rbr, 1.50id, F/1.8h, .19 Matl 1
Serial number (10740598- )
Serial number (10000000- 10847944)
SpeedScrub Rider 9014887 (08-2018) 3-20




OPTIONS

Fig. 13 - Battery Charger Kit, On-Board (S/N 10000000- 10740597)

3-21 SpeedScrub Rider 9014887 (03-2014)



OPTIONS

355038

Fig. 13 - Battery Charger Kit, On-Board (S/N 10000000- 10740597)

Ref. Part No. Description Qty.
v 9001994 Charger Kit, Ci [On-Board, T7] 1
A 1 1031491 Charger, 24vdc 25a 115vac [Wet/Gel] 1
A 2 1031180 Bracket, Chrgr 2
A 3 1034731 Screw, Hex, M6 X 1.00 X 16, Ss, Sems 4
A 4 06549 Nut, Hex, Lock, M5 X 0.80, NI 4
A 5 230920.BK Hook, Cord, Blk [Boss] 2
A 6 06933 Screw, Pan, M5 X 0.80 X 16, 4.8 4
A 7 19066 Washer, Flat, #10 4
A 8 26395-2 Clamp, Cable, Stl, 0.38d X 0.38w, 1hole 1

Serial number (10000000- 10740597)

SpeedScrub Rider 9014887 (10-2015) 3-22



OPTIONS

Fig. 14 - Battery Chargers Group, Off-Board

3-23 SpeedScrub Rider 9014887 (04-2017)



OPTIONS

Fig. 14 - Battery Chargers Group, Off- Board

350771

Ref. Part No. Description Qty.

1 130871 Charger 24vdc 25amp 120ac/60hz (Replaced By 9009486) 1
v 2 1029256 Charger, 24vdc, 19a Var Vac 1ph 50/60hz 1
A 3 605387 Connector, Anderson, 50a,Red W/O Contact 1
A 4 1017079 Cord, Extn, 16ga /3, 010ft [Sjt] 1
v 5 9009486 Charger Kit, 24vdc 025a, Ci[W/ Ac Cord] 1
A 6 605387 Connector, Anderson, 50a,Red W/O Contact 1
A 7 1017079 Cord, Extn, 16ga /3, 010ft [Sjt] 1
v 5 9012519 Charger Kit, 24vdc 025a, Ci [Discvr] (For Discover Batteries) 1
A 6 605387 Connector, Anderson, 50a,Red W/O Contact 1
A 7 1017079 Cord, Extn, 16ga /3, 010ft [Sjt] 1

8 1230312 Charger, 24vdc, 650w,100- 240vac[Off Brd] 1

(Models With Iris Battery Manager Functionality Only)

9 1017079 Cord, Extn, 16ga /3, 010ft [Sjt] (Not Included With Charger) 1

SpeedScrub Rider 9014887 (04-2017) 3-24




OPTIONS

Fig. 15 - Manual Battery Watering System (S/N 11021176-

\@@%@@@\\%

| ,/@@@

/%\ﬂ U

y
N \\\\

T
:%\\\\\\\

SpeedScrub Rider 9014887 (01-2022)

3-25



OPTIONS

355852
Fig. 15 - Manual Battery Watering System (S/N 11021176- )
Ref. Part No. Description Qty.
v 9021123+ Fill Kit, Battery, Manual, Ci [Trojan] 1
A 1 1236295 Pump, Hand, Battery 1
A 2 9018988 Distribution Kit, Water, Battery 1
A 3 1253250 Label, Tag, Battery [Bwt Watering] 1
A 4 130773 Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D 2

*THIS KIT IS INTENDED FOR USE WITH TROJAN® LEAD ACID BATTERIES ONLY.
Serial number (11021176 - )

SpeedScrub Rider 9014887 (01-2022) 3-26



OPTIONS

Fig. 16 - HydroLink® Battery Watering System Kit (S/N 10000000 - 11021175)

AN\SYRNRNNN
AN W WY

Ref. Part No. Description Qty.
v 9010300 Pump Kit, Fill, Battery,24vdc,Ci[Trojan] 1
A 1 1058939 Pump Kit, Fill, Battery 1
A 2 1229544 Tube, Water, Battery, 24vdc [Trojan] 1
A 3 1204142 Cap, Fill, Battery [Trojan] 4
A 4 1071084 Label, Tag, Battery [Hydrolink Watering] 1
A 5 130773 Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D 2

*THIS KIT IS INTENDED FOR USE WITH TROJAN® LEAD ACID BATTERIES ONLY.

HYDROLINK® IS A REGISTERED TRADEMARK OF TROJAN® BATTERY COMPANY.

Serial number (10000000 - 11021175)

3-27

SpeedScrub Rider 9014887 (01-2022)



OPTIONS

355039
Qty.

3-28

\

-//mmWIlllsmma-----mmr_

Fig. 17 - Basket Kit

® J /// Iyl 7/ @ @
I @ 4 il | \“ T
7 &\V/ \ NHM /

Description
Basket Kit, Ci

Ref. Part No.

9001004

1

SpeedScrub Rider 9014887 (11-2004)



OPTIONS

Fig. 18 - Seatbelt Kit

355719
Qty.

Description

Ref. Part No.

A A

Seatbelt Kit, Ci [T7/Ssr/R14/Striverider]

Seatbelt, 60.0l, Orange
Screw, Hex, M8 X 1.25 X 25, Ss

9018668
1 30533

2 09010
3 1017218

> 44 <«

Washer, Flat, 0.32b 1.00d .12, Ss

SpeedScrub Rider 9014887 (04-2023)

3-29



OPTIONS

Fig. 19 - Documentation Group (Online Only)

07501
Ref. Part No. Description Qty.
1 331140 Manual, Oper, [Ss Rider Ele En Na]j 1
1 331142 Manual, Oprtr, [Ss Rider Ele Es Na] 1
1 331143 Manual, Oprtr, [Ss Rider Ele Fr Na] 1
2 9014887 Manual, Parts [Ss Rider Ele, Na] 1
3 331145 Manual, Service, [Ssrider Ele Na] 1
4 1059849 Media, Dvd, Training, Inter, Eng [Ssr] 1
4 1059851 Media, Dvd, Training, Inter, Spn [Ssr] 1

To view, print, order, download the latest Parts manual, other language
Operator manuals, and Use and Care Guides (wall charts), visit:

www.nobles.com/manuals

SpeedScrub Rider 9014887 (04- 2023) 3-30



OPTIONS

3-31 SpeedScrub Rider 9014887 (03-2019)



BREAKDOWNS

SECTION 4

Contents Page

Fig. 1 - ec-H20 NanoClean Module Breakdown,
9020643, 9021553
(S/N 10998256- ) 4-2
Fig. 2 - ec-H20 NanoClean Module Breakdown,
9011810 (S/N 10740598- 10998255) .. 4-4
Fig. 3 - ec-H20 Module Assembly Breakdown,
9007970 (S/N 10449322- 10740697) .. 4-6
Fig. 4 - ec-H20 Module Assembly Breakdown,
9006161 (S/N 10419534- 10449321) .. 4-8
Fig. 5 - Vacuum Fan Motor Breakdown, 1039763,
1255137 .o 4-10
Fig. 6 - Vacuum Fan Motor Breakdown, 1021064,
1256475 ... 4-12
Fig. 7 - Front Wheel Gearbox Breakdown, 9008999
(S/N 10518139- ) I 4-14
Fig. 8 - Front Wheel Gearbox Breakdown, 9001642,
9009000 (S/N 00000000- 10518138) . 4-16
Fig. 9 - Steering Control Breakdown, 1019724 . 4-18

SpeedScrub Rider 9014887 (07- 2025) 4-1



BREAKDOWNS

Fig. 1 - ec-H20 NanoClean Module Breakdown, 9020643, 9021553 (S/N 10998256 -

13

12

SpeedScrub Rider 9014887 (04-2023)



BREAKDOWNS

Fig. 1 - ec-H20 NanoClean Module Breakdown, 9020643, 9021553 (S/N 10998256 - )
Ref. Part No. Description Qty.
v 9021553 6] Module Kit, Replmt [Ec- H20, B 02] (Includes ec- H20 NanoClean Cartridge) 1
v 9020643 Module Kit, Repimt [Ec- H20, B 02] (Includes ec- H20 NanoClean Cartridge)
(Replaced By 9021553)
AV 9014126 Ec- H20 Nc Kit [Module B, Plumbing] 1
AA 1 1208823 Housing, Module, Upper, Ec- H20 1
AA 2 1015506 Screw, Pan, Phl, M5 X 16, Tcut [Plastic] 4
AA 3 1044393 Switch, Rocker, Spst, Mom 1
AA 4 32509 Screw, Hex, M4 X 0.70 X 50, Ss 4
AA 5 1233516 Electrode, 5 Plate [De Nora Tech] 1
AA 6 41579 Washer, Flat, 08, Ss 4
AA 7 33932 Nut, Hex, Lock, M4 X 0.70, NI, Ss 4
AA 8 1006415 Hose, Afmkt, Pvc, Clr, 0.25id, 03ft 1
AA 9 1208526 Hose, Molded, Bm08/Bm06 1
AA 10 1049637 Label, Direction [Ec- H20] 1
AA 11 613735 Clamp, Hose, Wir, .40 - .42, Yel 1
AA 12 54333 Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 1
AA 13 1073286 Harness, Ele, Module B2 [Ec- H20] 1
A 14 9020642 Controller Kit, Replmt [Ec- H20 Nc] (Includes ec- H20 NanoClean Cartridge) 1
Serial number (10740598- )
Serial number (10998256- SEP2022)
[6] Serial number (OCT2022- )

SpeedScrub Rider 9014887 (04-2023)




BREAKDOWNS

Fig. 2 - ec-H20 NanoClean Module Breakdown, 9011810 (S/N 10740598- 10998255)

SpeedScrub Rider 9014887 (01-2022)



BREAKDOWNS

Fig. 2 - ec-H20 NanoClean Module Breakdown, 9011810 (S/N 10740598- 10998255)

Ref. Part No. Description Qty.

v 9011810 Module Kit, Repimt [Ec- H20, B 02] (Includes ec- H20 NanoClean Cartridge) 1
(Replaced By 9020643)

=]

AV 9014126 Ec- H20 Nc Kit [Module B, Plumbing] 1
AA 1 1208823 Housing, Module, Upper, Ec- H20 1
AL 2 1015506 Screw, Pan, Phl, M5 X 16, Tcut [Plastic] 4
AA 3 1044393 Switch, Rocker, Spst, Mom 1
AA 4 32509 Screw, Hex, M4 X 0.70 X 50, Ss 4
AA 5 1208164 Electrode, 5 Plate, High Flow (Replaced By 1233516) 1
AA 6 41579 Washer, Flat, 08, Ss 4
AA 7 33932 Nut, Hex, Lock, M4 X 0.70, NI, Ss 4
AA 8 1006415 Hose, Afmkt, Pvc, Clr, 0.25id, 03ft 1
AA 9 1208526 Hose, Molded, Bm08/Bm06 1
AA 10 1049637 Label, Direction [Ec- H20] 1
AA 11 613735 Clamp, Hose, Wir, .40 - .42, Yel 1
AA 12 54333 Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 1
AA 13 1073286 Harness, Ele, Module B2 [Ec- H20] 1
A 14 9014127 Controller Kit, Replmt [Ec- H20 Nc] (Includes ec- H20 NanoClean Cartridge) 1

(Replaced By 9020642)

Serial number (10740598- )
Serial number (10740598- 10998255)

SpeedScrub Rider 9014887 (01-2022) 4-5



BREAKDOWNS

Fig. 3 - ec-H20 Module Assembly Breakdown, 9007970 (S/N 10449322-10740697)

SpeedScrub Rider 9014887 (06-2015)

4-6



BREAKDOWNS

Fig. 3 - ec-H20 Module Assembly Breakdown, 9007970 (S/N 10449322- 10740597)

Ref. Part No. Description
v 9007970 Module Kit, Repimt [Ec- H20]
AV 9006324 Ec- H20 Kit, Module B, Plumbing

AA 1 578820000 Hose, Pvc, Brd, 0.25id 0.440d 157.21,Clr
AA 2 603654 Clamp, Hose, Ear, .44d [Ctb]

AA 3 1037595 Fitting, Plstc, E90, Bm04/Pm02, Nyl

AA 4 1062006 Electrode, Cylindrical

AA 5 1045030 Fitting, Brs, Str, Pm02/Pm02

AA 6 33932 Nut, Hex, Lock, M4 X 0.70, NI, Ss

AA 7 41579 Washer, Flat, 08, Ss

AA 8 1048490 Bracket, Valve

AA 9 140801 Screw, Trs, Phl, 08-32 X 0.38, Ss

AA 10 1013236
AA 11 9006574
AA 12 1049637

(]

Valve, Shutoff, Ele, 24vdc
Hose, Pvc, Brd, 0.25id 0.450d, 65I, Clr
Label, Direction [Ec-H20]

AA 13 1057637 Electrode, 5 Plate, High Flow

AA 14 1051519 Housing, Upper, Module, High Flow

AA 15 1044393 Switch, Rocker, Spst, Mom

AA 16 32509 Screw, Hex, M4 X 0.70 X 50, Ss

AA 17 1049489 Harness, Main,Controlboard[Ec- H20 5cell]

A 18 1037032

Housing, Bottom

A 19 1054776
A 20 9007969
A 21 1018155

Grommet, Blind
Controller Kit, Repimt [Ec- H20]
Screw, Pan, Phl, M5 X 0.80 X 16, Tcut,Ss

Serial number (10449322- 10740597)

m_L_L_L_L_';_L_L_L_L_L_LN_L_';_';_L_LN_b_L_L_L‘g

SpeedScrub Rider 9014887 (06-2015)




Fig. 4 - ec-H20 Module Assembly Breakdown, 9006161 (S/N 10419534- 10449321)

BREAKDOWNS

#—XG

SpeedScrub Rider 9014887 (11-2009)




BREAKDOWNS
Fig. 4 - ec-H20 Module Assembly Breakdown, 9006161 (S/N 10419534- 10449321)

Ref. Part No. Description Qty.
v 9006161 Module Kit, Repimt [Ec- H20] (Replaced by 9007970) 1
A 1 1037032 Housing, Bottom 1
A 2 1054776 Grommet, Blind 1
A 3 609062 Screw, Trs, M5 X 0.80 X 12, Phl, Ss 1
A 4 578860 Screw, Pan, Phl, 04-40 X 0.31, PI 2
A 5 3701.6 Screw, Pan, Phl, 06- 32 X 0.38, Shtmtl,Ss 4
A 6 613735 Clamp, Hose, Wir, .40 - .42, Yel 1
A 7 9004606 Hose, Pvc, Clr, 0.25id 0.380d 064.0I 1
A 8 1049637 Label, Direction [Ec- H20] 1
A 9 140826 Screw, Pan, Phl, 06- 20 X 0.75, Fmg/Ab,Ss 4
A 10 578820000 Hose, Pvc, Brd, 0.25id 0.440d 157.21,ClIr 1
A 11 603654 Clamp, Hose, Ear, .44d [Ctb] 3
A 12 1037595 Fitting, Plstc, E90, Bm04/Pm02, Nyl 2
A 13 140801 Screw, Trs, Phl, 08-32 X 0.38, Ss 2
A 14 1013236 Valve, Shutoff, Ele, 24vdc 1
A 15 1045030 Fitting, Brs, Str, Pm02/Pm02 1
A 16 1038159 Electrode, Cylindrical 1
A 17 9006324 Ec- H20 Kit, Module B, Plumbing 1
A 18 1018155 Screw, Pan, Phl, M5 X 0.80 X 16, Tcut,Ss 8
A 19 1044393 Switch, Rocker, Spst, Mom 1
A 20 9006159 Controller Kit, Replmt [Ec- H20] 1
A 1

21 1044399 Harness, Main, Controller [Ec- H20, P3]
Serial number (10419534- 10449321)

SpeedScrub Rider 9014887 (03-2015) 4-9



BREAKDOWNS

Fig. 5 - Vacuum Fan Motor Breakdown, 1039763, 1255137

TG

4-10 SpeedScrub Rider 9014887 (04- 2023)



BREAKDOWNS

06867
Fig. 5 - Vacuum Fan Motor Breakdown, 1039763, 1255137

Ref. Part No. Description Qty.
v 1255137  [6] Fan, Vacuum, 5.7d, 024vdc, 3 Stage [Bpp] 1
v 1039763 Fan, Vacuum, 5.7D, 024Vdc, 3 Stage [Bpp] (Replaced By 1255137) 1
A 1 398511 Housing 1
A 2 398512 Fan 1
A 3 372883 Brush Kit, Motor, Ele 1
A 4 398514 Bracket 1
A 5 01856 Spring, Brg, Motor, Vacfan 1
A 6 372885 Commutator 1
A 7 01837 Bearing, Motor, Vacfan 2
A 8 372886 Washer 1
A 9 398516 Spacer 1
A 10 01971 Impeller, Vacfan 1
A 11 372888 Impeller, Fan 1
A 12 60387 Fan 1
A 13 398517 Spacer 2
A 14 18628 Impeller, Vacfan 1
A 15 61297 Housing, Impeller, Vacfan 1
A 16 372889 Impeller, Fan 1
A 17 372890 Shell, Fan 1
A 18 37929 Nut, Impeller, Vacfan 1
A 19 372887 Bracket, End, Fan 1
A 20 372884 Armature 1
A 21 378983 Washer 1
A 223264 Seal, Rbr, Clsd, 0.25th, 5.8d 03.3h 1
A 10925 Connector, Fem, 2cav [Mp630 Sealed] 1
A 24537 Terminal, Fem, 10/12ga [Mp630 P2s] 2

Serial number (10000000- 11037131)
(6] Serial number (11037132- )

SpeedScrub Rider 9014887 (04-2023) 4-11



BREAKDOWNS

Fig. 6 - Vacuum Fan Motor Breakdown, 1021064, 1256475

TG

4-12 SpeedScrub Rider 9014887 (04- 2023)



BREAKDOWNS

06867
Fig. 6 - Vacuum Fan Motor Breakdown, 1021064, 1256475

Ref. Part No. Description Qty.
v 1256475 [6] Fan, Vacuum, 5.7d, 024vdc, 3 Stage [Bpp] (Australia Model) 1
v 1021064 Fan, Vacuum, 5.7, 3s 24v Bpt (Australia Model) (Replaced By 1256475) 1
A 1 398511 Housing 1
A 2 398512 Fan 1
A 3 372883 Brush Kit, Motor, Ele 1
A 4 398514 Bracket 1
A 5 01856 Spring, Brg, Motor, Vacfan 1
A 6 372885 Commutator 1
A 7 01837 Bearing, Motor, Vacfan 2
A 8 372886 Washer 1
A 9 398516 Spacer 1
A 10 01971 Impeller, Vacfan 1
A 11 372888 Impeller, Fan 1
A 12 60387 Fan 1
A 13 398517 Spacer 2
A 14 18628 Impeller, Vacfan 1
A 15 61297 Housing, Impeller, Vacfan 1
A 16 372889 Impeller, Fan 1
A 17 372890 Shell, Fan 1
A 18 37929 Nut, Impeller, Vacfan 1
A 19 372887 Bracket, End, Fan 1
A 20 372884 Armature 1
A 21 378983 Washer 1
A 223264 Seal, Rbr, Clsd, 0.25th, 5.8d 03.3h 1
A 10925 Connector, Fem, 2cav [Mp630 Sealed] 1
A 24537 Terminal, Fem, 10/12ga [Mp630 P2s] 2

Serial number (10000000- 11037131)
[6] Serial number (11037132- )

SpeedScrub Rider 9014887 (04-2023) 4-13



BREAKDOWNS

Fig. 7 - Front Wheel Gearbox Breakdown, 9008999 (S/N 10518139- )

i

il
o

4-14 SpeedScrub Rider 9014887 (03-2019)



BREAKDOWNS

355170

Fig. 7 - Front Wheel Gearbox Breakdown, 9008999 (S/N 10518139- )

Ref. Part No. Description Qty.
v 9008999 Gearbox Kit, Wheel, 250mm, W/ Connector 1
A 1 391261 Brush Kit, Motor [Amer, 1pick=1bag] (1 Kit = 6 Brushes) 1
AV 2 1029225 Brush Kit, Carbon (1 Kit = 4 Brushes) 1
AA 2 1029224 Brush, Carbon (1 Brush) 4
AV 3 1029226 Brush Kit, Carbon, Curve (1 Kit = 2 Brushes) 1
AA 3 398492 Brush, Motor, Ele [Amer] Curve (1 Brush) 2
A 4 1029227 Bearing, Ball, Brush Side 1
A 5 1029228 Ring, Brushholder 1
A 6 391262 Brush Kit, Cover [Amer] 4
A 7 391263 Seal, Ring [Amer] 1
A 8 391264 Bearing, Gearbox Side [Amer] 1
A 9 391265 Bearing, Motor Side [Amer] 1
A 10 391467 Box, Ele, Connection 1
A 11 391468 Cover, Ele, Connection 11
A 12 372867 Armature 1
A 13 1029218 Screw, Mount, Wheel 8
AV 14 9008896 Brake Kit, W/Connector 1
AA 15 78950 Connector, Fem, 02cav, Mp280 Sealed 2
AA 16 78952 Lock, Secondary, 2cav, Mp280 Sealed 2
AA 17 25837 Terminal, Fem, Mp280, Sealed, 22- 20ga 2
AA 18 25830 Seal, Wire, 14ga [Wp / Mp280 Sealed] 2
AA 19 372870 Vr, Disc, Brake (Set Includes Spline) 1
AA 20 372871 Adapter, Brake, Spl (NLA - Replaced By Set 372870) 1
A 21 372872 Sleeve, Rbr 1
A D22 372877 Guide, Brushholder, Slip Ring [Amer 1
A 23 372874 Bearing, Steering 1
A 24 391259 Tire, Solid, 250mm X 90mm Red 1
A 25 130161 Plug, Hole, Rnd, 0.88d, Blk 1
A 26 9010971 Vr, Flange, Brake, T7 1
Serial number (10518139- )

SpeedScrub Rider 9014887 (04-2017) 4-15



BREAKDOWNS

Fig. 8 - Front Wheel Gearbox Breakdown, 9001642, 9009000 (S/N 00000000-10518138)

4-16 SpeedScrub Rider 9014887 (03-2019)



BREAKDOWNS

Fig. 8 - Front Wheel Gearbox Breakdown, 9001642, 9009000 (S/N 00000000- 10518138)

Ref. Part No. Description Qty.
v 9001642 Gearbox Kit, Wheel, 250mm, W/ Connector (Replaced By 9009000) 1
A 1 391261 Brush Kit, Motor [Amer, 1pick=1bag] (1 Kit = 6 Brushes) 1
AV 2 1029225 Brush Kit, Carbon (1 Kit = 4 Brushes) 1
AA 2 1029224 Brush, Carbon (1 Brush) 4
AV 3 1029226 Brush Kit, Carbon, Curve (1 Kit = 2 Brushes) 1
AA 3 398492 Brush, Motor, Ele [Amer] Curve (1 Brush) 2
A 4 1029227 Bearing, Ball, Brush Side 1
A 5 1029228 Ring, Brushholder 1
A 6 391262 Brush Kit, Cover [Amer] 4
A 7 391263 Seal, Ring [Amer] 1
A 8 391264 Bearing, Gearbox Side [Amer] 1
A 9 391265 Bearing, Motor Side [Amer] 1
A 10 391467 Box, Ele, Connection 1
A 11 391468 Cover, Ele, Connection 11
A 12 372867 Armature 1
A 13 1029218 Screw, Mount, Wheel 8
AV 14 9001644 Brake Kit, Gearbox, W/ Connector (Replaced By 9008897) 1
AA 15 78950 Connector, Fem, 02cav, Mp280 Sealed 2
AA 16 78952 Lock, Secondary, 2cav, Mp280 Sealed 2
AA 17 25837 Terminal, Fem, Mp280, Sealed, 22- 20ga 2
AA 18 25830 Seal, Wire, 14ga [Wp / Mp280 Sealed] 2
AA 19 372870 Vr, Disc, Brake (Set Includes Spline) 1
AA 20 372871 Adapter, Brake, Spl (NLA - Replaced By Set 372870) 1
A 21 372872 Sleeve, Rbr 1
A D22 372877 Guide, Brushholder, Slip Ring [Amer 1
A 23 372874 Bearing, Steering 1
A 24 391259 Tire, Solid, 250mm X 90mm Red 1

24 391463 Tire, Solid, 250mm X 90mm Gray, Pyu (NLA - Replaced By 391259) 1

Serial number (00000000- 10518138)

SpeedScrub Rider 9014887 (04-2017) 4-17



BREAKDOWNS

Fig. 9 - Steering Control Breakdown, 1019724

I

Ref. Part No. Description Qty.
v 1019724 Steer- Control Assy, Wheel Drive 1
A 1 372874 Bearing, Steering 1
A 2 372875 Chain, Steering 1
A 3 372876 Link, Master 1
A 4 372881 Sprocket 1
A 5 1029229 Shaft, Steering 1
A 6 1038313 Pin, Roll, 06Mm X 28MmL 1
A 7 9011051 Vr, Pulley, Tens 1
A 8 9008719 Vr, Bearing [6003 2rs] 2
4-18 SpeedScrub Rider 9014887 (01-2022)



BREAKDOWNS

SpeedScrub Rider 9014887 (07-2025) 4-19



	SPEED SCRUB RIDER
	HOW TO ORDER PARTS
	GENERAL RECOMMENDED MAINTENANCE

	STANDARD PARTS
	Fig. 1 - Brushes, Replacement, Cylindrical
	Fig. 2 - Replacement Brushes And Pad Drivers, 650 mm (26 in)
	Fig. 3 - Replacement Brushes And Pad Drivers, 800 mm (32 in)
	Fig. 4 - Main Frame Group, Disk Scrub Head
	Fig. 5 - Main Frame Group, Cylindrical Scrub Head, 700 mm (28 in) (S/N 10448499- )
	Fig. 6 - Main Frame Group, Cylindrical Scrub Head, 800 mm (32 in) (S/N 10448499- )
	Fig. 7 - Main Frame Group, Cylindrical Scrub Head (S/N 10000000- 10448498)
	Fig. 8 - Seat Group (S/N 10961659- )
	Fig. 9 - Seat Group (S/N 10000000- 10961658)
	Fig. 10 - Steering Group
	Fig. 11 - Instrument Panel Group
	Fig. 12 - Front Drive Wheel Group (S/N 10518139- )
	Fig. 13 - Front Drive Wheel Group (S/N 10000000- 10518138)
	Fig. 14 - Brake Pedal and Accelerator Pedal Group (S/N 10644406- )
	Fig. 15 - Brake Pedal and Accelerator Pedal Group (S/N 10508137- 10644405)
	Fig. 16 - Brake Pedal and Accelerator Pedal Group (S/N 10000000- 10508136)
	Fig. 17 - Disk Scrub Head Lift Group
	Fig. 18 - Disk Scrub Head Drive Motor Group, 650 mm (26 in)
	Fig. 19 - Disk Scrub Head Drive Motor Group, 800 mm (32 in)
	Fig. 20 - Disk Scrub Head Side Squeegee Group, Right
	Fig. 21 - Disk Scrub Head Side Squeegee Group, Left
	Fig. 22 - Cylindrical Scrub Head Lift Group
	Fig. 23 - Cylindrical Scrub Head Group, 700mm (28 in)
	Fig. 24 - Cylindrical Scrub Head Group, 800mm (32 in)
	Fig. 25 - Cylindrical Scrub Head Drive Group, Right Side
	Fig. 26 - Cylindrical Scrub Head Drive Group, Left Side
	Fig. 27 - Cylindrical Scrub Head Squeegee Group
	Fig. 28 - Recovery Tank Group
	Fig. 29 - Vacuum Fan Group
	Fig. 30 - Solution Tank Group, Disk Scrub Head
	Fig. 31 - Solution Tank Group, Cylindrical Scrub Head
	Fig. 32 - Tanks Drain Group
	Fig. 33 - Battery Group, 235Ah (S/N 10523206- )
	Fig. 34 - Battery Group, 235Ah (S/N 10000000- 10523205)
	Fig. 35 - Rear Squeegee Lift Group, Disk Scrub Head
	Fig. 36 - Rear Squeegee Lift Group, Cylindrical Scrub Head
	Fig. 37 - Rear Squeegee Group, 650 mm (26 in)
	Fig. 38 - Rear Squeegee Group, 800 mm (32 in)
	Fig. 39 - Circuit Board Group
	Fig. 40 - Electrical Group
	Fig. 41 - Electrical Schematic, Standard, FaST & ec-H2O Models (S/N 10740598- )
	Fig. 42 - Electrical Schematic, Standard & FaST Model (S/N 10426043- 10740597)
	Fig. 43 - Electrical Schematic, Standard & FaST Model (S/N 10000000- 10426042)
	Fig. 44 - Electrical Schematic, ec-H2O Model (S/N 10419534- 10740597)
	Fig. 45 - Wire Harnesses Group, Main (S/N 10961681- )
	Fig. 46 - Wire Harnesses Group, Main (S/N 10426043- 10961680)
	Fig. 47 - Wire Harnesses Group, Main (S/N 10236152- 10426042)
	Fig. 48 - Wire Harnesses Group, Main (S/N 10000000- 10236151)
	Fig. 49 - Wire Harnesses Group, Tank
	Fig. 50 - Wire Harnesses Group, ec-H2O NanoClean (S/N 10740598- )
	Fig. 51 - Wire Harnesses Group, ec-H2O (S/N 10419534- 10740597)
	Fig. 52 - Wire Harnesses Group, Iris Telemetry
	Fig. 53 - Cable Assembly, Iris Telemetry
	Fig. 54 - Cable Assembly, Extension, Iris Telemetry
	Fig. 55 - Wire Harnesses Group, ec-H2O NanoClean Main Control Board(S/N 10740598- )
	Fig. 56 - Wire Harnesses Group, ec-H2O Main Control Board (S/N 10419534- 10740597)
	Fig. 57 - Label Group

	OPTIONS
	Fig. 1 - ec-H2O NanoClean Group, Disc Scrub Head (S/N 10740598- )
	Fig. 2 - ec-H2O Group, Disc Scrub Head (S/N 10419534- 10740597)
	Fig. 3 - ec-H2O NanoClean Group, Cylindrical Scrub Head (S/N 10740598- )
	Fig. 4 - ec-H2O Group, Cylindrical Scrub Head (S/N 10419534- 10740597)
	Fig. 5 - Iris Telemetry Group
	Fig. 6 - Kit, Iris Telemetry Battery Manager
	Fig. 7 - Flashing Light Kit
	Fig. 8 - Battery Group, 180Ah, Maintenance Free
	Fig. 9 - Battery Group, 220Ah, Maintenance Free
	Fig. 10 - Battery Group, 360Ah
	Fig. 11 - Battery Charger Kit, On-Board (S/N 10847945- )
	Fig. 12 - Battery Charger Kit, On-Board (S/N 10740598- 10847944)
	Fig. 13 - Battery Charger Kit, On-Board (S/N 10000000- 10740597)
	Fig. 14 - Battery Chargers Group, Off-Board
	Fig. 15 - Manual Battery Watering System (S/N 11021176- )
	Fig. 16 - HydroLink Battery Watering System Kit (S/N 10000000 - 11021175)
	Fig. 17 - Basket Kit
	Fig. 18 - Seatbelt Kit
	Fig. 19 - Documentation Group (Online Only)

	BREAKDOWNS
	Fig. 1 - ec-H2O NanoClean Module Breakdown, 9020643, 9021553 (S/N 10998256- )
	Fig. 2 - ec-H2O NanoClean Module Breakdown, 9011810 (S/N 10740598- 10998255)
	Fig. 3 - ec-H2O Module Assembly Breakdown, 9007970 (S/N 10449322- 10740697)
	Fig. 4 - ec-H2O Module Assembly Breakdown, 9006161 (S/N 10419534- 10449321)
	Fig. 5 - Vacuum Fan Motor Breakdown, 1039763, 1255137
	Fig. 6 - Vacuum Fan Motor Breakdown, 1021064, 1256475
	Fig. 7 - Front Wheel Gearbox Breakdown, 9008999 (S/N 10518139- )
	Fig. 8 - Front Wheel Gearbox Breakdown, 9001642, 9009000 (S/N 00000000- 10518138)
	Fig. 9 - Steering Control Breakdown, 1019724




